RESERVDELAR
SPARE PARTS 1981

Géller fr.o.m. ram nr

Valid frpm frame No CN 1 001

H Husky
C‘i\\\(\"a © Produkts

&l

90 ' 04




‘Husqvarna

- Fotbromsreglage - Fotstdd - Parkeringsstod
1e - Footbrake - Footrest - Parking rest

CR




Quantity/Antal

Fig.| Part Numb ipti
g number 125 240 250 430 Description
Detalinummer Bendmning
CR |WR ]| crR|[wR]crR|wR [ xc | cr| wR|WREI XC
1| 1510 846-01 1 1 1 1 Ram
Frame
2] 151078701 1 1 1 1 Fastbult
Att. bolt
5| 1513051-01 1 1 1 1 Fotstéd héger
Footrest right
6| 1513076-01 1 1 1 1 Fiader
Spring
7| 1513053-01 1 1 1 1 Fotstéd vanster
Footrest left
8| 1513077-01 1 1 1 1 Fjader
Spring
9| 2006 462-12 2 2 2 2 Skruv M8x55
Screw
10| 2582118-14 7 9 9 9 P\lllutter M8
ut
11| 1513070-01 2 2 2 2 Styrlager kpl.
Bearing compl.
121 1510 783-01 2 2 Motorfastplat
Engine clamp plate
1510 784-01 2 Motorfastplat
1510 838-01 2 Engine clamp plate
13| 2006 472-14 4 4 4 4 Skruv M8x 105
Screw
141 297041505 2 2 2 2 O-ring
O-ring
15| 2816 231-01 4 4 4 4 Bricka 8,4x16
Washer
16| 1510 665-01 1 1 Motorfastplat
Engine clamp plate
171 1510 702-01 1 1 Motorfastplat
Engine clamp plate
18| 1510 559-01 1 1 Distans
Distance
191 2006 476-14 2 2 Skruv M8x 125
Screw
24| 2006 368-12 1 1 1 1 Skruv M6x 16
Screw
25| 1613538-01 4 Klamma
Clamp
26| 151060401 1 1 1 1 Parkeringsstod
Parking rest
27§ 2006 45511 2 2 2 2 Skruv M8x30
Screw
29| 1510442-01 1 1 1 1 géd_er
pring
30| 1515433-01 1 1 1 1 Bromspedal
Brake pedal
31} 1515431-01 1 1 1 1 Bussning
Bushing
32| 2006 371-12 1 1 1 1 Skruv M6x22
Screw
33| 258014201 1 1 1 1 INésmutter M6
ut
341 2006 461-14 1 1 1 1 Skruv M8x 50
Screw
35| 2580 153-01 2 2 2 2 Ir:‘ésmutter M8
ut
36| 2801501-01 1 1 1 1 Bricka
Washer
37| 151541902 1 1 1 1 Bromssténg
Brake rod
381 12 15160-01 1 1 1 1 Fiader
pring
39| 1515173-01 1 1 1 1 Vingmutter
Wing nut
40| 151986401 1 1 1 1 Fiader
Spring
41] 1515434-02 1 1 1 1 Bromslank
Brake link
42| 1515 431-01 1 1 1 1 Bussning .
Bushing
45 1515107-01 1 1 1 1 Bussning
Bushing
46} 1515 108-01 1 1 1 1 Hylsa
Sleeve




BIHusgvarna

Ram - Fotbromsreglage - Fotstdd - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest CR




Quantity/Antal

a. | P -
Fig.| Part Number 175 220 50 430 Des.(.:npt.lon
Detalinummer Bendmning
cR |WR | cR [wWR| crR|WR | xC | cR | wR [WR/E| XC
47| 2006 374-12 1 1 1 1 Skruv M6x30
Screw
48| 2580 142-01 1 1 1 1 ,L\léstmutterMB
u
49| 1519537-01 2 2 2 2 Propp
Plug
50| #5-19-555=-0+ | 2 2 2 2 Buffert
A5A9 533-01 Buffer
51| 280163411 2 2 2 2 Brieka- ’
Washer Conee
52| 1519473-01 2 Reservoargummi

Reservoir rubber




B Husqvarna

Ram - Fotbromsreglage - Fotstdd - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest WR, XC




Quantity/Antal

Fig.| PartN ipti
ig art \ umber 25 220 250 430 Desi:npt!on
Detaljinummer Benamning
CR|WR ]| crR|[wWR|] crR|wWR!Xxc| crR| wr|wRE| XC
1| 1510 882-01 1 1 1 1 Ram
Frame
1510 882-02 1 1 1 Ram
Frame
2| 1513088-01 1 1 1 Styrlds, insats
. Steenng lock
3| 1510604-01 1 1 1 1 1 1 1 Parkeringsstod
Parking rest
41 2006 45511 1 1 1 1 1 1 1 Skruv M8x30
Screw
5{ 2582118-14 8 10 10 | 10 10|10 | 10 l\r\/llugterMB
i u
6| 151044201 1 1 1 1 1 1 1 Ejéqer
pring
71 1515447-01 1 1 1 1 1 1 1 Bromspedal
Brake pedal
8] 151544801 1 1 1 1 1 1 1 Bussning
Bushing
9| 2006 368-12 1 1 1 1 1 1 1 Skruv M6x16
Screw
10| 2580 142-01 1 1 1 1 1 1 1 hésmutter M6
ut
11] 2006 455-12 1 1 1 1 1 1 1 Skruv M8x30
Screw
12| 1510 835-01 1 1 1 1 1 1 1 Returfjader
Spring
13| 151544402 1 1 1 1 1 Bromsstang
Brake rod
1515 444-03 1 1 Bromsstang
Brake rod
14| 121516001 1 1 1 1 1 1 1 Fiader
pring
15[ 1515173-01 1 1 1 1 1 1 1 Vingmutter
Wingnut
16| 2816 201-01 2 2 2|2 212 |2 Bricka
Washer
17| 283525511 1 1 1 1 1 1 1 E@nne
in
18| 151305101 1 1 1 1 1 1 1 Fotstéd hdger
Footrest right
19| 1513076-01 1 1 1 1 1 1 1 Fjader
pring
20| 1513053-01 1 1 1 1 1 1 1 Fotstdd vanster
Footrest left
21| 1513077-01 1 1 1 1 1 1 1 lgéider
pring
22| 2006 462—-12 2 2 2|2 212 |2 Skruv M8x55
Screw
24| 1510787-01 1 1 1 1 1 1 1 Fastbult
Att. bolt
25| 2801 416-01 2 2 2|2 21272 Bricka 6,5x22
Washer
26 | 2006 368—12 1 1 1 1 1 1 1 Skruv M6x16
» Screw
27 | 1513 070-01 2 2 212 21212 Styrtager kpl.
Bearing compl.
28| 151078301 2 2| 2 Motorféstplat
: Engine clamp plate
1510 784-01 2 Motorfastplét
ine clamp plate
1510 838-01 2| 2 otorfastplat
Engme clamp plate
29| 2006472-14 4 4 4 | 4 41 4| 4 Skruv. M8x 105
Screw
31| 281623101 4 4 4 | 4 41 4 | 4 Bricka
Washer
32| 1510 665-01 1 1 1 Motorféstplat hdger
Engine clamp plate
33| 1510702-01 1 1 1 Motorfastplat véanster
Engine clamp plate
34| 1510 559-01 1 1 1 Distans
Distance
351 2006 476-14 2 212 Skruv M8x 125
Screw
40| -40-585—UT 2 2 2| 2 212 |2
4549 53301 Me" Mcl b
41| 2801 63411 2 2 212 212 1|2
Mlasher w




B Husgvarna

Ram - Fotbromsreglage - Fotstdd - Parkeringsstdd
Frame - Footbrake - Footrest - Parking rest

WR, XC

10




Quantity/Antal

Fig.| Part Numb ipti
'9-| rart tumber 125 240 250 230 Description
Detaljnummer Bendmning
CR|wr|crR|WR| cR|WR| xc | cr [ wn|wreE| xC
42| 1519473-01 2 Reservoargummi
Reservoir rubber
43| 16 13538-01 4 Ktamma
Clamp
441 151679401 1 1 1 1 1 1 1 Bromsstag
Brake link
45| 200646114 1 1 1] 1 NERE Skruv M+oxas MEX S0

Screw




B Husqvarna

Framgaffel
Front fork

125 CR, WR, 240 WR, 250 WR, 430 WR

28
29-30,59

56

55

54




Quantity/Antal

ig.| PartN ipti
Fig.| Pa \ umber 155 40 50 430 Des?npt‘von
Detaljnummer Bendamning
CRIWRJCR|[WR] crR|WR [ xc | cr| wnr|wnre|l xc
1| 151235001 1 Framgaffel, kp!.
Frontfork compl.
1512 350-03 1 1 1 1 1 Framgaffel, kpl.
Front fork compl.
2| 151234201 2 Gaffelben, kpl.
Fork leg compl.
1512 342-03 2 2 2 212 Gaffelben, kpl.
Fork ieg compl.
3| 1512354-01 212 2 2 2| 2 Gaffelben, nedre
Fork leg lower
41 151234301 2 Dampspindel, kp!. (300?
Damping spindle compl.
1512 343-03 2 2 2 2|2 Déampspindel, kpl. (240?
Damping spindle compl.
5| 1512258-01 2] 2 2 2 2| 2 Bricka
Washer
6 1512042-01 212 2 2 212 Tatring
Seal
7| 1512165-01 212 2 2 2| 2 Tatring
Seal
8| 1512353-01 2 2 2 2 2 2 Gummiskrapare
Stripper
9| 1512336-01 2] 2 2 2 212 Gaffelben, dvre
Fork leg upper
10] 1512339-01 2| 2 2 2 2] 2 Bottenventil
Bottom valve
11] 2822 030-01 2] 2 2 2 212 Sparring
Circlip
12| 1512 161-01 2 2 2 2 212 Bricka, undre
Washer lower
13| 1512 160-01 2 2 2 2 2 2 Bricka, ovre
Washer upper
141 2006 457-12 2| 2 2 2 212 Skruv, M8x35
Screw
15] 1512337-01 2 2 2 2 212 @éder, kort.
pring short
16| 1512 307-01 212 2 2 212 Fiader, lang
Spring long
17| 1512 338-01 2 2 2 2 212 Toppskruv
Top screw
18| 297016503 2 2 2 2 212 O-ring
O-ring
19| 1512 346-01 2 2 2 2 2 2 Propp kpl.
Plug compl.
20 1512 340-01 2|2 2 2 212 Propp
Plug
21| 1512 347-01 2| 2 2 2 212 Ventil kpl.
Valve compl.
22| 299528801 2] 2 2 2 212 Bricka 8,1x12,5
Washer
23| 297038503 2] 2 2 2 212 O-ring
: O-ring
24 1512 348-01 2| 2 2 2 212 Ventilskydd
Valve cover
25| 2062 362-11 212 2 2 212 Skruv M6x8
crew
26| 1610 823-01 2| 2 2 2 2] 2 Packning
Gasket
27| 2024 372-12 4 4 4 4 41 4 Skruv M6x25
a Screw
28| 1512322-02 1 1 1 1 1 1 Gaffelkrona kpl.
N Fork crown compl.
291 1512 325-01 1 1 1 1 1 1 Bricka
Washer
30| 282002501 1 1 1 1 1 1 Spérring
Circlip
31| 2024 460-12 41 4 4 4 41 4 Skruv M8x 45
Screw
32| 2580 153-01 6 [ 6 6 6 6| 6 hésmutter M8
ut
33| 2024 457-12 2 2 2 2 212 Skruv M8x35
crew
34| 1512328-01 1 1 1 1 1 Distansring
Distance ring
351 1512 327-0t 1 1 1 1 1 1 Mutter
Nut
36| 1512326-01 1 1 1 1 1 1 Gaffelkrona, Gvre
Fork crown upper




H Husqgvarna

Framgaffel

rontiork 125 CR, WR, 240 'WR, 250 WR, 430 WR

38
39-43,60

28
29-30,59

56

55

54

14




Quantity/Antal

Fig.| Part Number ipti
'9 mbe 125 240 250 430 Description
Detaljnummer Benamning
: cR JWR|JcR|WR]JcrR|[WR|[xc | cr | wn|wReE| xc
37| 151232901 1 1 1 1 1 1 ﬁlutmutter
ut
38| 1512317-01 2| 2 2 2 212 Styrhallare, kpl.
Handlebar ret comp!.
39} 2024 374-12 8 | 8 8 8 81 8 Skruv M6x30
Screw )
40| 2006 50314 212 2 2 21 2 Skruv M10x60
Screw
41} 1512 352-01 21 2 2 2 2| 2 Distans
Distance
42 1512351-01 4 | 4 4 4 4| 4 Dampbussning
) Rubber element
431 1512 341-01 2] 2 2 2 212 Bricka 10x26
‘ Washer
441 151953206 2|2 2 2 2| 2 guntband
trip
451 1519532-02 212 2 2 2|2 Buntband
Strip
47| 1519566-01 1 Nummerskyit
Number plate
151947905 1 1 1 1 1 Nummerskylt
Number plate
1519 56601 1 1 Nummerskyit, gron
Number plate green
491 1517 090-01 1 1 1 1 1 1 Vibrationsdampare
Vibration damper
53| 1519 360-01 2| 2 2 2 2] 2 Wire-guide
: Wire guide
541 1516 227-01 1 1 1 1 1 Bromsstag
Brake link
1516 744-01 1 Bromsstag
Brake link
55| 2006 451-12 1 1 1 1 1 1 Skruv M8x20
Screw
56| 151231501 1 1 1 1 1 1 Wireféste
Wire attachment
Tillbehdr/Accessories
4| 151234302 Dampspindel kpl. 270

Damping spindie compl.




H Husqvarna

Framgaffel
Front fork




Quantity/Antal

Fig.| Part Number ipti
ig \ umbe 125 240 50 330 Des.(.:rupt'lon
Detalinummer Benamning
CR {WR]crRIwWR|crR|wr|[xc| cr| wr|wreE| xc
1] 151238001 1 1 Framgaffel, kpl. Stroke 300 mm
Front fork compl.
21 151238501 2 2 Gaffelben, kpl.
Fork leg compi.
3| 1519620-01 1 1 Gaffelben, nedre med pinnskruvar
Fork leg,
4| 1512384-01 1 1 Dampspindel, kpl.
Damping spindle compl.
5] 1512373-01 1 1 Tatningsbricka
Seal washer
6| 151238901 1 1 Tténingsring
Seal
7| 1512 384-01 1 1 Tatningsring
83‘ Conee
8| 1512390-01 1 1 Stodbricka
Washer
9| 151237201 1 1 Avstrykare
Stripper
10| 1512 382-01 1 1 Gaffelben, Gvre
Fork leg upper
1] 1512 375-01 1 1 Bottenventil
Bottom valve
12| 2822 035-01 1 1 Sparring
Circlip
13| 1512 161-01 1 1 Bricka
Washer
14| 1512 376-01 1 1 Stddbricka
Washer
15| 2006 45712 1 1 Skruv M6S 8x35
Screw
16] 1512 378-01 1 1 Fiader
Spring
171 1512 377-01 1 1 Toppskruv
Top screw
181 2971400-03 1 1 0O-ring 31,5x3
O-ring
19| 1512 346-01 1 1 Oljepéfyliningspropp, kpl.
Plug compl.
201 1512 348-01 1 1 Ventilskydd
Valve cover
21| 206236211 1 1 Skruv M 6x8
Screw
22| 122531001 1 1 Packning
Gasket
23] 1512371-01 4 4 Pinnskruv
Screw
241 151237901 1 1 Overfall
Clamp
25 | -2o-82446=T17 4 4 Lasmutter
25 81 446 -84 Nut
26| 1512 386-01 1 1 Gaffelkrona nedre, kpl.
Fork crown lower compl.
29| 151232501 1 1 Bricka
Washer
30| 282002501 1 1 Sparring
Circlip
31| 2024 461-12 41 4 Skruv M 8x50
Screw
32| 2580153-01 4 4 INésmutter M8
ut
33| 1512328-01 1 1 Distansring
Distance ring
34| 1512327-01 1 1 ﬁtyrlagermutter
ut
35| 1512 329-01 1 1 Slutmutter
Nut
36| 1512 357-01 1 1 Gaffelkrona, 6vre
Fork crown upper
37| 202445712 4 4 Skruv M 8x35
Screw
38| 1512317-01 2] 2 Styrhallare, kpl.
Handle bar ret compl.
33{ 1513058-01 1 1 Styrhallare
Handle bar ret compl.
40| 151305901 1 1 Overfall
Clamp
41| 202437412 4 4 Skruv M 6x30
Screw




(H)Husgvarna

Framgaffel
Front fork

18




Quantity/Antal

' Descripti
Fig.| Part Number 175 540 250 430 es?rlp llon
Detaljnummer Benadmning
CR[WR | crR [ WR| CR |WR | XC ] CR [ wR |wRE[ xC
42| 2006503-14 1 1 1 1 1 Skruv M 10x60
Screw
43| 1512 352-01 1 1 1 1 1 Distans
Distance
44} 1512 351-01 2 2 2 2 2 Dampbussning
Rubber element
45| 1512341-01 1 1 1 1 1 Bricka
Washer
46| 1519566-08 1 1 Nummerskylt, gul R
o1 4 4 1 Number plate yotow W €723
1519 5660 Nummerskylt, gul W
L '4 A a Number plate yeHow (g
151947905 A 1|1 Nummerskylt, gul
A5 1956403 Number plate yeliow
47 1512 391-01 2 2 2 2 2 Wirestyrare
Wire guide
48| 151953206 2 2 (2] 2 2 Buntband
Strip
49| 1519532-02 2 2 2] 2 2 gumband
trip
501 1516 227-01 1 1 1 1 1 1 1 1 1 1 1 Bromsstag
Brakelink
51| 200645112 1 1 1 1 1 1 1 1 1 1 1 Skruv M8x20
Screw
52| 2580 153-01 2212|1212 |2|22]|2|2]|2 Nutter
ut
53| 151231501 1 1 1 1 1 1 1 1 1 1 1 Vajerfaste

Wire attachment




@) Husqgvarna

Bakgaffel
Rear fork

20




. Quantity/Antal .
Fig.| P: b
ig art Num er 125 240 250 430 Des'c':npt.ion
Detaljinummer Benamning
. CR |WR]cR|{WR]CR|WR|XC | CrR|WR |WRE| XC
1] 1510911-01 1 1 1 1 Bakgaftel, kpl.
. Rear fork compl.
1510 911-02 1 1 Bakgaftel, kpl.
Rear fork compl.
1510 801-01 1 Bakgaffel, kpl.
Rear fork compl.
1510 951-01 1 1 1 1 Bakgaffel, kpl.
} Rear fork compl.
3| 1510906-01 1 1 1 1 1 1 1 1 1 1 1 Slitskydd
Wear cover
4| 2062 362-11 414141444 ]4]14]|4]|4]4 Skruv
Screw
5| 1510607-01 4 1414|4444 ]4!]4]44]4 Nallager
Needle bearing
6| 1510778-01 2 2 2 2 2 2 2 2 2 2 2 Lagerdistans
Distance
7| 297120003 4 141414414414 4]4]|4 O-ring
O-ring
8| 1510918-01 2121 2,222 (2]|]2{22]2 Fastbuit
6 Att. bolt
9| 1510958-01 2121212221222 |2]2 Bricka
Washer
10| 151077401 1 1 1 1 1 1 1 1 1 1 1 Fastbult
Att. bolt
111 2581 170-12 21212 |2fV2(|2)12]12(2]2]2 INéstmutter
u
12| 1510621-01 2121212222122 ]|2]|¢2 Bricka
Washer
1371 151073001 2121212221212 j2]2]|2 Kedjestrackare
Chain tensioner
14| 2582 118-14 2121212221222 |2]2 l\r\/}uner
ut
16| 2006 364—12 4 1444144144 4]4]|4 Skruv
Screw
17| 281621101 2121222222 |2]2]}2 Bricka
Washer
18| 1518220-01 1 1 1 1 1 Kedjeskydd
Chain guard
19| 151545701 1 1 1 1 1 Distans
Distance
20| 2006 368-12 1 1 1 1 1 Skruv
Screw
21| 2582116-14 1 1 1 1 1 Lasmutter
Nut
22| 2801 416-01 1 1 1 1 1 Bricka
Washer
28| towseon [ 1 [ 1 [ 111 ]| 111 Kedjestyrare, kpl. S", ol /
1515 438—04 T 1 Kedjestyrare, kpl. L
24| 1515412-01 2(2tz2 2122|2212 ]|2]|2 Kedjestyrarrulle
Roller :
26| 1515413-01 212121212 (2|22 ]|2]|2]|2 Distanshylsa
Distance sleeve
27| 2006 376-12 2122212222222 Skruv
Screw
28 | 2580 142-01 2121212122222 {2]?¢2 rL\jésmutter M8
ut
29| 1515458-0t 1 1 1 1 1 1 1 1 Lank
_ Link
30| 15154400t | 2 |2 |2 | 2}2 |2 |2]|212]|2]|2 Distans
Distance
31| 2006 457-12 1 1 1 1 1 1 1 1 1 1 1 Skruv
Screw
32| 2580 153-01 1 1 1 1 1 1 1 1 1 1 1 lNésmutter M8
ut
33| 2006378-12 2 2 2 2|2 Skruv
a5 ¥2 S2.381-51 1 :Erew
20600 | 1 1 1 1 1 1 1 1 1 1 ruw e,
36| 1515451-01 1 1 1 1 1 1 1 1 1 1 1 Spannarrulle
. Tension wheel
37| 2931125-39 212|212 12|2|2)2|2]|2}2 Kullager
Ball bearing
38| 1515455-01 1 ].1 1 1 1 1 1 1 1 1 1 Lagerdistans
Distance
391 151545201 1 1 1 1 1 1 1 1 1 1 1 Lank
Link




B Husqvarna

Bakgaffel
Rear fork




Quantity/Antal

ig.| P b ipti
Fig art Num er 25 220 250 430 DesE:npt'lon
Detaljnummer Benamning
cR|wR|crR|wR|crR[wR|xc | cr|wnR|wrrE| xc
40 | 26-86380~42 1 1 1 1 1 1 1 1 1 1 1 Skruv
Z2 52 343-51 Scow (Hhoild 1
41| 2816 201-01 212422122 |2|2}{2|2]2 Bricka
Washer
42| 2582116-14 2|22 |2l2]|2|2|2|2|2]2 Nutter
ut
43| 151545301 1 1 1 1 1 1 1 1 1 1 1 Lagringsdistans
Distance
44 | 1515 454-01 1 1 1 1 1 1 1 1 1 1 1 Spénnfjader
Spring
451 2801 416-01 1 1 1 1 1 1 1 1 1 1 1 Bricka
Washer
46 | 2970404-03 212122122212 |2}12]2 O-ring
O-ring
47| 1515424-01 1 1 1 1 1 Distans
i Distance
48 } 1515441-01 1 1 1 1 1 1 Fastplat
Plate.
49 2 2 2 2|2

2006 45?1 2

Skruv % (d é(




B Husqvarna

Stotdampare
Shock absorbers

24



Quantity/Antal

i | Part Numb .
Fig art \ umber 155 240 250 430 Des?r|pt.|on
Detaljinummer Benamning
CR|WR}CR|WR| crR|WR | XC | cCR| WR |WR/E| XC
1| 1510936-01 2 Stbtdémgare komplett Corto-Coss
Chock absorber cpl
2| 1510937-01 2 Stétddmpare utan fiagdrar
Chock absorber (without spring)
3| 1510925-01 2 Stétdampare komplett Koni
Chock absorber cpl
4| 1510926-01 2 Stoétddmpare med kulled (utan fiadrar)
Chock absorber (without spring)
5| 1510919-01 2 2 2 2 2 Stétdampare komplett Ohlin (437 mm)
Chock absorter cpl
6{ 1510920-01 2 2 2| 2 2 Stétdampare (utan fiddrar)
Chock absorber (without spring)
7| 1510955-01 2 2 212 Stétdampare komplett Ohlin (412 mm)
Chock absorber cpl
8| 1510956-01 2 2 212 Stétddmpare (utan fjadrar)
Chock absorber (without spring)
9| 1510933-01 1 Kulled
Attachment compl
10| 1510939-01 2 Distans
Distance
11| 1510934-01 2 Sparring
Circlip
121 151094101 1 Hylsa
Distance
1510 948-01 2 Hylsa
Distance
1510 922-01 1 1 1 1 1 1 1 1 1 Hylsa
Distance
13| 1510 940-01 1 Gummibussning
Rubber bushing
1510 709-01 1 1 1 1 1 1 1 1 1 Gummibussning
Rubber bushing
141 151094401 1 géderclips
irclip
1510 928-01 1
1510 705-01 1 1 1 1 1 1 1 1 1
15| 1510943-01 1 Mellanbricka
Washer
151092901 1
1510 710-01 1 1 1 1 1 1 1 1 1
16| 1510 942-01 1 Fjaderclips
Circlip
151093001 1
1510 704-01 1 1 1 1 1 1 1 1 1
17| 1510945-01 1 Sparring
Circlip
1510 924-01
1510 733-01 1 1 1 1 1 1 1 1 1
18| 151094601 1 Fijader lang
Spring
151093102 1 Fjader l&ng
Spring
1510 688-05 1 1 1 1 1 Fiader lang
Spring
1510 898-01 1 1 1 1 Fidder lang
pring
19| 1510947-01 1 Fijader kort
Spring
1510 932-02 1 Fiader kort
pring
1510 793-03 1 1 1 1 1 Fiader kort
Spring
1510 689-02 1 1 1 1 Fjader kort
- Spring
201 151092701 2 Kulled komplett
1510 816-01 1 1 1 1 1 1 1 1 1 Attachment compl
21| 2006 459-14 2 Skruv M 8x40
Screw
22 | 2580 153-01 2 hésmutter M8
ut




B Husqvarna

Styre
Handlebar




Quantity/Antal

ig. | Part Number ipti
Fig. | Parth 125|240 250 430 Description
Detalinummer Benamning
cR|WR] crR|wR| cR|WR | XC | CR | WR |[WR/E| XC
11 1515278-01 1 1 1 1 1 1 1 1 1 1 1 Gashandtag, kpl.
Throttle handle compl.
2, 151528101 1 1 1 1 1 1 1 1 1 1 1 Skyddsiock
Protec washer
3| 1515282-01 1 1 1 1 1 1 1 1 1 1 1 Skruv
ScRew
4] 1515283-01 1 1 1 1 1 1 1 1 1 1 1 Brytrulle
Plastic roller
5| 1515287-01 1 1 1 1 1 1 1 1 1 1 1 Packning
Gasket
6| 258011801 1 1 1 1 1 1 1 1 1 1 1 INésmutter M4
ut
7| 1515261-01 1 1 1 1 1 1 1 1 1 1 1 Justernippel
Nipple
81 1515262-01 1 1 1 1 1 1 1 1 1 1 1 Skyddshylsa
I Protecting sleeve
9| 2062329-12 21212222222 ]|2]|2 Skruv M5x16
Screw
10| 151526601 1 1 1 1 1 1 1 1 1 1 1 Gummihandtag hoger
Rubber handie right
11| 1515277-01 1 1 1 1 1 1 1 1 1 Gaswire, kpl.
Throttle wire
1515277-02 1 1
12| 151530801 1 1 Frikopplingswire, kpt.
Declutcing wire
1515 308-02 1 1 1 1 1 1 1 1 1
13| 1515022-01 1 1 1 1 1 1 Bromswire, kpl.
Brake wire
1515 022-03 1 1 1 1)1
14| 1513 083-01 1 1 1 1 1 1 1 1 1 1 1 Styrstang, kpl.
Handle bar
151 151526501 1 1 1 1 1 1 1 1 1 1 1 Gummihandtag, vanster
Rubber handle left
16| 151531001 1 1 1 1 1 1 1 1 1 1 1 Bromshandtag kpl.
Brake handle compl.
17 1213 810-01 2| 2 2 2 2|2 2 2 212 2 Ansatsskruv
Screw
18| 2509316-11 2122|222 |2]2]|2]|2]|2 Rjﬂutter
ut
19 1213821-01 2 2 2 2 2 2 2 2 2 2 2 Kabelispannskruv
. Cable adjusting screw
20| 151531401 1 1 1 1 1 1 1 1 1 1 Kopplingshandtag kpl.
Declutching handie compl.
21| 1513 055-01 1 1 1 1 1 1 1 1 1 1 1 Handtagsskydd, hdger
Handle protector right
22| 1513 056-01 1 1 1 1 1 1 1 1 1 1 1 Handtagsskydd, vanster
Handle protector, left
29| 228659501 2 2 2 212 2 Skruv
Screw
20 62 36811 4 4 4 41 4 Skruv
Screw




HHusgvarna

Bradnsietank - Sadel - Bakskdrm
Fuel tank - Saddle - Mudguard

28




z

Quantity/Antal

ig.| P D ipti
Fig.  Part Number 125 240 250 430 escription
Detalinummer Benamning
CR |WR]CR|[WR|crR|wR | xc| CR| WR |WRE| xC
1] 151405501 1 Bensintank rod
Fuel tank red
1514 055-03 1 Light blue
1514 072-02 1 1 1 Red 9,8 lit
15 14 082-01 1 1 Light blue 10,9 lit
1514 082-03 1 1 1 1 Dark blue 10,9 lit
2| 1514056-01 1 1 1 1 1 1 1 1 1 1 1 Bensingkran
Ruel cock
3| 151400802 1 1 1 1 1 1 1 1 1 1 1 Tanklock
Tank cap
4| 151405703 1 1 1 1 1 1 1 1 1 1 1 Bensinslang
Fuel hose
5| 1514041-01 1 1 1 1 1 1 1 1 1 1 1 Stod
Support
6| 1514060-01 1 1 1 1 1 14 1 1 1 1 Tankhallare
Tankholder
7] 2024388-14 1 1 1 1 1 1 1 1 1 1 1 Skruv
Screw
8| 1514032-01 2 2 2 2 212 2 2 212 2 Gummibussning
Rubber bushing
9| 2816222-01 2122|212} 2}2 212121} 2 Bricka
Washer
10| 258014201 1 1 1 1 1 1 1 1 1 1 1 lNésmutter
ut
111 151356101 1 1 1 1 1 1 1 1 1 Sadel
1513 54601 1 1 Saddle
121 1513563-01 1 1 1 1 1 1 1 1 1 Sadeléverdrag
1513 55501 1 1 Saddle cover
13| 1518 158-01 1 1 1 1 1 Bakskarm
1518 153-01 1 1 1 1 1 1 Rear mudguard
14| 2006 370-11 4 1414|4414 (4]4a]4|4]4 Skruv M 6x20
Screw
151 2801 416-01 4 6| 4 6| 4|64 4|1 6|64 Bricka
Washer
16| 1518121-01 41 4] 4 6| 4| 6| 4| 46|64 Gummibricka
Rubber washer
17 | 1518 137-01 2 2 2 212 Faste
Attachment
18| 2580 142-01 2 2 2 2|2 l,\.lésmutter
ut
19| 2006 372-11 2 2 2 212 Skruv
Screw
20| 2006 376-12 1 2 2 2|2 Skruv
Screw
21| 2582116-14 1 1 1 1 1 1 Lasmutter
Nut
22| 2816211-01 2 2 2 212 - Bricka
Washer
231 1518 154-01 1 1 1 1 1 1 1 1 1 1 1 Stankskydd
Splash guard
241 151953205 4 | 4 61 6|66 |6 6 |6 |6 |6 Buntband
Stripe




BIHusgvarna

Framhjul
Front wheel

30




Quantity/Antal

.l P b .
Fig art Num er 25 520 250 330 Des?rnptfon
Detaljnummer Benamning
CR |WR ]| crR|wR|crR|wR|[xc| cr| wr|wreE| xC
1] 151625102 1 1 1 1 1 1 1 VHJuI, kpl. exkl. gummi
1516 232-01 heel compl. exkl. rubber
2| 1516 200-01 1 1 1 1 1 1 1 1 1 1 1 IF;}a’lg, 1,60-21"
im
3] 1516218-03 18 (18|18 | 18|18 |18 | 18| 18 [ 18| 18 | 18 EkerL = 277
Spoke
4] 1516218-04 1818|118 | 18] 18 |18 |18 | 18| 18 | 18 | 18 Eker L = 244
Spoke
5| 151621901 36 |36 |36!36]|36|36|36]|36|36|36 |36 ﬁker?ippel
ipple
6| 1516231-01 1 1 1 1 1 1 1 Framnav, kpl.
1516 231-02 1 Front hub compl.
1516 25002 1 1 1 Distans
8| 1516228-01 1 1 1 1 1 1 1 1 1 1 1 Distans
Distance
9| 1516 212-01 1 1 1 1 1 1 1 1 1 1 1 Distansring
Distance ring
10| 29 31 200-39 212122122 ;2|2]|2]|2]°¢2 Kullager
Ball bearing
11| 1516215-01 1 1 1 1 1 1 1 1 1 1 1 Distanshallare
: Distance
12| 1516 214-01 1 1 1 1 1 1 1 1 1 1 1 Medbringare
Driving washer
13| 1516 790-01 1 1 1 1 1 1 1 1 1 1 1 Bromsskold, kpl.
Brake plate
15| 206236011 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x6
Screw
16| 1516 667-01 1 1 1 1 1 1 1 1 1 1 1 Bussning
Bushing
17 | 1516 788-01 2122222 |2|2|2]2]2 Bromsback
Brake plate
18| 151654701 212122121212 |2f2]|2]2 Fiader
Spring
19} 1516 782-01 1 1 1 1 1 1 1 1 1 1 1 Bromsexcenter
Brake cam
20| 2971 820-03 1 1 1 1 1 1 1 1 1 1 1 Tatning
Seal
211 1516 747-02 1 1 1 1 1 1 1 1 1 1 1 Havarm
Lever
22| 2816241-01 1 1 1 1 1 1 1 1 1 1 1 Bricka 8,4x18
Washer
23| 2580 153-01 1 1 1 1 1 1 1 1 1 1 1 INésmutter M8
ut
24| 1516 23401 -1 1 1 1 1 Axel
1516 255-01 1 1 Shaft
25| 151623801 1 1 1 1 1 1 1 1 1 1 1 Rj/lutter
ut
26| 1516 239-01 1 1 1 1 1 1 1 1 Hylsa
1516 249-01 1 1 1 Sleeve
27| 2006 493-12 1 1 1 1 1 1 1 1 1 1 1 Skruv M10x25
Screw
28 | 2580171-01 1 1 1 1 1 1 1 1 1 1 1 hésmutter M10
ut
29| 1516 141-01 Déck 3,00-21'", Barum
1516 257-01 Tyre 3,00-21"', Trelleborg
1516 268-01 Tyre 3,00-21"", Pirelli
30| 1516 028-01 1 1 1 1 1 1 1 1 1 1 1 Innerslang 3.00-21""
innertube
31| 1516 029-01 1 1 1 1 1 1 1 1 1 1 1 Félgband 21"’
Rim band
32 | 282421508 18 18 18 { 18 18 118 | 18 Pinne
Cyl. pin
34| 1518041-01 | 1 1 1 1 1 1 1 1 1 1 1 Framsk&rm
: Front mudguard
35| 151802801 2121212122 (2)]2]|]2|2]2 Stod
Support
36 | 2801 416-01 4 1414|444 |4]|4]|4]|4]24 Bricka 6,5x22
. Washer
37| 1518121-01 4 141444 |4|4])4]4]|4]a4 Gummibricka
Rubber washer
38| 2580 142-01 414144444 4a]4]|4]24 hésmutter M6
ut
39| 2006 381-12 4 4 4 | 4 4 14| 4 Skruv M 6x55
Screw
421 1516 194-01 1 1 1 1 1 1 1 Bygel
Strop
43 | 2835217-01 1 1 1 1 1 1 1 Saxpinne 2x12
Splitpin




B Husqvarna

Framhijul
Front wheel

32




Quantity/Antal

ig.| Part Number -
Fig al .u e 125 240 250 30 Des?rlpt.lon
Detalinummer Bendamning
CR |WR]crR |wR|crR|wWR|[XCc | cR | wR |wR/E| XC
44 | 1225 258-01 1 1 1 1 1 1 1 Bult
Bolt
45| 1516 247-01 1 1 1 1 1 1 Distans
Distance
46| 151627201 LI R L I O R B LI R I B Distansring
Distance
Tillbehdr/Accessories

1519 88601

Décklassats Cyl pinne
3x8, 40 st )
Tyre lock kit Cyl pin
3x8,40 pcs

33



B Husqvarna

CR

Bakhjul

Rear wheel

1
26,23
7

6
12-22,24-35
1
14-16,35




) Quantity/Antal .
Fig.| Part Number D
9 wumoe 125 240 250 430 escription
Detalinummer Bendmning
CR|WR]crR|wR|crR|WR| xc | cr | wR|wre| xc
11 1519 884-01 1 1 1 1 VH\}'uI, kpl. exkl. gummi
heel compl. excl. rubber
2| 1516748-01 1 1 1 1 Falg 2,50x17"
Rim
3| 1516 218-01 18 18 18 18 Eker L = 181
. Spoke
4] 151621802 18 18 18 18 EkerL = 196
Spoke
5] 1516 219-01 36 36 36 36 Ekernippel
Spoke nipple
6| 151988301 1 1 1 1 Baknav kpl. utan kedjedrev
Rear hub compl.
71 1516 759-01 _I?éck 5,50x17", Trelleborg
yre .
1516 763-01 _E_)éck 140/90-17"', Braun
yre
1516 775-01 Dack 4,50x 17", Trelleborg
1516 252-01 Tyre 4,50x 17", Pirelli MT 25
81! 1516 508-01 Innerslang 4,00x 18"’ Trelleborg
Innertyre
1516 770-01 Innerslang 17°*, Trelleborg
1516 263-01 Innertube 17’ Pirelli
9| 1516 761-01 Falgband 17"
Rimband
1516 771-01 Falgband 17’/
Rimband
11| 1516 772-01 2 2 2 2 Déckias, kpl.
Tyre lock
12| 151675101 1 1 1 1 Navhylsa, kpl.
A616 27 9-0 1 Hub sleeve
13 [/ 1516 66501 1 1 1 1 Bromsskold, kpl.
Brake plate compl.
14| 2062 360-11 1 1 1 1 Skruv MCS 6x6
Screw
151 1516 667-01 1 1 1 1 Bussning
Bushing
17| 1516 543-01 2 2 2 2 Bromsback
Brake shoe
18| 151654701 2 2 2 2 Fjader, bromsback
Spring
19| 1516 548-01 1 1 1 1 Bromsexcenter
Brake cam
20| 1516 723-01 1 1 1 1 Havarm
Lever
21| 2816241-01 1 1 1 1 Bricka 8,4x18
. Washer
22| 2580 153-01 7 7 7 7 INésmutter M8
ut
23| 1516 755-01 1 1 1 1 Kedjekrans 53 T
24| 2006 455-12 6 6 6 6 Skruv M8x 30
Screw
26| 1516 752-01 1 1 1 1 Distanshylsa
Distance sleeve
27| 2931 200-39 2 2 2 2 Kullager
Ball bearing
28| 296544807 2 2 2 2 Tatring
Seal
29| 1516 820-01 1 1 1 1 Lagerhylsa
Bearing sleeve
30| 1516728-01 1 1 1 1 Bakaxel
: Shaft
31| 2970170-01 1 1 1 1 Tétningsring
Seal
32| 1516 82601 1 1 1 1 Tatningshallare
Seal case
33| 1516598-01 1 1 1 1 Mutter
Nut
34| 1516 793-01 1 1 1 1 Distans, vanster
Distance
35| 1516819-01 1 1 1 1 Bus?]ning
- : Bushing
36 | 45165306 .
6 | 151653601 pistonre
wai‘vﬁm. w/fz
1649 Qo1-q1
. Al K
519 9010} Mevphsofz 26 sk




B Husqvarna

CR

Bakhijul
Rear wheel

2

22.24-35

12-

1

14-16

35

1 4




BHusqgvarna

) Quantity/Antal o
Fig. | Part Number 125 240 550 430 Description
Detaljinummer Bendamning
CR|WRJCR|WR| CR|WR/| xc | cr| wr |wre| xc
1] 1519 934-01 1 1 1 1 wUI, kpl. exkl. gummi
. heel compl. excl. rubber
2] 1516 822-01 1 1 1 1 Falg 2,50x17""
Rim
3| 1516 828-01 36 36 36 36 EkerL = 181
Spoke
5] 1516 829-01 36 36 36 36 Ekernippel
Spoke nipple
6] 1519932-01 1 1 1 1 Baknav kpl. utan kedjedrev
Rear hub compl.
7| 1516266-01 ?éck 5,00x17", Pirelli
re
1516 260-01 Dack 3,75x17", TreIIeborg
1516 262-01 Tyre 4,50x17"", Pirelli MT 25
8
1516 770-01 Innerslang 17"
Innertube 17"
9! 1516 761-01 Félgband 17’*
Rimband
11] 1516 772-01 2 2 2 2 Décklas, kpl.
7 Tyre lock
121 1516 817-01 1 1 1 1 Navhylsa, kpl.
///5147”2{- of Hub sieeve
13 1516665-01__| 1 1 1 1 Bromsskéld, kpl.
(o2 Brake plate compl.
14| 7231 360-01 1 1 1 1 Skruv MCS 6x6
Screw
15| 1516 667-01 1 1 1 1 Bussning
Bushing
17| 1516 543-01 2 2 2 2 Bromsback
Brake shoe
18| 1516 54701 2 2 2 2 Fiader, bromsback
pring
19] 1516 548-01 1 1 1 1 Bromsexcenter
Brake cam
20 1516 723-01 1 1 1 1 Havarm
Lever
21| 7341 164-01 1 1 1 1 Bricka 8,4x18
Washer
22 7322118-01 7 7 7 7 INéstmutter M8
u
23| 1516 755-01 1 1 1 1 Kedjekrans 53 T
24| 7252 461-81 6 6 6 6 Skruv M8x50
crew
26 1516 75201 1 1 1 1 Distanshylsa
Distance sleeve
27| 7382302-34 2 2 2 2 Kullager
N\ Ball bearing
@/ 151682001 | 1 1 1 1 Lagerhylsa
Bearing sleeve
30| 1516 728-01 1 1 1 1 Bakaxel
Shaft
314 7404 408-00 1 1 1 1 O-ring
@ 1516826-01 | 1 1 1 1 Tatningshéllare
Seal case
33| 1516 598-01 2 2 2 2 l\,\/}utter
ut
34| 1516 753-01 1 1 1 1 Distans, véanster
Distance
@ 1516819-01 | 1 1 1 1 Bussning
Bushing
Tillbehor/Accessories
1519 937-01 Ekersats
Spoke Unit
1519 938-01 Nippelsats
Nipple kit




B Husgvarna

Bakhijul

Rear wheel WR, XC

—_—
11-21,23-34




@Husqvarna

) Quantity/Antal
Fig.| Part Numb ot
'g.| art umber 125 240 250 430 Description
Detaljnummer Bendmning
CRI[WR|cR|WR| CR|WR|XC | CR| WR|WRE| XC
1| 1519933-01 1 1 1 1 1 1 1 WUI, kpl. exkl. gummi
heel compl. excl. rubber
2| 1516822-01 1 1 1 1 1 1 1 Eélg,2,50x17”
im
3| 1516828-01 36 36 36 | 36 36| 36| 36 Eker 181
Spoke
5} 1516 829-01 36 36 36 | 36 36 | 36 | 36 Ekernippel
Spoke nipple
6| 1519931-01 1 1 1 1 1 1 Baknav, kpl.
Rear hub compl.
7| 1516 763-01 Déck 140/90-17'’ Barum
Tyre
8| 1516 770-01 Innerslang 17'*
Innertyre
9 1516771-01 Falgband 17"’
Rim band
10| 7201232-00 18 18 18 | 18 18| 18 | 18 Pinne 3x8
Cyl pin
12} 1516 816-01 1 1 1 1 1 1 1 Navhylsa
Hub sleeve
13| 1516 790-01 1 1 1 1 1 1 1 Bromsskoid, kpl.
Brake plate compl.
14| 1516 837-01 1 1 1 1 1 1 1 Bussning
Bushing
15| 1516788-01 2 2 2|2 212 1]2 Bromsback, kpl.
Brake shoe
16§ 1516 547-01 2 2 21 2 2122 Fiader
Spring
17| 1516782-01 1 1 1 1 1 1 1 Bromsexcenter
Brake cam
18| 7404 807-03 1 1 1 1 1 1 1 O-ring
19| 1516 723-01 1 1 1 1 1 1 1 Hévarm
Lever
20| 7341 164-01 1 1 1 1 1 1 1 Bricka 8,4x18
Washer |
21| 7231360-01 1 1 1 1 1 1 1 Skruv M6x6
crew
22| 1516 755-01 1 1 1 1 1 1 1 Kedjekrans z = 53
Sprocket -
23| 7252 461-81 6 6 6 | 6 6| 6|6 Skruv M8x50
Screw
241 7322 118-01 7 7 717 71717 héstmutter
u
25| 1516 752-01 1 1 1 1 1 1 1 Distanshylsa
Distance sleeve
26| 7382302-34 2 2 2|2 21 2] 2 Kullager
Ball bearing
28| 151680001 1 1 1 1 1 1 1 Bakaxel, kpl.
Shaft
29| 1516 753-01 1 1 1 1 1 1 1 Distans
. Distance
31| 1516598-01 1 1 1 1 1 1 1 Mutter
Nut
32| 7252493-51 1 1 1 1 1 1 1 Skruv M10x25
Screw
33| 7322120-01 1 1 1 1 1 1 1 lNésmutter M10
ut
34| 1516 836-01 1. 1 1 1 1 1 1 Bricka
Washer
Tillbehor/Accessories
Ekersats
151993701 Spoke Unit
Nippelsats 36 st
151993801 Nipple kit 36 pcs
Décklassats Cyl pinne
1519 88601 3x8, 40 st .
Tyre lock kit Cyl pin
3x8, 40 pcs




B Husqvarna

Bakhjul

Rear wheel WR, XC

13
—
11,14, 21

6

1

——

2-6,10-21,23-31

/_Lﬂ
11-21, 23-31

. 38




Quantity/Antal

Fig.| Part Number ipti
9. rartumbe 125 240 250 430 Description
Detalinummer Bendmning
CR{wWR|crR|wR| crR|wR|Xxc| cr| wr|wreE[l xc
11 1519907-01 1 1 1 1 1 1 WUI, kpl. exkl. gummi.
heel compl. excl. rubber
2| 151674801 1 1 1 1 1 1 Félg, 2,50x17""
Rim
3| 1516218-01 18 18 18 | 18 18 | 18 Eker 181
Spoke
41 1516218-02 18 18 18 | 18 18 | 18 Eker 196
Spoke
5[ 1516 219-01 36 36 36 | 36 36 | 36 Ekernippel
Spoke nipple
6| 1519906-01 1 1 1 1 1 1 Baknav, kpl.
Rear hub compl.
7| 1516763-01 Dack 140/90—-17'' Barum
Tyre
8 1516770-01 Innerslang 17"’
Innertyre
9| 1516771-01 Félgband 17"’
Rim band
10| 282421508 18 18 18 | 18 18 | 18 Pinne 3x8
Cyl pin
12| 151679201 1 1 1 1 1 1 Navhylsa
Hub sleeve
13| 1516 790-01 1 1 1 1 1 1 Bromsskdid, kpl.
Brake plate compl.
14| 1516 667—01 1 1 1 1 1 1 Bussning
Bushing
15| 151678801 2 2 2| 2 2|2 Bromsback, kpl.
Brake plate
16| 1516 547-01 2 2 212 212 Fiader
pring
17 151678201 1 1 1 1 1 1 Bromsexcenter
Brake cam
18| 1516 801-01 1 1 1 1 1 1 Tatning
' Seal
19| 1516 513-01 1 1 1 1 1 1 Havarm
Lever
20| 281624101 1 1 1 1 1 1 Bricka 8,4x18
Washer
21| 206236011 1 1 1 1 1 1 Skruv M6x 6
Screw
22| 151675501 1 1 1 1 1 1 Kedjekrans z = 53
Sprocket
23| 2006 455-12 6 6 6 | 6 6 | 6 Skruv M8x 30
Screw
24| 2580153-01 7 7 717 717 INésmutter
ut
25| 1516 752-01 1 1 1 1 1 1 Distanshylsa
Dinstance sleeve
26| 2931200-38 2 2 2|2 212 Kullager
Ball bearing
27 | 2965 448-07 1 1 1 1 1 1 Tatring
Seal
28| 151680001 1 1 1 1 1 1 Bakaxel, kpl.
Shaft
291 1516 793-01 1 1 1 1 1 1 Distans
Distance
30| 1516 536-01 1 1 1 1 1 1 Distansring
Distance ring
31| 151659801 1 1 1 1 1 1 Mutter
Nut
32| 200649312 1 1 1 1 1 1 Skruv M10x25
Screw
33| 2580171-01 1 1 1 1 1 1 Lasmutter M10
Nut
Tillbehdr/Accessories
1519 901-01 Ekersats
Spoke Unit
1519 902-01 Nippelsats 36 st
Nipple kit 36 pcs
1519 886-01 Dacklassats Cyl pinne
_3rx8,|40ks, k cyl
yre lock kit Cyl pin
3x8, 40 pcs

39



H Husgvarna

Cylinder - Vevparti
Cylinder - Crankshaft

40




Quantity/Antal

Fig.| Part Numb ipti
ig al .um er 28 20 520 730 Des?nptfon
Detaljnummer Bendmning
CR{wWR|crR|wR| crR|wWR|xc | cr|wn|wreE|l xC
11 1611 767-01 1 1 Cylinder, kpl.
Cylinder compl.
31 161176501 1 1 Cylinderfoder
Cylinder liner
41 1611511-01 1 1 Avgasstos, kpl.
Exhaust manifold
5| 1611 512-01 1 1 Packning
Gasketr
6| 2024 370-12 4| 4 4 41414 4 4 41 4 Skruv M6x20
Screw
7| 1611 514-01 1 1 Packning
Gasket
8| 1610 357-01 1 1 2 2 2| 2 2 2 212 Ventilhallare
Valve holder
9| 1610359-01 2 2 4 4 4 | 4 4 4 | 4| 4 Ventil
Valve
10| 161037701 2 2 4 4 4 | 4 4 4 4 | 4 Ventilstod
Valve support
11| 229628511 4 4 8 8 8| 8 8 8 8 | 8 Skruv M4x6
Screw
12| 1611 770-01 1 1 Anslutningsrér
Inlet manifold
13| 1611 513-01 1 1 Packning
Gasket
14| 2024 37212 2 2 Skruv M6x25
Screw
15| 2888 180-01 2 2 4 4 4 | 4 4 9 919 Fiaderbricka
Washer
16| 161176901 1 1 Cylinderlock
Cylinder head
17| 2546118-14 4 4 Mutter
Nut
18| 2018 459-12 2 2 2 2 212 2 2 212 Skruv M8x40
Screw
19| 1611 568-01 1 1 Packning
Gasket
20| 1611 764-01 4 4 4 4 4 4 Dampstav
Damping rod
211 1611 790-01 1 1 1 Cylinder, kpl.
Cylinder, compl.
22| 1611 829-01 1 1 1 Cylinder, kpl.
Cylinder comp.
16 11 750-01 Cylinder, kpl.
Cylinder compt.
23| 1611651-01 1 1 1 Cylinderfoder
Cylinder liner
1611 651-02 1 1 Cylinderfoder
Cylinder liner
241 161179002 1 1 Cylinder kpl.
Cylinder compl.
25| 1610 730-01 1 11 1 1 1 Avgasstos, kpl.
Exhaust manifold
16 10 89101 1 1 1 Avgasstos, kpl.
Exhaust manifold
26 | 161083401 1 1 1 Packning
: Gasket
16 10 912-01 1 1 1 1 1 Packning
Gasket
27 | 1611 556-01 1 1 Déampelement
Damping element
28| 1610 362-01 1 1 1 1 1 1 1 1 Packning
Gasket
29| 161039601 1 1 1 1 1 1 1 1 Packning
Gasket
30 | 2024 374-55 4 41 4| 4 4 41 4| 4 Skruv M4 x6
Screw M4x6
31| 161185001 1 1 1 1 11 . Cylinderlock
- Cylinder head
16 11 751-01 1 1 Cylinderiock
Cylinder head
32 | 2546 120~14 4 4 4 1 4 4 4 4] 4 I\r\/llutter
ut
33| 1611648-01 1 1 1 1 1 1 1 1 Packning
Gasket
1611 763-01 Packning
Gasket
34| 161174201 1 1 1 1 1 1 1 1 Anslutningsror
. Inlet manifold
35| 1611 743-01 1 1 1 Ventilhus, kpl.
Valve housing, compl.

41



B Husqvarna

Cylinder - Vevparti
Cylinder - Crankshaft

42



Quantity/Antal

Fig.| Part Number Descripti
g . 125 240 250 430 escription
Detaljnummer Benamning
cR|wR | crR|wR| crR|WR|[XxC| cr | wn|waeE| xc
36| 1611 569-01 1 1 1 1 Ventilhus
Valve housing
37| 1610 362-01 1 1 1 1 Packning
Gasket
38| 1610357-01 212 |2|2 Ventilhallare
Valve holder
39| 161035901 4 (414} 4 Ventil
’ Valve
40| 161037701 4 (4|44 Ventilstod
Valve support
411 2296 285-11 88|88 Skruv
Screw
42 161039601 1 1 1 1 Packning
Gasket
43| 161174201 1 1 1 1 Anslutnin
Inlet manifold
44| 1610 361-01 1 1 1 1 Packning
Gasket
45| 2024 374-55 4 4 | 4 4 Skruv
Screw
46 | 2888 180-01 4 14| 4| 4 Fidderbricka
Washer
47 2024 371-12 5 5 5 5 Skruv
Screw
48 | 2888 18001 5 5 5 5 Fiaderbricka
Washer
491 161169401 1 1 1 1 Cylinderlock
Cylinder head
50| 2546120-14 4 14144 Nutter
ut
511 201845912 21222 Skruv
Screw
52| 16 11 648-01 1 1 1 1 Packning
Gasket
53 [ 1611 840-01 1 1 1 1 Cylinder, kpl.
Cylinder compl.
55| 1611 826-01 1 1 1 1 Cylinderfoder
Cylinder liner
56| 1611 695-01 1 1 1 1 Vevparti kpl. utan kolv
Crank shaft
1611 723-01 1 1 1
1611 74102 1 1
16 10 381-01 1 1
57| 1611 659-01 1 1 1 1 Vevaxel, hoger
Crank shaft, right
16 10 85101 1 1 1
16 11 815-01 1 1
16 10 853-01 1 1
58 | 1611 660-01 1 1 1 1 Vevaxel, vanster
p Crank shaft, left
16 11543-01 ¢4~ . 1 1 1 1 1
16 10 65401 1 1
611 16 10926-01 1 1 1 1 1 1 1 1 1 Néltager .
Needle bearing
16 11 533-01 1 1
62| 20-00660=6+ | 2 | 2 2 212 |2 2 21212 ]2 Woodruffkil L
AS43 304 Woodruff key 1
63| 1611 781--01 1 1 1 1 Kolv, kpl. std .
Piston compl. i
16 10 37601 1 1 1
16 10 376-05 1 1
-16 10 378-01 1 1
64| 161118901 1 1 1 1 Kolvring
Piston ring-
16 10 83101 1 1 1 )
16 10 831-05 1 1
16 10 671-01 1 1
67 | 1611 738-01 2 21222 2121242 Lasring
‘ Circlip
16 11 739-01 212
68| 1611838-01 1 1 1 1 Nallager
Needle bearing
1610 933-01 1 1 1 121 1
16 11 534-01 1 1
69| 161092101 1 1 1 1 1 1 1 1 1 Distansrin
Distance ring
16 10 676-01 1 1
70| 161097101 212122 |22 |2|2]|2 Distansring
Distance ring
16 10 67401 2 2 Distansrin
Distance ring




H Husqvarna

Avgasror
Exhaust tube




Quantity/Antal

. b -
Fig.| Part Num er 125 240 250 430 Des't.:npt.lon
Detaljinummer Benamning
CR|WR|cR|WR|] crR|wWR | Xxc| cr | wr|wRE| xC
1] 1514 370-01 1 1 Avgasror
Exhaust pipe
2| 151427801 1 1 1 1 1 1 g‘uddémpare kpl.
ilencer compl.
5| 2340400-12 313 3 3 3 Skruv
Screw
81! 1514661-01 212 2 2124212 2 212 |2 Bricka
Washer
9| 2006 464-12 1 1 1 1 1 1 1 1 1 1 1 Skruv M8x65
Screw
10| 2582118-14 1 1 2 212 (|2 1}2 212122 l\’\/}utter M6
ut
111 1514 624-01 1 1 1 1 1 1 1 1 1 1 1 Klamma
Clamp
12| 1514 641-01 1 1 1 1 1 1 1 1 1 1 1 Gummiskydd
Rubber protection
13| 2006 372-11 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x25
Screw
14| 2582 116-14 212 2 212142 2 21212 ]2 r\,\/}uttter M6
u
15| 2816 211-01 212122122 |2 21212 ]2 Bricka 6,4x14
Washer
16 | 1514 849-01 1 1 Lank
Link
17} 151403801 1 1 1 1 1 1 1 1 1 1 1 Fiader
: Spring
18| 2006 37612 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x 35
Screw
21| 1514 241-01 1 1 1 Avgasror
Exhaust pipe
1514 28001 1 1 Avgasror
Exhaust pipe
21| 1514 244-01 1 1 1 1 1 1 Ljuddampare kpl.
Silencer compl.
24 1 151424201 1 1 1 1 1 1 Gavel, kpl.
Gable compl.
25| 1514 200-01 1 1 1 1 1 1 Gnistsil
Spark arrestor
26 | 151499901 1 1 1 1 1 1 Bakstycke
End gable
27 | 151424801 1 1 1 1 1 1 Absorbent
Absorber
28 | 151986401 212121626 |6 216 (6 |6 Fiader
Spring
29| 1514 662-01 212 2 21212 |2 21212 |2 Gummielement
Rubber element
30 | 1514663-01 2 2 1 1 1 1 1 1 1 1 1 Hylsa
Sleeve
31| 151489301 1 1 1 1 1 1 1 1 1 Lank
Link
32| 1514 590-01 1 1 1 1 1 1 1 1 1 Vibrationsdampare
Vibration damper
33 | 1514 386-01 1 1 1 Avgasror
Exhaust pipe
151437601 1 Avgasror
Exhaust pipe
35| 1514 323-01 1 1 1 Gavel
Cover
36 | 1514916-02 1 1 1 Absorbent
Absorber
37 | 151429501 1 1 1 1 1 Gummianslutning
Rubber connection
38 | 1514 305-01 212 2 2 2 Klamma
Clamp
39| 1510785-01 1 1 1 1 1 1 Faste for ljudddmpare
40 | 2006 378-12 2 2 |2 212 |2 Skruv




HHusgvarna

125 cc

Vevhushalva, hoger
Crankcase, right




Fig.

Part Number
Detalinummer

Quantity/Antal

240

430

CR

XC | CR | WR

Description
Bendmning

16
17

18

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

39

161’816—01
16 11 572-01

29 32 520-21
16 10 679-01
16 10 681-01
12 25 36001
2062 328-12
28 88 17@1
2931 180-04
29 31 240-04
16 10 93801
29 65 444-01
2121328-52
16 11 546-01
1610 774-01
1611 171-01
2965173-16
28 16 190-01
1225 077-01
2580 153-01
28 38 46501
16 12 537-01
12 25 025-01
16 10 777-01
1611 516-01
20 24 385-12
28 16 201-01
16 10 647-01
2024 378-12
16 11 623-01
16 11 560-01
2024 380-12
2024 37612
16 11 562-01
16 14 728-01
16 12 472-01
1612 471-04
28 20 020-01

1519 373-08

Vevhushalva héger
Crankcase halve right
Vevhushalvor par
Crankcasehalves pain

Kullager
Ball bearing

Flans
Flange
Tétring

Seal
Packning
Gasket
Skruv
Screw
Fjaderbricka
Washer

Kullager
Ball bearing

Kullager
Ball bearing

Flans

Flange

Tatring

Seal

Skruv

Screw

Dragbult, cylinder
Cylinder stud
Frikopplingsaxel
Declutching shaft
Havarm

Lever

Tétring

Seal

Bricka

Washer

Stoppskruv
Screw

Lasmutter M8
Nut

Pinne

Pin
Magnetplugg
Magneto pPug
Packning
Gasket

Flansbussning
Flange sleeve

Fldnsbussning
Flange sleeve
Skruy M6x75
Screw

Bricka

Washer
Magnetkapa
Magneto cover

Skruv M6x40
Screw

Packning
Gasket
Kapa
Cover

Skruv M6x50
Screw

Skruv M6x35
Screw

Vevhuspackning
Gasket

Genomféring
Grommet

Distansring
pacer

Kedjedrevz = 13
Sprocket

Spérring
Clprclip

Kedja 5/8x1/4 110
Chain




HHusqgvarna

Vevhushalva, hoger 1 25 cc

Crankcase, right

—
12,24-25

1

48




Quantity/Antal

Fig.{ Part Numb Descripti
'g-| ran umber 125 240 250 430 eription
Detaljnummer Benamning
CR|WRICR WR|CR|WR|XC| CR | WR |WR/E| XC
40 | 1519 374-01 1 1 Kedjelas
Master link
Tillbehdr/Accessories
Kedjedrev

1612 471-01
16 12 471-02
1612 471-03
16 12 471-05
1612 471-06
16 12 471-07
1612 471-08
16 19 803-01

Front sprocket
z=10
z=11
z=12
z=14
z=15
z=16
z=17

Packningssats
Gesket set




B Husqvarna

Vevhushailva, héger
Crankcase, right

240, 250 cc




Quantity/Antal

a. b .
Fig.| Part Num er 25 240 250 230 Des.c.:npt‘lon
Detalinummer > Bendmning
CR{WR|CR|WR] CR|WR|XC ] CR | wR|wRE| xC
1| 1619812-01 1 1 1 1 1 Vevhushalva, hdger
Crankcase halve, right
16 11 788-01 1 1 1 1 1 Vevhushalvor par
Crankcase halves pair
2| 2932524-21 1 1 1 1 1 Kullager SKF 3205/C3
Ball bearing
3| 1610810-01 1 1 1 1 1 Flans
Flange
4| 296544401 1 1 1 1 1 Tatring
Seal
5| 122535801 2 21212 ]2 Packning
Gasket
6| 2062328-12 4 1414|144 Skruv M5x 14
Screw
7| 2888170-01 4 14|44 4 Bricka
_ Washer
9| 29 31200-04 1 1 1 1 1 Kullager SKF 6302/C3
Ball bearing
9| 2931265-59 1 1 1 1 1 Kullager SKF 6205RS/C3
Ball bearing
10| 1611 778-01 1 1 1 1 1 Flans
Flange
11| 2121328-52 4 {4444 Skruv M5x 14
Screw
12| 16 10774-01 1 1 1 1 1 Frikopplingsaxel
Declutching shaft
13| 1611 171-01 1 1 1 1 1 Havarm
Lever
14 1 122507701 1 1 1 1 1 Stoppskruv
Stop screw
15| 2965173-16 1 1 1 1 1 Tatring
Seal
16 | 28 16 1900t 1 1 1 1 1 Bricka 5,3x12
Washer
17 | 2580 153-01 1 1 1 1 1 f\r\/}ulter M8
ut
18 | 2838 465-01 1 1 1 1 1 Raffelpinne
Dowelpin
19| 1612 537-01 1 1 1 1 1 Magnetplu?g
Magneto plug
20 | 122502501 1 1 1 1 1 Packning
Gasket
21| 1610777-01 4 4 4 4 4 Flansbussning
Flange sleeve
22| 2816 201-01 818|888 Bricka 6,4x12
Washer
23| 202438512 8| 8|88 ]8 Skruv M6x75
Screw
24 [ 161158101 1 1 1 1 1 Packning
: : Gasket
25| 161157101 1 1 1 1 1 Magnetkapa
Magneto cover
26 | 2024 372—12 4 141444 Skruv M6x25
Screw
27 1 161162101 1 1 1 1 1 Packning
Gasket
28 | 1611 441-01 1 1 1 1 1 Kapa
Cover
29 | 202437612 313]13]3]3 Skruv M6x35
Screw
30| 1612353-01 1 1 1 1 1 Distansring
: Distance ring
31 | 2820 025-01 1 1 1 1 1 Sparring
Circtip
32| 1519373-08 1 1 Drivkedja 5/8"x1/4" 110
Chain Renold
151937309 1 1 Drivkedja 5/8"x1/4" 112
Chain Renold
1519373-10 1 Drivkedja 5/8"x 1/4" 114
Chain Renold
151937508 1 1 Drivkedja 5/8"x 1/4" 110
Chain DID
1519 375-09 1 1 Drivkedja 5/8"x1/4" 112
Chain DiD
151937510 1 Drivkedja 5/8"x1/4" 114
Chain DID )
33 | 151937401 1 1 1 1 1 Kedjelds 5/8x1/4
Master link Renold
1519 37601 1 1 Kedjelds 5/8x1/4
Master link DID

51



HHusqvarna

Vevhushalva, hdger
Crankcase, right 240, 250 CcC

0N




Quantity/Antal

ig.| P u r ipti
Fig. | Part Numbe 125 240 250 430 Description
Detaljnummer Bendmning
cR |wR]crR|wR}ECR|[wWR | XC | CR | WR [WR/E| XC
34| 1612693-02 Kedjedrevz = 11
Sprocket
16 12 693-03 1 1 Kedjedrevz = 12
Sprocket
16 12 693-04 1 1 1 Kedjedrevz =13
Sprocket
16 12 693-05 Kedjedrevz = 14
Sprocket
16 12 693-06 Kedjedrevz = 15
Sprocket
35 1614 728-01 1 1 1 1 1 Kabelgenomféring
Grommet
36 | 1611 422-01 5 (555 |5 Dragbult, cylinder

Cylinder stud




JHusqvarna

e . 430 cc

N {

()

(J



. Quantity/Antal
. b ipti
Fig.| Part Num er 75 240 250 730 Des?rspt'lon
Detaljnummer Benamning
cR{wR|crR|WR|cR|[wR | xc ] cr | wR|[wRE| XC
1| 161163602 1 1 1 1 Vevhushalva hoger
Crankcase halve )
16 19 822-01 Vevhushalva héger med bussning
Crankcase half with bushing
2| 2932524-21 Vinkelkontaktkullager
Ball bearing -
3| 161081001 Flans
Flange
4| 2965 444-01 Tatring
) Seal
5] 1225 358-01 Packning
Gasket
61 2062328-12 Skruv
Screw
7| 293120004 Kullager
Ball bearing
8| 2931265-59 Kullager
Ball bearing
91 1611 778-01 Flans
Flange
10| 2121328-52 Skruv
Screw
11| 1611 663-01 Frikopplingsaxel
Declutching shaft
12| 1611171-01 Havarm
Lever
13| 2965173-16 Tatring
Seal
14 | 2062 323-11 Skruv
Screw
151 2580 153-01 Lasmutter
Nut
16| 1610 777-01 Flansbussning
Flange sleeve
17| 1611 516-01 Flansbussning
Flange sleeve
18 | 2024 385-12 Skruv
. Screw
19| 2816 201-01 Bricka
Washer
20 [ 1612 537-01 Magnetplugg
Magneto plug
21| 122502501 Packning
Gasket
22 | 16 11640-01 Magnetkapa
Magneto cover
23| 2024 378-12 Skruv -
Screw
24| 1611 816-01 Kéapa
Cover
251 202437412 Skruv
Screw
26 | 1612693-05 1 1 1 1 Kedjedrevz= 14
. Sprocket = 14
271 151937309 1 1 1 1 Drivkedja Renold 5/8x1/4"", 112 léerar
1519 375-09 1 1 1 1 Chain DID 5/8x1/4”, 112 tinks
28| 151937401 11111 (1 Kedjelas Renold
1519 376-01 1 1 1 1 Chainlock DID
29} 1611 667-02 1 1 1 1 Packning
30| 1611694-01 4 14|44 Dragbult
Cylinder stud
31| 2024 376-12 1 1 1 1 Skruv
Screw
32 1614 728-01 . 1 1 1 1 Kabelgenomforing
Grommet




HHusqvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter

125 cc

—
10,12,57

R



Quantity/Antal

Fig.| Part Numb Descripti
'g.| rart Humber 125 240 250 430 escription
Detaljnummer Bendmning
CR |wR ] CR|WR| cCR|WR | XC | CR| WR [WR/E| XC
1] 161981701 1 1 Vevhushalva, vénster
Crankcase halve left
16 11 57201 Vevhushalvor par
Crankcase halves pais
2| 1611 566-01 1 1 Stédbricka
Support washer
3| 2006 331-59 4 | 4 Skruv M5x20
Screw
4| 2932 520-21 1 1 Kullager SKF 3205/C3
Ball bearing
5| 2965443-14 1 1 Tatring
Seal
6 | 2931265-57 1 1 Kullager SKF 6205 NR/C3
Ball bearing
7| 2931220-57 1 1 Kullager SKF 6303 NR/C3
Ball bearing
8| 16 11 46501 2 |2 Bussning
Bushing
9| 1225356-01 1 1 Bussning
Bushing
10 | 1610 777-01 212 Flansbussning
Flange sleeve
111 1610776~-01 1 1 Styrhylsa
Steering sleeve
12| 1611 51601 1 1 Flansbussning
Flange sleeve
13| 1611 527-01 1 1 Styrhylsa
Steering sleeve
14| 1611 486-01 111 Vevhusképa, vanster
Transmission cover
15 122543401 1 1 Axel
Shaft
16 | 1225435-01 1 1 Medbringarskiva
Driving disc
17 | 1225437-01 1 1 Returfiader
Spring
18 | 122543601 1 1 Sparring
. Circlip
19| 282002001 1 1 Sparring
Circlip
20| 122543801 1 1 Medbringarehijul
Driving wheel
21 | 1225439-01 1 1 Fiader
Spring
22 | 1225 440-01 1 1 Lyfthake
Pawl
23 | 2026 370-44 2|2 Skruv
Screw
24 | 122544201 1 1 Packning
Gasket
25| 1225443-01 1 1 Stddbricka
Support washer
26 | 122544601 1 1 Buffert
Buffer
27 | 161078601 1 1 Lock
Cap
28 | 5012 78201 1 1 Packning
Gasket
29 | 2062 364—11 1 1 Skruv M6x 10
Screw
30 | 161082301 1 1 Packning
Gasket
31| 161268001 1 1 Kickstartpedal, kpl.
Kick starter pedal comp!.
33| 161267901 1 1 Kickstartpedal
Kick starter pedal
34 | 1225702-01 1 1 Pedalgummi
. Pedal rubber
35| 2024 368-12 1 1 Skruv M6x 16
Screw
36 | 2801 416-01 1 1 Bricka 6,5x22
Washer
37 | 202445512 1 1 Skruv M8x 30
‘ Screw
38 | 2970 135-01 1 1 O-ring 13,3x2,4
. O-ring
39| 161153501 1 1 Véaxelmekanism, kpl.
Gear links compl.

57



HHusqgvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter

—_—
10,12,57

58




Quantity/Antal

ig.| Part Numb: ot
Fig art 'u er 125 520 550 730 Des?npt.lon
Detaljnummer Benamning
cR|wR|crR|wrR] cR|WR [ XC | CcR | WR |WR/E| XC
40| 161147401 1 1 Bussning
Bushing
41| 122507701 1 1 Stoppskruv
Screw
42 | 296528907 1 1 Tatring
Seal
43| 1612 50402 1 Fotvaxelpedal
Shift lever
44| 1612813-01 | 1 Pedalgummi
Pedal rubber
451 2024 370-12 1 1. Skruv M6x20
Screw
46 | 1610792-01 1 1 Packning
. Gasket
47 | 282657101 2 | 2 Cyl. pinne
Dowel pin
48 | 202437612 7 7 Skruv M6x35
Screw
49| 1225621-10 Slang/m 4,8x8
Hose/m
50| 161268301 1 Fotvéxelpedal
Shift lever
53| 161268601 1 Skruv
Screw
54| 161268701 1 Fjader
Spring
55| 1612 688-01 1 Pedalgummi
Pedal rubber
561 161234401 1 1 Medbringareskiva kpl.

Driving disc compl.

59



B Husgvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter

240,250 cc

on




Quantity/Antal

ig.| Part Number ipti
Fig . 125|240 250 230 Description
Detalinummer Benamning
cR |WRlcrR|[wR]crR|WR!|xc| cr|wr|wrel xc
1] 1619 823-01 1 1 1 1 1 Vevhushalva, vanster
Crankcase halve left
16 11 788-01 Vevhushalvor par
Crankcase halves pair
2| 1610 779-01 1 1 1 1 1 Stédbricka
Support washer
3| 2006 331-59 4 (4] 444 Skruv M5x20
Screw
4| 293252421 1 (1 1 1 1 Kullager SKF 3205/C3
Ball bearing
5| 296554914 1 1 1 1 1 Tatring
Seal
6| 293126557 1 1 1 1 1 Kullager SKF 6205 NR/C3
Ball bearing
7| 2931220-57 1 1 1 1 1 Kullager SKF 6305 NR/C3
Ball bearing
8| 161146501 2|22 |22 Bussning
Bushing
9| 1225356-01 1 1 1 1 11~ Bussning
Bushing
10| 1610 777-01 4 414144 Flansbussning
Flange sieeve
111 161077601 2121212 |2 Styrhylsa
Steering sleeve
141 16 11 486-01 1 1 1 1 1 Vevhuskapa, vanster
Transmission cover
151 1225434-01 1 1 1 1 1 Axel
Shaft
16 | 1225 435-01 1 1 1 1 1 Medbringarskiva
Driving disc
17 | 1225437-01 1 1 1 1 1 Returfjader
Spring
18 | 1225436-01 1 1 1 1 1 Spérring
Circlip
19| 2820020-01 1 1 1 1 1 Sparring
Circlip
20} 1225438-01 1 1 1 1 1 Medbringarehjul
Driving wheel
21 122543901 1 1 1 1 1 Fiader
Spring
22 | 1225440-01 1 1 1 1 1 Lyfthake
Pawl
23| 202637044 212121122 Skruv
Screw
24 | 1225 442-01 1 1 1 1 1 Packning
Gasket
25| 122544301 1 1 1 1 1 Stoédbricka
Support washer
26 | 1225 446-01 1 1 1 1 1 Buffert
Buffer
27 | 161078601 1 1 1 1 1 Lock
Cap
28| 501278201 1 1 1 1 1 Packning
Gasket
29| 206236411 1 1 1 1 1 Skruv M6x 10
crew
30| 1610823-01 1 1 1 1 1 Packning
Gasket
31| 16412 680-01 1 1 1 1 1 Kickstartpedal, kpl.
Kick starter pedal compl.
33| 1612679-01 1 1 1 1 1 Kickstartpedal
Kick starter pedal
34| 1225702-01 1 1 1 1 1 Pedalgummi
Pedal rubber
35} 2024 368-12 1 1 1 1 1 Skruv M6x 16
crew
36 | 280141601 1 1 1 1 1 Bricka 6,5x22
Washer
37 | 2024 455-12 1 1 1 1 1 Skruv M8x 30
Screw
38| 2970 135-01 1 1 1 1 1 O-ring 13,3x2,4
O-ring
39 ( 161153501 1 1 1 1 1 Véxelmekanism, kpl.
Gear links compl.
40| 1611 474-01 1 1 1 1 1 Bussning
Bushing
41 { 122507701 1 1 1 1 1 Stoppskruv
crew

61



B Husqgvarna

Vevhushalva, vénster - Kickstart
Crankcase, left - Kick-starter

240, 250 cc

62




Quantity/Antal

) b -
Fig. | Part Number 125 240 250 430 Description
Detaljnummer Bendmning
CR{WR| crR|[WR] CR|WR] XC | CR | WR [WR/E| XC
42 | 296528907 1 1 1 1 1 Tatring
Seal
43 | 16 12 50402 1 1 Fotvéxelpedal
Shift lever
44 | 1612 81301 1 1 Pedalgummi
Pedal rubber
451 2024 370-12 1 1 1 1 1 Skruv M6x20
) Screw
46 | 161079201 1 1 1 1 1 Packning
Gasket
47 | 2826 571-01 21212412 |2 Cyl. pinne
Dowel pin
48 | 2024 376-12 717V 7 1717 Skruv M6x35
Screw
49 | 1225621-10 1 1 1 1 1 Slang/m 4,8x8
! Hose/m
50 | 16 12 68301 1 1 1 Fotvaxelpedal
Shift lever
53 | 1612 686-01 1 1 1 Skruv
Screw
54 | 1612 687-01 1 1 1 Igéider
pring
55| 16 12 688-01 1 1 1 Pedalgummi
Pedal rubber
56 | 161234401 1 1 1 1 1 Medbringareskiva kpl.

Driving disc compl.

S~y



B Husgvarna

Vevhushalva, hoger
Crankcase, right 430 CC

64 .




Quantity/Antal

Fig.] Part Number Description
. 430 .
Detaljnummer Benamning
xc | cR | wr
1| 1619 823-01 1 1 Vevhushalva, vanster komplett
Crankcase halve left
2| 1610779-01 1 1 Stodbricka
Support washer
3| 2006 331-59 4 | 4 Skruv M6S 5x20
Screw
41 2965549-14 1 1 Tétring
Seal
6| 293126504 2|2 Kullager
Ball bearing
7| 2931265-57 1 1 Kullager
Ball bearing
8| 2931220-57 1 1 Kullager
Ball bearing
10| 1610 777-01 2|2 Flansbussning
Flange sleeve
11| 161151601 1 1 Flansbussning
Flange sleeve
12| 1610776-01 11 Styrhylsa, fram
Steering sleeve
13| 1611527-01 11 Styrhylsa, bak
Steering sleeve
141 1611 674-01 1 1 Mellanhjul
Cog wheel
151 1611 675-01 11 Nalhallare
Needle holder
16 | 299525001 1 1 Bricka
Washer
17 | 282001601 1 1 Sparring
Circlip
18| 1611 676-01 1 1 Kugghijul
Gear wheel
191 1611 675-01 1 1 Nalhylsa
Sleeve
20| 1611677-01 1 1 Kickaxel
. Shaft
21| 2970140-03 1 1 O-ring
O-ring
221 161168001 1 1 Medbringare
Driving
23| 1611 681-01 1 1 Fiader
Spring-
24| 1611682-01 1 1 Kickfjader
Spring
25| 161168301 1 1 Lageshake
' Hook link
26| 161168401 1 1 Fjader
Spring
27 | 1611 685-01 1 1 Stift
Pin
28| 16 11 686-01 1 1 Véxelmatare
Kicker
29| 297041505 1 1 O-ring
O-ring
30| 1611 746-01 1 1 Véxlingsaxel
Shaft
31| 1611 692-01 111 Atergangsfijader
Return spring
32| 1611 696-01 1 1 Kickstartvev kpl
Kick starter cpl
34| 1612 731-01 1 1 Kickstartpedal
Kick starter pedal
35| 1225702-01 1 1 Pedalgummi
Pedal rubber
36 | 2024368-12 1 1 Skruv
Screw
37| 2801 416-01 1 1 Bricka
Washer
38| 2970132-03 1 1 O-ring
O-ring
39| 2820020-01 111 Sparring
Circlip
40| 161268301 1 1 Fotvaxelpedal, kp!.
’ Shift lever compl.
41| 1612 684-01 1 1 Spak
Lever
42 | 1612 685-01 1 1 Pedal
Pedal




B Husgvarna

Vevhushalva, hoger
Crankcase, right 430 cC

fayay




Quantity/Antal

ig.| PartNumb ipti
Fig \ umber 175 240 250 330 Des't':nptllon
Detaljnummer Bendmning
CR|WR]crR|[wWR|crR[wr | xC | cr | wR|whE| xC

43 | 16 12686-01 1 1 1 1 Ledskruv
Screw

44 | 161268701 1 1 1 1 Fiadder
Spring

451 1612 688-01 1 1 1 1 Pedalgummi
Pedal rubber

46 | 2024 370-12 1 1 1 1 Skruv
Screw

47 | 2930324-05 1 1 1 1 Kula
Ball

48 | 16 12745-01 1 1 1 1 Fiader
Spring

49 | 1611 64401 1 1 1 1 Vevhuskapa vénster
Transmission cover

50 | 16 11 704-01 1 1 1 1 Fiaderhéllare
Spring holder

51 | 16 11 706-01 212 |2 2 Distans
Distance

52 | 2123 370-02 212 |2 2 Skruv
Screw

53 | 28 40 383-02 1 141 1 gylindrisk pinne

in

54 [ 50 11 538-03 1 111 1 Tanklock
Cap

55 | 5012 782-01 1 1 1 1 Tanklockspackning
Gasket

56 | 2024 379-12 6| 6|6 6 Skruv
Screw

57 1 16 11 65001 1 1 (1 1 Packning
Gasket

58 [ 16 11 708-01 2122 2 Styhylsa
Steering sleeve

59 | 16 11 709-01 1 1 1 1 Gummistop, kickstart
Buffer

60 | 16 11 84801 1 1 1 1 Hallare, kickpedal
Holder

61 | 206232811 222 1}2 Skruv

Screw




@) Husqgvarna

Véxellada - Transmission - Koppling
Gearbox - Transmission - Clutch 1 25 CC

P

4342 44 41 40

N

1
\®




) Quantity/Antal )
.| Part Number i
Fig.| Par umbe 125 240 250 ~ 230 Description
Detaljnummer Benamning
cR lwR| crR|wrR|crR|WR[XC| CR| WR |WR/E; XC
1] 161117401 1 Drivhjul CRz = 18
- Driving gear CR
1611182 1 Drivhjul WR z = 20
) Driving gear WR
2| 1611175-01 1 1 Mutter
Nut
3| 161116001 1 1 Tryckstang
Pushrod
4] 1611170-01 1 1 Axelhylsa - .
Shaft sleeve
5| 161116601 | 1 | 1 Axallager
_ Axial bearing
6] 161116701 2 |2 Axialbricka
Axial washer
71 222637006 1 1 Skruv TSS6x20-10,9
Screw
81 2509316-02 6|6 Rlﬂuttter M6
u
11| 2508 316-53 6 | 6 Mutter
Nut
12| 1611 148-01 1 Kugghjul CRz = 70
. Cog wheel CR
16 11 17901 1 Kugghjul WR z = 68
) Cog wheel WR
13| 1611 149-01 1 1 Kopplingskorg
Clutch ring
14 | 2998 945-49 6 6 Skruv 6x16
Screw
15| 1611 156-01 1 1 Kopplingscentrum
Clutch hub
16| 161115701 6 6 Lamell m belagg
Disc w lining
17| 1611 158-01 5 5 Lamell
Disc .
18| 161116801 1 1 Tryckskiva
Pressure plate
19| 161117702 5 5 Fjader
Spring
20| 1611 169-01 515 Distanshylsa
Distance sleeve
21| 2816 222-01 5 5 Bricka 6,7x16x1,5
Washer
22 | 2006 378-57 515 Skruv M6x40
Screw
23 | 282002501 4 | 4 Sparring SgA25
Circlip
24| 161115501 2 2 Bricka
Washer
25| 161115401 1 1 Nallager
Needle bearing
26| 1611 153-01 1 1 Innerring
Internal ring
27 | 161247701 1 Huvudaxel CRz =15
Clutch shaft CR
16 12 508-01 1 Huvudaxel WR z = 14
Clutch shaft WR
28 | 161240401 1 1, Kugghjul 4:an z = 23
. Gear wheel 4th
29| 161241801 1 1 Lagerhylsa
T Sleeve 4th
30| 1612421-01 313 Bricka
Washer 4th—6th
31| 1612405-01 1 1 Kugghjul 5:an, 6:an z = 25, 27
) Gear wheel 5th, 6th
32| 1612842-01 27 2 Bricka
Washer 3rd
33| 1612403-01 1 Kugghjul 3:anz = 21 CR
Gear wheel 3rd z = 21 CR
16 12 497-01 1 Kugghjul 3:an z = 20 WR
Gear wheel 3rd z = 20 WR
34| 161248001 1 1 Lagerhylsa
Sleeve 3rd, 2nd
35| 1612481-01 1 1 Distansring
. Spacer
36| 16 12596-01 1 ) Kugghijul 2:anz = 18 CR
: Gear wheel 2ndz = 18 CR
16 12 496-01 1 - Kugghjul 2:anz = 17 WR
Gear wheel 2nd z = 17 WR
16 12 897-01 1 1 Vixelforare 3—4:an
Gear striker




HHusgvarna

Viéxellada - Transmission - Koppling
Gearbox - Transmission - Clutch 1 25 CC

4342 44 41 40

AN
\&%@f P

1"
e

70




Quantity/Antal

ig.| Part Numb ipti
Fig art \ umber 25 540 550 230 Desi:npt.lon
Detaljnummer Benamning
cR |WR| crR | wR| crR|wR|[xc| cr| wn|wreE] xc
38 | 161242401 3|3 Ledrulle
Guide roller
39 [ 1612 48401 1 1 Axel
Shaft
40 | 2820010-01 1 [ 1 Sparring SgA10
Circlip
41 | 1612 48501 1 1 Bricka
Washer
42 | 16 12 489-01 1 1 Spérrarm
Ratchet arm
43 | 16 12493-01 1 1 Distansarm
} Distance arm
44 | 1612 494-01 1 1 Fiader
Spring
45 | 16 12 48601 1 1 Kulissrulle kpl.
Linkroller compl.
46 | 2024 366-39 1 1 Skruv M6x 12
Screw
47 | 1612 488-01 1 1 Sparrhjul
Ratchet wheel
49 | 29951750t 2 2 Bricka 15x24x 1
Washer
50 | 161259301 1 1 Fiader
Spring
51 [ 161245501 1 1 Spérrhylsa
Ratchet sleeve
52| 1612870-01 - | 1 1 Stegmatare
Stepfeeder
53 | 1612 895-01 1 1 Medbringarhake
Pawl
54 | 16 1260001 1 1 Vaxlingsaxel
Gear shaft
55| 1612 594-01 1 1 Fjader
Spring
56 | 28200150t 2 |2 Sparring SgA15
Circlip
57 { 1612 843-01 1 1 Axel
Shaft
58 | 16 12 848-01 1 1 Vaxelférare 2—6:an
Gear striker
59 | 16 12 896-01 1 1 Vixelforare 1-5:an
Gear striker
60| 1612482-01 | 1 Kugghjul start CR
Gear wheel start CR
16 12 501-01 1 Kugghijul start WR
Gear wheel start WR
61| 122571301 1 1 Bussning
Sleeve
63 | 16 12 406-01 1 Kugghjul 1:anz = 31 CR
Gear wheel 1stz =31 CR
16 12 442-01 1 Kugghjul 1:an z = 33 WR
Gear wheel 1stz = 33 WR
64 | 161241501 1 1 Lagerhylsa
Sleeve 1st
65 | 2995 250-01 1 1 Bricka 17,02x23x 1
Washer 1st
66 | 1612 409-01 1 1 Kugghjul 4:an z = 24
Gear wheel 4th
67 | 16 12470-01 1 1 Hjalpaxel
Sprocket shaft
68 | 1612 410-01 1 1 Kugghjul 5:an z = 22
Gear wheel 5th
69 | 1612411=01 | 1 | 1 Kugghjul 6:an z = 21
Gear wheel 6th
70 | 1612 408-01 1 1 Kugghjul 3:an z = 26
Gear wheel 3rd
71| 1612 59701 1 Kugghjul 2:an z = 28 CR
Gear wheel 2nd z = 28 CR
16 12 453-01 1 Kugghjul 2:an z = 29 WR
Gear wheel 2nd z = 29 WR
72 | 1612 41601 1 1 Lagerhylsa
Sleeve 2nd

71



B Husgvarna

Viéxellada - Transmission - Koppling
Gearbox - Transmission - Clutch

240,250 cc

72




Quantity/Antal

Fig.| Part Numb ipti
9 wumoer 125 240 250 430 Description
Detaljnummer Benamning
CR |WR ) crRIwR| cr|WR|[ xc | cr| wnr|wreE| xc
1] 1611 138-01 BEEEEENE Drivhjul z = 29
Driving gear
16 11 178-01 Drivhjul z-= 30
Driving gear
2| 1611101-01 % I T A T I O Mutter
Nut
3] 1611 148-01 1 1 1 1 1 Kugghjulz = 70
: Gear wheel
1611 179-01 Kugghjulz = 68
Gear wheel
41 1611 149-01 1 1 1 1 1 Kopplingskorg
Clutch ring
7| 2998945-49 6 | 6|6 (6|6 Skruv M6x 16
Screw
9| 2508316-53 6 (6] 6|6 |6 Mutter
Nut
10| 1611 153-01 1 1 1 1 1 Innerring
Internal ring
11| 16 11 154-01 1 1 1 1 1 Nallager
Needle bearing
12| 1611 155-01 2121212 |2 Bricka
Washer
131 16 11 15601 1 1 1 1 1 Kopplingscentrum
Clutch hub
14 | 1611 157-01 6 | 66 |6 |6 Lamell m. beldgg
Disc w. lining
15| 1611 158-01 5 (5|55 ]|5 Lamell
Disc
16| 1611 177-01 Kopplingsfjader
Clutch spring
1611 177-02 5 515 |5 5 Kopplingsfjader
. Clutch spring
17 | 282002501 4 1414144 Spérring
_ Circlip
18 | 2006 378-57 55|55 |5 Skruv M6x40
Screw
19 [ 2816 222-01 5{5]| 5|5 |5 Bricka
Washer
20| 16 11169-01 51555 |65 Distanshylsa
Distance sleeve
21| 16 11 160-01 1 1 1 1 1 Tryckstang
Push rod
22| 1611 170-01 1 1 1 1 1 Axelhylsa
Shaft sleeve
23| 1611 166-01 1 1 1 1 1 Axiallager
Axial bearing
24 | 161116701 i 1 1 1 1 1 Axialbricka
Axial washer
25| 1611 168-01 1 1 1 1 1 Tryckskiva
Pressure plate
26 | 2226 370-06 1 1 1 1 1 Skruv TSS6x20
Screw
27 | 250931602 1 1 1 1 1 l\r\/}utter M6
ut -
28| 1612 690-01 1 1 1 Huvudaxel z = 14
Clutch shaft
16 12 691-01 1 1 Huvudaxel z = 15
Clutch shaft
29 | 1612 350-01 1 1 1 1 1 Hjdlpaxel
Sprocket shaft
30| 1612 843-01 1 1 1 1 1 Axel
Shaft
311 1612 484-01 1 1 1 1 1 Axel
Shaft
32 | 2820010-01 1 1 1 1 1 Sparring
Circlip
33| 1612 485-01 1 1 1 1 1 Bricka
Washer
34| 161289601 1 1 1 1 1 Véxelforare kpl. 1-5
Gear striker
35| 1612 897-01 1 1 1 1 1 Véxelfrare kpl. 3-4
Gear striker
36 | 1612848-01 1 1 1 1 1 Véxelférare kpl. 6-2
Gear striker
37 | 1612 424-01 3 ({33313 Ledrulle
Guide roller
38| 1612 486-01 1 1 1 1 1 Kulissrulle kpl.
Linkroller compl.

73



HHusqgvarna

pling

- Transmission - Clutch

Véxelladda - Transmission - Kop

Gearbox

240, 250 cc

39-40,54

74



Quantity/Antal

Fig.| Part Numb ot
ig al .u er 25 240 250 230 Des?rlpt.lon
Detaljnummer Bendamning
CR|WR|crR|WR]crR|wr ] xc| cr | wr |wrel xc
39 | 1612 488-01 1 1 1 1 1 Sparrhjul
Ratchet wheel
40 | 2024 366-39 1 1 1 1 1 Skruv M6x 12
Screw
41 | 1612351-01 1 1 1 Kugghjul 2:anz = 17
Gear wheel
16 12 352-01 1 1 Kugghjul 2:anz = 18
L Gear wheel
42 | 1611 703-01 1 1 Kugghjul 3:an z = 21
iy Gear wheel
16 12 34901 1 1 1 Kugghijul 3:anz = 20
Gear wheel
43 [ 1611 837-01 1 1 1 1 1 Kugghjul 4:anz =23
Gear wheel
44 | 1612 355-01 1 1 Kugghjul 4:anz = 23
Gear wheel
16 11 70501 1 1 1 Kugghjul 5:an, 6:an, z = 25, 27
Gear wheel
4511611 711-01 1 1 Kugghjul 1:an z = 31
Gear wheel
16 12 34601 1 1 1 Kugghjul 1:an z = 33
Gear wheel
46 | 1612 347-01 1 1 1 Kugghjul 2:an z = 29
Gear wheel
16 12 354-01 1 1 Kugghjul 2:an z = 28
- Gear wheel
47 | 1611 713-01 1 1 Kugghjul 3:an z = 26
- : i Gear wheel
16 12 348-01 1 1 1 Kugghjul 3:an z = 26
Gear wheel ’
48 | 161171401 . 1 1 1 1 1 Kugghjul 4:anz = 24
’ Gear wheel
49 | 161171501 1 1 1 1 1 Kugghjul 5:an z = 22
Gear wheel
50 | 1611 716-01 1 1 1 Kugghjul 6:an z = 20
Gear wheel
16 12 357-01 1 1 Kugghiul 6:an
Gear wheel
51| 16 12 480-01 1 1 1 1 1 Lagerhylsa
Sleeve .
52 | 1612 418-01 1 1 1 1 1 Lagerhylsa
Sleeve
53 | 1612 415-01 1 1 1 1 1 Lagerhylsa
Sleeve
56 | 1611 71701 4 1414 144 Stodbricka
Washer
57 | 2995 250-01 1 1 1 1 1 Stodbricka
Washer
61 ] 1612 481-01 1 1 1 1 1 Distansring
Spacer
63 | 16 12 489-01 1 1 1 1 1 Spérrarm
Ratchet arm
64 | 16 12 493-01 1 1 1 1 1 Distansarm
) Distance arm
65 | 161249401 1 1 1 1 1 Fiader
pring
66 | 16 12 60001 1 1 1 1 1 Véxlingsaxel
Gear shaft
67 1 282001501 2 (2|2 2 |2 Sparring
Circlip
68 | 299517501 3133 ]33 Bricka
Washer
69 | 16 12 593-01 1 1 1 1 1 f;jéid_er
pring
70 | 1612 895-01 1 1 1 1 1 Medbringare
Pawl
711 1612 870-01 1 1 1 1 1 Stegmatare
Stepfeeder
72 | 1612 45501 1 1 1 1 1 Spérrhylsa
) Ratchet sleeve
73 | 1612 59401 1 1 1 1 1 Fjader
pring
74 |1 1612 501-01 1 1 1 Kugghjul z = 21
: : . Gear wheel
16 12 698-01 1 1 Kugghijul z = 23
. Gear wheel
76 | 1225713-01 LR T I A ‘ Bussning
) Bushing

s



tHHusqgvarna

. Vixelldda - Transmission - Koppling

430 cc

Gearbox - Transmission - Clutch

7R



zZ Z2 2Z Z Z2 pd

=z

Quantity/Antal

ig.| Part Numb -
Fig art .um er 125 220 50 230 Deslc.:rlptlnon
-Detalinummer Bendmning
CR |WR| CR|[WR] CR|WR [ XC | CR | WR |WR/E| XC
1] 1611 656-01 1 1 1 1 Drivhjul
Driving gear
2| 1611 101-01 1 1 1 1 Mutter
Nut
3| 161165701 1 1 1 1 Kopplingskrans
Gear wheel, clutch
4( 161114910 1 1 1 1 Kopplingskorg
Clutch ring
7| 2998945-49 6 |6 |6 |6 Skruv
Screw
8 | 2508 316-53 6 |6 |6 |6 Mutter
Nut
10| 16 11 670-01 1 1 1 1 Innerring
Internal ring
11] 16 11 671-01 1 1 1 1 Nalhéllare
Needle ring
12| 16 11 155-01 2121212 Bricka
Washer
13| 16111560t 1 1 1 1 Kopplingscentrum
Clutch hub
141 1611 157-01 6 |6 |6 |6 Lamell
Disc
15| 1611 158-01 55|55 Lamell
Disc
16 | 1611 177-03 5 5 5 5 Kopplingsfiader
Clutch spring
171 1611 169-01 5 5515 Distanshylsa
Distance sleeve
181 2006 378-57 55515 Skruv
Screw
19| 2816 222-01 55515 Bricka
Washer
20| 2820025-01 1 1 1 1 Sparring
Circlip
21| 1611 673-01 1 1 1 1 Tryckstang
Push rod
22| 161117001 1 1 1 1 Axeldel
Shaft
23| 1611 166-01 N 1 1 1 1 Axiallager
Axial bearing
24| 1611167-01 1 1 1 1 Axialbricka
Axial washer
25| 161116801 1 1 1 1 Tryckskiva
Pressure plate
26 | 222137006 1 1 1 1 Skruv
) Screw
27 | 2509316-02 1 1 1 1 Mutter
Nut
28 | 16 12 360-01 1 1 1 Huvudaxel
16 12 345-01 1 Clutch shaft
29 | 161235001 1 1 1 1 Hjélpaxel
Sprocket shaft
30 [ 1611699-01 2122412 Axel
Shaft
31| 1611 700-01 3183|338 Viaxelforare
Gear striker
32 ( 1611701-01 1 1 11 Kulissrulle, kpl.
Linkroller compl.
34 [ 1612699-01 1 1 1 1 Kulbana
Outer race
35| 2930250-05 1M1 111 | Péullla
al
36| 161236201 1 1 1 Kugghijul 2:an Huvudaxel
16 12 351-01 1 Gear wheel
37 | 161236301 1 1 1 Kugghijul 3:an Huvudaxe!
16 12 349-01 1 Gear wheel
38 ( 1611 837-01 1 1 1 1 Kugghjul 4:an Huvudaxe!
Gear wheel -
39| 161235501 1 1 1 Kugghjul 5:an—6:an Huvudaxel
16 11 705-01 1 Gear wheel :
40 | 1612 361-01 1 1 1 Kugghjul 1:an Hjélpaxel
16 12 346-01 B 1 Gear wheel - :
41| 161236501 1 1 1 Kugghjui 2:an Hjalpaxel
16 12 347-01 1 : Gear wheel
42 | 1612 366-01 1 1 1 Kugghjul 3:an Hjalpaxel
16 12 348-01 1 Gear wheel
43| 1611 714-01 1 1 1 1 Kugghijul 4:an Hjalpaxel
Gear wheel

77



B Husqvarna

Viixellada - Transmission - Koppling
Gearbox - Transmission - Clutch 430 CcC




Quantity/Antal

Fig. | Part Number 125 240 250 430 Description
Detaljnummer Benédmning
CRIWR|CR |WR|crR|wR | xc | cr | wn[wre| xc
441 16 11 715-01 1 1 1 1 Kugghijul 5:an Hjilpaxel
Gear wheel
45| 161235701 1 1 1 Kugghijul 6:an Hjalpaxel
1611 71601 1 Gear wheel
46 | 16 1248001 1 1 1 1 Lagerhylsa 3:an, Huvudaxel
Sleeve
47 1 161241801 1 1 1 1 Lagerhylsa 4:an, Huvudaxel
Sleeve
48 | 161241501 1 1 1 1 Lagerhylsa 1:an, Hjilpaxel
Sleeve
49 | 1612 842-01 1 1 1 1 Stédbricka
Washer
501 1611 717-01 4 1444 Stddbricka
Washer
51 ] 299525001 1 1 1 1 Stddbricka
Washer
53 | 16 12481-01 5|15 |5 |5 Distansring, huvudaxel
Spacer, cluth shaft
54 | 2820 025-0t 51555 Spérring
Circlip
55 | 1612 353-01 515 (5 ]5 Distansring
. Spacer

79



B Husqvarna

Téndsystem
Ignition




.
Quantity/Antal

ig.| Part Numb ipti
Fig numoer 125 240 250 230 Description
Detaljinummer Bendmning
CR |WR|CR|[WR|CR|[WR|XC] CR | WR XC
"1 ],1614 759-01 1 1 Svinghjulsmagnet, kpl.
Flywheel magneto compl.
2| 1614714-01 1 1 1 1 1 1 1 Téndspole, kpl.
Ignition coil
3| 1614 635-01 1 1 1 1 1 1 1 Tandstiftsansi.
Spark plug protector
41 1614 769-01 1 1 1 1 1 1 Tandstift Bosch W4C
Spark plu
16 14 769-02 1 Tandstift Bosch W3C
Spark plug
5| 16 10768-01 1 1 1 1 1 1 1 Mutter
Nut
N| 6| 2024333-55 3 3 3 3 Skruv M4x 12
crew
N| 7| 2816 181-01 3 3. 3 3 Bricka 4,3x8
Washer
8| 2006 368-01 2 2121212212 Skruv M6x 16
Screw
9| 2580 142-01 2 2121212 |22 lNéstmutter M6
u
10| 2816 201-01 2 21212 |2 |2]2 Bricka 6,4x12
Washer
11| 1614 715-01 1 1 1 Fastplatta
' Mounting plate
18 | 2062331-12 3 3 3 Skruv M5x20
Screw
19| 161474001 | 2SGCR. ({ 1 1 1 Svanghjulsmagnet, kpl.
Flywheel magneto compl.
1614 751-02 o Svanghjulsmagnet, kpl.
Flywheel magneto compl.
16 14 751-01 1 1 1
20| 1614 743-01 1 1 Svénghjulsmagnet, kpl.
Flywheel magneto compt.
21 ] 206232912 3 3 3 Skruv M5x 16
Screw
22| 1517 281-01 1 1 1 1 1 1 1 Kortslutningsknapp, kpl.
Kill button
N| 23| 1614 776-01 1 1 Svéanghjulsmagnet, kpl. SEM
Flywheel magneto compl.
N| 24| 1614 779-01 1 Magneto
N| 25| 16 14 780-01 1 Flywheel
N| 26 | 1614 782-01 1 1 Tandspole, kpl.
Ignition coil
NI 27 | 16 14 783-01 1 1 Tandstiftsanst.
Spark plug protector
28 | 16 14 769-01 1 Tandstift
Spark plug
16 14 769-02 Tandstift
Spark plug
N| 29] 1611 191-01 1 1 Mutter
Nut
30 | 2062 335-12 3 3 Skruv
Screw
31 | 2006 380-01 2 2 Skruv
Screw
32 | 2581 146-01 2 2 Lasmutter
Nut
33 | 2816211-01 2 2 Bricka
Washer
N| 34 | 1614 715-01 1 1 Fastplatta
Mounting plate
35 | 2062328-12 3 Skruv
Screw

81




HHusqvarna

125 cc

Forgasare
Carburettor

e

-44

1

2-37,40




Quantity/Antal

ig.| Part Number ipti
Fig. | Part Num 125 240 250 430 Description
Detalinummer Bendmning
CR|WR|crR|WR] crR|WR | xc | cr|wr|[wre|l xc
11 1613 442-01 11 Forgasare, kpl.
Carburettor compl.
2| 161312801 1 1 Skyddshylsa
Protecktor sleeve
3| 1613916-01 1 1 Stallskruv
Tension screw
4] 16 13 908-01 1 1 Mutter
Nut
5] 1613 126-01 2 |2 Skruv
Nut
6| 161324701 1 1 Férgasarelock
Carburettor cover
7 | 1613 597-01 1 1 Trottelfjader
Throttle spring
8| 161323701 1 1 Wirelas
Wire lock
91 16 13244-01 1 1 ‘Haliare
Needle holder
10 | 1613 484-01 1 1 Trottel
Throttle
11| 1613 449-01 1 1 Flédareknapp
Tickler button
12 | 1613 451-01 1 1 Fiader
Spring
13 | 1613 450-01 1 1 Bricka
Washer
14 1 1128072-05 1 1 Slang/m 8x4
Hose/m
15| 16 13 46401 1 1 Gummiskydd
. Rubber cap.
16 | 16 13 459-01 1 1 Starthylsa
Start sleeve
17 | 1513 458-01 1 1 Fiader
Spring
18 | 1613 457-01 1 1 Kolv
Piston
19 | 16 13 465-01 1 1 O-ring
Rubber ring
20 | 161345301 1 1 Luftskruv
Air screw
21} 16 13 986-01 1 1 Stallskruv
: Adjusting screw
22 | 1613 987-01 1 1 Fiader
Spring
231 1613417-01 1 1 Nal
Needle
24 | 16 13 330~01 1 1 Fjader
Spring
251 161399301 1 1 Stift
Peg
26 | 16 13 53701 1 1 Flottor
Float
27 | 161321501 1 1 Spridare
Atomizer
28 | 16 13238-01 1 1 Nalmunstycke 2,76
Needle jet.
29 | 16 13 979-01 1 1 Blandarror
Mixer tube
30 | 1613 506-01 1 1 Huvudmunstycke 170
Main jet.
31 | 1613 509-01 1 1 Silhylsa
Strainer sleeve
32 | 161350501 1 1 Tomgangsmunstycke 35
tdling jet
33 | 16 13989-01 1 1 Packning
Gasket
34 | 161349401 1 1 Flottorhus
Float chamber
35 [ 16 13 59601 1 1 Nal
Needle
36 | 16 13 248-01 1 1 O-ring
Rubber ring
37 | 16 1399001 1 1 Fidderbygel..
Spring strop
38 | 16 13 538-01 2 2 Klamma
Clamp
39 | 161322601 1 1 Muff
Muff

83



B Husqgvarna

Férgasare
Carburettor 125 CC

1
2-37,40-44"

84



Quantity/Antal

Fig.| Part Number 25 240 250 230 Des?rlpt.uon
Detaljinummer Bendmning
cR|whR] crR]wR| cRIWR|XC | CR | WR [WR/E| XC
40| 2062325-11 2 Skruv
Screw
41} 280430101 2 Bricka
Washer
42| 1613 483-01 1 Choke reglage
Choke lever
43| 1613 463-01 2 Mutter
Nut
Tillbehor/Accessories
28 Naimunstycken
Needle jets
16 13 48501 2,70
16 13 240-01 2,73
16 13241-01 2,80
30 Huvudmunstycken
Main jets
16 1323201 145
16 13 239-01 130
16 1323401 155
16 1323501 160
16 13236-01 165
16 13 50601 170
16 13 50701 175
32 Tomgangsmunstycken
‘ ldling jets
16 13 510-01 30
16 13 98101 40
1613216-01 45

fo]=



H Husqgvarna

240, 250,430 cc

Férgasare
Carburettor

2-3741-46

86



Quantity/Antal

ig.| Part Numb -
Fig.| Part Number 125 240 250 430 Description
Detaljnummer Bendmning
cR|wR] crR|wR] crR|{wR! xc | crR | wR [WR/E| XxC
1| 161364401 1 1 Férgasare Mikuni
Carburettor compl.
16 13 532-01 1 1 1 1 1
16 13 640-01 1 1
2| 1613 128-01 1 1 1 1 1 1 1 1 1 Skyddshylsa
Protector sleeve
3| 161391601 1 1 1 1 1 1 1 1 1 Stallskruv
. Tension screw
4| 1613 908-01 1 1 1 1 1 1 1 1 1 Mutter
Nut
6| 1613570-01 ST T T T T T T IO O O O A Forgasarelock
Carburettor cover
7| 1613571-01 1 1 1 1 1 1 1 1 1 Trottelfjader
Throttle spring
8| 161358401 1 1 1 1 1 1 1 1 1 Wirelas
Wire lock
9| 1613 583-01 1 1 1 1 [ 1 1 1 1 1 Hallare
Needle holder
10| 161357501 1 1 1 1 1 1 1 Trottel ca 2,0
Throttle ca 2.5
16 13 57601 1 1
11| 2200430-17 4 1414|444 4 | 4| 414 Skruv M5x 16
Screw
12| 2804 301-01 4 1414|444 4 14| 4|4 Bricka
Washer
131 16 13 56901 212121122 21212 |2 Hallare
Holder
14| 1613 448-01 212121242 2122 |2 Slang/m 6x4
Hose/m
15| 1613 590-01 1 1 1 1 1 1 1 1 1 Gummiskydd
Rubber cap.
16| 161358901 1 1 1 1 1 1 1 1 1 Startventil, kpl.
Start valve, compl.
171 16 1359401 1 1 1 1 1 1 1 1 1 Igéder
pring
181 16 13 595-01 1 1 1 1 1 1 1 1 1 Chokereglage
Choke lever
19| 1613 572-01 1 1 1 1 1 1 1 1 1 Fiader
Spring
20| 1613573-01 1 1 1 1 1 1 1 1 1 Luftskruv
Air screw
21| 1613588-01 1 1 1 1 1 1 1 1 1 Stéllskruv
Adjusting screw
22 | 1613 587-01 1 1 1 1 1 1 1 1 1 Fiader
Spring
23| 16 1356501 1 1 1 1 1 1 1 1 1 Nalventil, kpl. -
Needle valve, compl. *
24 | 16 13 58501 2 212 ]2 212 (22 |2 Elottbrstopp
ap
25 ] 1613 566-01 1 1 1 1 1 1 1 1 1 Stift
Peg
26 | 1613578-01 21212 (2 ]2 21212 1}2 Flottor
Float
28 | 16 13 554-01 1 1 1 1 1 1 1 Nalmunstycke N.JR4
Needle jet NJ Q8
16 13 552—-01 1 1
29| 1613 580-01 1 1 1 1 1 1 1 1 1 Mellanskruv
) Distance screw
30 | 1613 562-01 1. 1 Huvudmunstycke M.J 450
Main jet 430
16 13 560-01 1 1 1 1 1 Main jet 441
16 13 56101 ) 1 1
31| 161358601 1 1 1 1 1 1 1 1 1 Skvalpplat
Baffle plate
32| 16 13 54601 1 1 1 1 1 1 1 1 1 Tomgangsmunstycke P.J 45
Idling jet
33| 1613 543-01 1 1 1 1 1 1 1 1 1 Packning
Gasket
34| 1613574-01 1 1 1 1 1 1 1 1 1 Flottérhus
Float chamber
35| 1613 579-01 1 1 1 1 1 1 1 1 1 Nal
Needle
36 | 1613 581-01 1 1 1 1 1 1 1 1 1 Bottenskruv
Screw drain
37 | 1613 58201 1 1 1 1 1 1 1 1 1 Packning
Gasket
38| 16 13535-01 1 1 1 1 1 1 1 1 1 Klamma
Clamp

87



BHusqgvarna

Forgasare
Carburettor

240, 250,430 cc

1
2-3741-46

16

15 44-46 "

88

S’



Quantity/Antal

F|g Part Number Description
Detaljnummer 125 240 250 430 Benamning
CR | WR | CR | WR WR | xc | CR | WR
40| 161353301 1 1 1 1 1 1 Anslutning, kpl.
Connection, compl.
41| 1613 564-01 1 1 1 1 1 1 Flottérarm
Floar lever
42| 161356701 212 2|2 212 Bricka
Washer
43| 1613 568-01 1 1 1 1 1 1 Luftmunstycke A:J2,0
Air jet
47 | 2024 45302 2 2 2|2 2| 2 Skruv M8x25
Screw
48 | 2816 231-01 2 2 2|12 212 Bricka 8,4x16
Washer
Tillbehor/Accessories
10 Trottlar
Throttles
16 13 575-01 CA20
16 13 57601 CA25
16 13 577-01 CA30
28 Naimunstycke
Needle jets
16 13 549-01 N.J Q-4
16 13 550-01 N.J Q-5
16 13 551-01 N.J Q-6
16 13 552-01 N.J Q-8
16 13 553-01 N.J R-0
16 13 55401 N.J R-2
16 13 55501 N.JR-4
16 13 642—01 N.JR-6
30 Huvudmunstycke
Main jets
16 13 556-01 M.J 390
16 13 557-01 M.J 400
16 13 558-01 M.J 410
16 13 559-01 M.J 420
16 13 56101 M.J 440
16 13 562—01 M.J 450
16 13 563-01 M.J 460
16 13 641-01 M.J 470
32 Tomgangsmunstycken
Idlin{%ets :
16 13 544-01 P.J
16 13 54501 P.J 40
16 13 54601 P.J 45
16 13 547-01 PJ50
16 13 548-01 P.J55




B Husgvarna

Luftfilter
Air filter

N

90



’u@//? ?C/AA@L lf

X U Cagioe bold el

Quantity/Antal .
Fig.| Part Numb
'9 wumoer 125 240 250 430 Description
Detalinummer Benamning
CR{WR|CR|WR| CR|WR| XC | CR | wh |WRE| xC
11 151957401 1 1 1
1519 569-03 1 Sidopanel vénster, kpl.
)( 151956901 | 1 | 1 | - 1111 Side panel left, compl.
’ 151957402 1 1
2| 151947401 1 1 1 1 1 1 1 1 1 1 1 Distans
Distance
3| 151947501 1 1 1 1 1 1 1 1 1 1 1 Genomforin
Rubber attac
4| 2006 36812 1 1 1 1 1 1 1 1 1 1 1 Skruv M6S 6x16
Screw
5| 2801 416-01 1 1 1 1 1 1 1 1 1 1 1 Bricka 6,5x22
Washer
6| 151420101 2 2 2 2 212 2 2 212 2 Klamma
Clamp
71 2062291-11 2 | 2 2 2 2|2 2 2 212 |2 Skruv
Screw
8] 2580 118-01 2 2 2 2 212 2 2 212 ]2 rI:jéstmutter
u
9| 2801 233-01 4 4 4 4 4 4 14 |4 Bricka 4,3x12
Washer
10| 206236811 1 1 1 1 1 1 1 1 1 1 1 Skruv 6x16
Screw
11| 2801 416-01 1 1 1 1 1 1 1 1 1 1 1 Bricka 6,5x22
Washer
121 1519 342-01 1 1 1 1 1 1 1 1 1 1 1 Gummibricka
Rubber washer
13 ] 151957403 1 Sidopanel hoger, kpl.
)( 1519 574-01 1 1 1 1 1 1 1 1 Side panel right, compl.
151957402 1 1 '
15| 1519573-03 1 Nummeroval
1519573-01 1 1 1 1 1 1 1 1 Decal
1519573-02 1 1
161 151947401 1 1 1 1 1 1 1 1 1 1 1 Distans
Distance
17 151947501 1 1 1 1 1 1 1 1 1 1 Genomférin
Rubber attacl
18 | 2006 368-12 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x12
Screw
19| 2801 416-01 1 1 1 1 1 1 1 1 1 1 1 Bricka 6,5x22
Washer
20 | 1517 090-01 1 1 1 1 1 1 1 1 1 1 1 Vibrationselement
Vibration damper
21| 258014201 1 1 1 1 1 1 1 1 1 1 1 rl‘llﬂutter
ut
22} 2801 416-01 1 1 1 1 1 1 1 1 1 1 1 Bricka 6,5x22
Washer
23| 1514 979-01 1 1 1 1 1 1 1 1 1 1 1 Luftfilterbehallare
Air filter box
24 | 151499101 1 1 1 1 1 1 1 1 1 g 1 Lock
Cover
251 1514 201-01 212 2 212 ]2 2 2 21212 Klamma
. Clamp
26 | 2801 233-01 4 | 4 4 414 4 4 4 14144 Bricka 4,3x12
Washer
27 | 2062291-11 2 2 2 2 2 ]2 2 2 212 ]2 Skruv M4x12
Screw
28 | 2580 118-01 212 2 2 2 |2 2 2 212 ]2 k‘ésmutter M4
ut
29| 1518 137-01 1 1 1 1 1 1 1 1 1 1 1 Faste
Attachment
30| 28162110t 2 2 2 212 ]2 2 21212 ]2 Bricka
: Washer
31| 2006 371-12 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x22
Screw
32| 2580 142-01 1 1 1 1 1 1 1 1 1 1 1 rEjésmutter M6
ut
33| 1518121-01 1 1 1 1 1 1 1 1 1 1 1 Gummibricka
Rubber washer
34| 1514 985-01 1 1 1 1 1 1 1 1 1 1 1 BYgel
Filter holder
35| 1514 986-01 1 1 1 1 1 1 1 1 1 1 1 Lank
. Link
36 [ 1514 982-01 1 1 1 1 1 1 1 1 1 1 1 Kor
Basket
37| 1514 983-01 1 1 1 1 1 1 1 1 1 1 1 Luftfilter
Air filter
38| 2006 371-12 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x22
Screw

91



H Husqgvarna

Luftfilter
Air filter

92




Quantity/Antal

) Descriti
Fig. PgrtNumber o5 240 250 730 es?rlpt,on
Detaljinummer Bendmning
cR [wR|crR |wRlcrR[wR | Xxc ] cr | wh|[wRE| xC
39 { 2580 142-01 1 1 1 1 1 1 1 1 1 1 1 Iﬂésmutter
ut
40 | 2801 416-01 1 1 1 1 1 1 1 1 1 1 1 Bricka
Washer
41| 1519342-01 1 1 1 1 1 1 1 1 1 1 1 Gummibussning
Bushing
42 | 1514 984-01 1 1 1 1 1 1 1 1 1 Gummianslutning
1514 301-01 1 1 Rubber Connection
43 | 16 13539-01 1 1 1 1 1 1 1 1 1 1 1 Klamma
Clamp
44 [ 1514 324-01 1 1 1 1 1 1 1 1 1 1 1 Draneringsventil
Outlet hose

93




B Husqvarna

Elektrisk utrustning
Electric equipment WR

94




Quantity/Antal

Fig. | Part Number 125 240 250 430 Description
Detaljnummer Bendmning
CR |WR]CR{WR| CR|WR [ xc | crR| WR |WR/E] XC
1| 151730701 1 1 1 1|1 Stralkastare
Head lamp
2| 1517 342-01 1 1 1 1 1 Glodiampa 12V-36/36W
: Electric bulb.
3| 1517 339-01 2 2 2 2 |12 Plastbricka
_ Washer
41 1517 340-01 2 2 2 212 Bricka
Washer
5| 2580 153-01 4 4 4 4 | 4 Nuner M8
ut
6 | 1514 590-01 2 2 2 2 |2 Vibrationselement
Damping element
7 | 1517 300-01 2 2 2 2 |2 Lamphéllare
Rubber holder
8| 1517 304-01 2 2 2 2 |12 Lampféste
| Lamp attachment
9| 2006374-12 4 4 4 4 | 4 Skruv M6x30
Screw
10 | 2581 146-01 7 7 7 717 Mutter M6
ut
11| 281621101 8 8 8 8 |8 Bricka 6,4x14
) Washer
12} 1517 311-01 1 1 1 1 1 Baklykta
Rear lamp
13 | 1517 328-01 1 1 1 Bromsljuskontakt
Brake contact
14 | 1517 30801 1 1 1 Signalhorn
Signal horn
15| 1517 313-01 1 1 1 Bromsljuskontakt
Brake contact
16 | 1517 292-01 1 1 1 Omkopplare
Switcher
17 | 16 14 75701 1 1 1 1 1 Spanningsregulator
Voltage regulator
18 | 2006 376-12 1 1 1 1 1 Skruv M6x35
Screw
19 | 2816211-01 2 2 2 2 |2 Bricka 6,4x14
Washer
20 | 2580 14201 2 2 2 2 |2 lr\\lllutter M6
ut
21 | 151987701 1 1 1 1 1 Hastighetsmatare
Speedo-meter Km
1519 878-01 1 1 1 1 1 Hastighetsmatare
. Speedo-meter Miles
22 | 1517 301-01 1 1 1 11 Bdijlig axel
Speedo wire
23 | 1517 302-01 1 1 1 1 1 Vinkelvéxel
Angle gear
24 | 1517 325-01 1 1 1 1 1 Faste, hdger
Attachment right
25 | 1517 32601 1 1 1 1 1 Faste, vanster
] Attachment left
26 | 50 15495-01 2 2 2 212 Gummigenomforing
Rubber attach.
27 | 2580 132-01 2 2 2 2 12 lr\\lllutter M5
ut .
28 | 2801 416-01 6 6 6 6 | 6 Bricka 6,5x 22
. Washer
29 | 2006371-12 4 4 4 4 | 4 Skruv M6x22
) Screw
30 | 1517 364-01 1 1 1 Wire
Wire
31 | 1517 306-01 1 1 1 1 1 Awvisarbygel
Wire protec.
32 | 1519479-05 1 1 1 1 1 Nummerplat (vit)
’ Number plate (white)
33 | 280123301 2 2 2 2|12 Bricka 4,3x12x1
Washer
34 | 1517 341-01 2 2 2 212 Distans
‘ Distance
35 | 50 12 482-01 2 2 2 2|2 Genomféring
Rubber attach.
37 | 2006 36812 1 1 1 Skruv M6x 16
Screw
38| 1611 151-02 1 1 1 Distans
Distance

95



B Husqvarna

Elektrisk utrustning
Electric equipment WR

96 -




Quantity/Antal

ig.| Part Numbe s
Fig umber 125 240 250 430 Description
Detaljnummer Bendmning
cR|wWR|]crR|wR| crR[wWR|[ xc | crR | wr |wriE| xC
Hast. mataresats kpl. MILES
39 | 151731201 Speedo-meter kit compl. MILES
Hast. mataresats kpl. KM
1517312-02 Speedo-meter kit compl. KM
Tillbehdr/Accessories

1519 910-01

Glédlampshallare BA20d
Electric bulb holder

Q7



P S e

RESERVDELAR

SPARE PARTS 1980

Galler fr.o.m. ram nr
Valid from frame No MM07673, MN00001

)

Tillbehdr/
Accessories




B Husqvarna

Ram - Fotbromsreglage - Fotstdd - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest CR

N



Fig.| Part Number Quantity/ Antal Description Replac-
Detaljinummer 125 240 250 390 Benamni ed by No
: cr |wrl crR I wa| cR {wR | OrR | CR | WR |WR/E| OR | ACC |ACCE| AMX enamning Ersattav
1| 151084601 1 1 1 1 Ram
Frame
2| 151078701 1 1 1 1 Fastbuit 2
Att. bolt
3| 2801416-01 2 2 2 2 Bricka 6,5x22x1,5 20
Washer
5! 1513051-01 1 1 1 1 Fotstod héger L,
Footrest right
6| 1513076-01 1 1 1 1 Fiader
Spring
7| 151305301 1 1 1 1 Fotstdd vanster
. Footrest left
8| 151307701 1 1 1 1 Fiader
Spring
91 2006 462-12 2 2 2 2 Skruv M8x55
Screw
10| 2582118-14 7 9 9 9 lr\\l/luttter M8
u
11| 151307001 2 2 2 2 Styrlager kpl.
) Bearing compl.
12| 151078301 2 2 2 Motorfastplat
Engine clamp plate
1510 784-01 2 Motorfastplat
Engine clamp plate
13| 2006 472-14 4 4 4 4 Skruv M8x 105
Screw
14 | 297040403 2 2 2 2 O-ring
O-ring
15| 281623101 4 | 4 4 4 Bricka 8,4x16
Washer
16| 151066501 1 1 1 Motorfastplat
Engine clamp plate
17 | 1510 702-01 1 1 1 Motorfastplat
Engine clamp plate
18| 151055901 1 1 1 Distans
Distance
19| 200647614 2 2 2 Skruv M8x 125
Screw
21| 1519 458-01 2 2 Nummerskylt, gron
Numberplate green
1519 46101 2 Nummerskylt, gul
Number plate yeliow
151947901 2 Nummerskylt, vit
Number plate white
22 | 2006 364-12 2 2 2 2 Skruv M6x 10
Screw
23| 2816211-01 2 2 2 2 ' Bricka 6,4x14
Washer
24| 2006 368-12 1 1 1 1 Skruv M6x 16
' Screw
25| 16 13538-01 4 4 4 4 Klamma
Clamp
26 | 1510604-01 1 1 1 1 Parkeringsstéd
Parking rest
27 | 2006 45511 2 2 2 2 Skruv M8x 30
) Screw
29| 151044201 1 1 1 1 Igjéder
pring
30| 1515 433-01 1 1 1 1 Bromspedal
Brake pedal
31| 151543101 1 1 1 1 Bussning
Bushing
32 2006 371-12 1 1 1 1 Skruv M6x22
Screw
33| 2580 142-01 1 1 1 1 INésmutter M6
ut
34| 2006 461—14 1 1 1 1 Skruv M8x50
Screw
35| 2580 153-01 2 2 2 2 ,L\Iésmutter M8
ut
36| 2801 501-01 1 1 1 1 Bricka
Washer
37| 151541901 1 Bromssténg
Brake rod
1515 419-02 1 1 1 ) Bromsstang
Brake rod
38| 121516001 1 1 1 1 Fjader
’ gpring




H Husqvarna

Ram - Fotbromsreglage - Fotst6d - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest

CR




Quantity/Antal

Fig.| Part Number ipti Replac-
9 Detaljnummer 125 240 250 390 ges'(':rlpt.lon eée a(tilo
ch | wr | oR | wR | cR | wR | on | cr | wR |wR/E] or |Acc Jacce]amx] o omnng Ersatt av
Wing nut
40 | 151986401 1 1 1 1 Fjader
pring
41 | 1515 434-01 1 Bromslank
Brakelink
1515 434-02 1 1 1 Bromsiank
Brake link
42| 151543101 1 1 1 1 Bussning
Bushing
45| 1515107-01 1 1 1 1 Bussning
Bushing
46 | 151510801 | 1 1 1 1 Hylsa
Sleeve
47 | 2006 374-12 1 1 1 1 Skruv M6x30
Screw
48 | 2580 142-01 1 1 1 1 INésmutterMB
ut
49| 151953701 2 2 2 2 Propp
Plug
50 | 151055501 2 2 2 2 Buffert
Buffer
51| 2801 634-11 2 2 2 2 Bricka
Washer
52 151947301 2 2 2 2 Reservoargummi

Reservoir rubber




et &

B Husqgvarna

Ram - Fotbromsreglage - Fotstéd - Parkeringsstod

Frame - Footbrake - Footrest - Parking rest WR, OR, ACC

5B @»Emm

4 w
\‘
/

9’28

e

20 21 5

07 G X Q)@
2




Quantity/Antal

ig. rt Number inti Replac-
Fig.| Part Numbe 125 240 250 390 Description ed by No
Detaljnummer Bendmning Ersatt av
CR |wWR | crR |WR| CR|WR|OR| cr | wn|wrE|l orR |Acc |acce| amx
1{ 1510 882-01 1 1 1 1 Ram
Frame
1510 882-02 1 1 1 Ram
Frame
1510 829-01 1 1| Ram
Frame
2| 1513 088-01 1 1 1 Styrlas, insats
‘ Steering lock
3| 1510604-01 1 1 1 1 1 1 1 1 1 Parkeringsstod
Parking rest
41 2006 45511 1 1 1 1 1 1 1 1 1 Skruv M8x 30
Screw
5[ 2582118-14 8 10 10 [ 10 10110 (10| 8 | 8 l'\\llluttterMS
u
6| 1510 442-01 1 1 11 L0 N T B Flader
pring
7| 151544701 1 1 1 1 1 1 1 1 1 Bromspedal
Brake pedal
8| 151544801 1 1 1 1 1 1 1 1 1 Bussning
Bushing
9| 2006 368-12 1 1 1 1 1 1 1 1 1 Skruv M6x 16
Screw
10| 2580 142-01 1 1 1 1 1 1 1 1 1 rL\jésmut’[er M6
ut
11| 2006 455-12 1 1 1 1 1 1 1 1 1 Skruv M8x30
Screw
12| 1510 835-01 1 1 1 1 1 1 1 1 1 Returfjader
Spring
13| 151544401 1 1 1 1 1 Bromsstang
Brake rod
1515 44402 1 1 Bromssténg
Brake rod
1515 444-03 1 1 Bromssténg
Brake rod
141 1215 160-01 1 1 1 1 1 1 1 1 1 Fiader
pring
15| 1515173-01 1 1 1 1 1 1 1 1 1 Vingmutter
Wingnut
16| 28 16 201-01 2 2 272 21212 |2|2 Bricka
Washer
17 | 2835151-01 1 1 1 1 1 1 1 1 1 l;inne
in
18 | 151305101 1 1 1 1 1 1 1 1 1 Fotstéd hoger
Footrest right
19| 1513076-01 1 1 1 1 1 1 1 1 1 Fjader
pring
20| 1513 053-01 1 1 1 1 1 1 1 1 1 Fotstdd vénster
Footrest left
21| 1513 077-01 1 1 1 1 1 1 1 1 1 Fiader
pring
22| 2006 462-12 2 2 2 |2 21212122 Skruv M8x55
Screw
24 | 1510787-01 1 1 1 1 1 1 1 1 1 Fastbult  «
Att. bolt
251 2801 416-01 2 2 212 21212 112|2 Bricka 6,5x22
Washer
26| 2006 368-12 1 1 1 1 1 1 1 1 1 Skruv M6x 16
crew
27 | 151307001 2 2 2|2 2121212 |2 Styrlager kpl.
Bearing compl.
28 | 1510783-01 2 2|2 21212 Motorfastplat
Engine clamp plate
1510 784-01 2 Motorféstplat
Engine clamp plate
1510 838-01 2|2 Motorfastplat
. Engine clamp plate
29| 2006 472—14 4 4 4 | 4 4 141444 Skruv M8x 105
Screw
31| 2816 231-01 4 4 4 | 4 4 4 14|44 Bricka
Washer
32| 1510665-01 1 1 1 1 1 1 Motorfastpléat hoger
Engine clamp plate
33| 1510 702-01 1 1 1 1 1 1 Motorfastplat vanster
. Engine clamp plate
34 | 1510 559-01 1 1 1 1 1 1 Distans
Distance
35| 2006 47614 2 212 212 |2 Skruv M8x 125
Screw




HHusqgvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstéd
Frame - Footbrake - Footrest - Parking rest

WR, OR, ACC




Nut

ity/A
Fig.| Part Number Quantity/Antal Description Replac-
Detaljnummer 250 Bendmnin ed by No
etal| wr 1 on | cr | wh g Ersatt av
37| 1519479-01 2] 2 2 Nummerskylt, vit
Number plate white
38| 200636412 3 3 3 Skruv M6x10
Screw
39| 2816211-01 4 | 4 4 Bricka 6,4x14
Washer
40| 151055501 2| 2 2 Buffert
Buffer
41| 280163411 2 2 2 Bricka
Washer
42| 151947301 2| 2 2 Reservoargummi
Reservoir rubber
43 161353801 4 | 4 4 Klamma
Clamp
441 1516 79401 1 1 1 Bromsstag
! Brake link
45| 2006 493—12 1 1 1 Skruv M10x25
Screw
46 | 258017101 1 1 1 lNésmutter M10
ut
47 | 1510 785-01 1 1 1 Féstplat
Clamp plate
48 | 2006 378-12 2|2 2 Skruv M6x40
Screw
49| 2582 116-14 2|12 2 Lasmutter M6




B Husgvarna

Framgaffel
Front fork

38
39-43,60

28
29-30,59

56

55

54




Quantity/Antal

Fig.| Part Numb ipti Replac-
© Dirttal'rlw‘LTmi;r 125 240 250 390 gss;r::;:n ed by No
: ch |wr]cr|wr| crn|wr | or| cr| wn|wriE| oR |Acc jAcCE| AmX 9 Ersattav
1| 1512 350-01 1 1 1 1 1 1 Framgaffel, kpl.
Front fork compl.
1512 350-03 1 1 1 1 1 1 1 Framgaffel, kpl.
Front fork compl.
2| 151234201 2 2 2 2 2 2 Gaffelben, kpl.
. Fork leg compl.
1512 342-03 2 2 2 212 2 |2 Gaffelben, kpl.
Fork leg compl.
3| 151235401 2122 212 |2 2 2121212 |2/|2 Gaffelben, nedre
Fork leg lower
41 151234301 2 2 2 2 2 2 Dampspindel, kpl. (300}
Damping sg:)lndle compl.
151234303 2 2 2 2 2 2 2 Dampspindel, kpl. 240?
Damping spmdle compl.
5| 151225801 2|2 2 212|212 212122 2 2 Bricka
Washer
6| 151204201 2 12 2 212|122 2 12|22 2 2 Eﬁtrilng
ea
7| 151216501 21212122122 2122 ]2 2|2 TSétriIng
ea
8| 151235301 2 2 2 2 2 2 2 2 2 2 2 2 2 Gummiskrapare
Stripper
9| 151233601 2|2 2 21272 2 212122212 Gaffelben, 6vre
Fork leg upper
10 | 1512 339-01 2|2 2 212 )2 2 2 121212 2 2 Bottenventil
Bottom valve
11 | 28 22 030-01 2 |2 2 212112 |2 212|122 2 2 Sparring
Circlip
12 | 1512161-01 212 2 21212 |2 21212 |2 2 2 Bricka, undre
. Washer lower
13 | 1512 160-01 2 |2 2 212 |12 |2 21212 (2 2 |2 Bricka, dvre
: Washer upper
14 | 2006 45712 2 |2 2 21212 |2 2212 |2 |2 |2 Skruv, M8x35
Screw
15| 1512 337-01 2 1212 212 |2 |2 212|212 |2 |2 Fiader, kort.
Spring short
16 | 1512 307-01 21212 (2112 |2 2 212 ]2 |2 2 2 éader lang
pring long
17 | 1512 338-01 2 1212 212 )2 2 2 121212 2 2 Toppskruv
Top screw
18 | 2970 16503 212 2 21212 (2 2 12 |2 |2 2 2 O-ring
. O-ring
19 | 1512 346-01 212 2 21212 |2 2 2 |12 |2 2 12 Propp kpl.
Piug compl.
20 | 151234001 2 |2 2 212 (22 212|212 2 |12 Elropp
ug
21 | 1512 347-01 2 12 ]2 212 |2 2 2 12412 |2 2 2 Ventil kpl.
Valve compl.
22 | 2995 288-01 212122122 2 2 12 2|2 2 2 Bricka 8,1x12,5
Washer
23 | 297038503 2|12 2 212 (2 (2 2 2 2 |2 2 |2 Q-ring
O-ring
24 | 151234801 2 i2 2 212 |2 ]2 2 2 12 |2 2 |2 Ventilskydd
Valve cover
25 | 2062 362—11 2 |2 2 212112 |2 212122 2 2 Skruv M6x8
Screw
26 | 16 10 82301 2 |2 2 212 |2 2 212 ]2 |2 2 2 Packning
Gasket
27 | 202437212 4 |4 |4 | 414 (4 ([4]14 |44 |44 |4 Skruv M6x25
Screw
28 | 151232202 1 1 1 1 1 1 1 1 1 1 1 1 1 Gaffelkrona kpl.
Fork crown compl.
29 [ 1512 325-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Bricka
Washer
30 | 28 20 02501 1 1 1 1 1 1 1 1 1 1 1 1 1 Sparring
Circlip
31 | 2024 46012 4 | 4 4 4 14 |4 |4 4 (414 |4 |4 |4 Skruv M8x 45
Screw
32 | 2580 153-01 6 | 6 6 6 |6 | 6 6 6 |6 |6 |6 6 6 'I:lésmutter M8
ut
33 | 2024 45712 2 |2 2 212 |2 2 2 |12 12 |2 2.1 2 Skruv M8x35
Screw
34 | 1512 328-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Distansring
Distance ring
35 | 1512 327-01 1 1 1 1 1 1 1 1 1 1 1 1 1 I\'\/llutter
ut
36 | 1512 326-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Gaffelkrona, dvre
Fork crown upper

13



" rusgvalna

Framgaffel
Front fork

28
29-30,59

54

14




Quantity/Antal

Fig.| Part Number Descriptio Replac-
° Detaljinummer 125 390 Ben;':rr'r'::\inn ed by No
CR | WR oR | cr | wr |wr/E| or ¢ Ersattav
37| 1512 329-01 1 1 1 1 1 ﬁ!utmutter
ut
38| 151231701 2 2 2 2122 Styrhéllare, kpl.
Handlebar ret compl.
39| 202437412 8 8 81| 8 8 Skruv M6x30
Screw
40| 2006 503-14 2 2 2122 2 Skruv M10x60
: Screw
41| 1512 352-01 2 2 21 2] 2 Distans
JDlstance
421 1512 351-01 4 41 4| 41| 4 > | Dampbussning
~Bubber element
43| 1512 341-01 2 2 2122 Bricka 10x26
.- Washer
441 1519 439-01 1 1 1 1 1 Wirestyrare, kpl.
Wire guide compl.
45| 2529 440-01 1 1 1 1 1 Wirestyrare, kpl.
Wire guide
47| 1519 461-01 1 Nummerskylt, gut
Number plate yeliow
1519 479-01 1 1 Nummerskylt, vit
Number plate white
1519 458-01 Nummerskylt, gron
Number plate green
48| 1519491-01 1 1 1 Nummerplatsfaste
Attachment
49| 1517 090-01 1 1 1 Vibrationselement
Vibration damper
50| 2006 368—12 2 2 2 Skruv M6x 16
Screw
51 | 2816 211-01 4 4 4 Bricka 6,4x 14
Washer
52 | 2580 142-01 3 3 3 rElésmutter M6
ut
53 | 151936001 2 2 2 2 |2 2 Wire-guide
Wire guide
541 1516 227-01 1 1 1 1 Bromsstag
Brake link
1516 744-01 1 Bromsstag
Brake link
55| 2006 451-12 1 1 1 1 1 Skruv M8x 20
Screw
56 | 151231501 1 1 1 1 1 Wirefaste
Wire attachment
Tillbehér/Accessories
4| 1512343-02 Dampspindel kpl. 270

Damping spindle compl.




B Husqvarna

Bakgaffel
Rear fork

53

—"—
45-49,52

12
—N———
13-14,50

7
\
-

1
\
B

0

I
A

i 1%
X ‘!ﬁ‘i‘

f
A

A

1

7 n‘ //'
AN

\‘\‘\

——
32'40;51




Zz =2 Z

b4

) Quantity/Antal e
ig. | Part Numb Replac-
" | Detanommer |25 | 20 T w0 390 Bansrning dby e
) CRIWRJCR | WR|CR|WR|OR| CR | wn|wrE| or |acc |acce| amx Y Ersatt av
1] 1510 801-01 1 1 1 1 1 Bakgaffel kpl.
Rear fork compl.
151078801 1 Bakgaffel, kpl.
Rear fork compl.
1510 788-03 1 1 Bakgaffel, kpl. s
‘ Rear fork compl. )
1510 901-01 1 1 1 Bakgaffel, kpl.
Rear fork compl.
1510 901-02 1 1 Bakgaffel, kpl.
Rear fork compl.
2| 1510906-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Slitskydd
¢ Wear cover
3| 2062 362-11 417414 (a]aa 414|444 ]|4]4]> Skruv M6x 8
Screw
4| 1510607-01 4 1414414144444 ]4]|4]a24 Nallager
Needle bearing
5] 1510778-01 2212|212 |2 |12]l2(2]2]2|2]2 Lagerdistans
Distance
6| 297120003 4 414141414 )4)a4|4)a)4]|4 O-ring
O-ring
71 1510774-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Fastbult
Att. bolt
8| 258117012 2121212222222 ]2]2]:¢2 lNéstmutter M12x1
u
9| 151062101 21212222 |2]|2|2]2]2|2]|¢2 Axialbricka
Washer
10| 1510 73001 21212122 |2|2|2|2|2]2]2]|¢?2 Kedjestrackare
Chain tensioner
11| 2582118-14 2212|212 (2|22 |2|2|2|2]2 Kluttter M8
u
12Y 1510 817-07 . 2 2 2 12 2 | 2 Stotddmpare v
)( L Suspension O/)( 'l’\ :
1510805-01 | 2 2 2 2|2 2 Stotdampare ths
Suspension
13| 151073601 2 2 2 2 2|2 2 2 2 2 2 2 2 Gummibussning
Rubber bushing
141 151081601 212122222212 |221]l2]°?2 Kulled kpl.
Attachment compl.
15| 1510710-01 212121212 (22|22 ]21l2 2|2 Mellanbricka
Washer
16 | 151073301 22121222 |2]2|212|212|2 Lésring
Circlip
17 | 1510 786-01 2 gader l&ng 22,5 N/mm
pring long
151078602 2 2 212 2 gader |léng 27,0 N/mm
pring lon
1510 688-01 2 2 |2 ader Iéng 26,0 N/mm
pring long
1510 688-03 2 2 2 gader lang 22,0 N/mm
pring long
18 | 1510 689-01 2 2 2 |2 2 |2 F;ader kort 24,0 N/mm
Spring short
1510 794-01 2 2 2 2 2 2 gader kort 24,0 N/mm
pring short
19 | 2006 382—12 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6S 6x60
Screw
20 | 1515 451-01 1 1 1 1 1 1 1 1 1 1 1 1 Spannarrulle
Tension wheel
21 ] 2931 125-39 2 212122 |22 |2 22122 Kullager
Ball bearing
22 | 1515 455-01 1 1 1 1 1 1 1 1 1 1 1 1 Lagerdistans.
Distance -
23 | 1515 452-01 1 1 1 1 1 1 1 1 1 1 1 1 Lank
Link
24 | 2006 380-12 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x50
Screw
25 | 2816 201-01 3 3 13|33 |3 |3(|3|3 /3|33 Bricka 6,4x12
: Washer
26 | 2582116-14 2 2121222222 |2 |2 |2 Mutter M6
Nut
27 | 1515 453-01 1 1 1 1 1 1 1 1 1 1 1 1 Lagringsdistans
Distance
28 | 151545401 1 1 1 1 1 1 1 1 1 1 1 1 Fiader
pring
29 | 2801416-01 .| 1 1 1 1 1 1 1 1 1 1 1 1 Bricka 6,5x22
Washer
30 | 2970 404-03 2 2 1212 12 2122|2212 |2 O-ring
O-ring
31 | 1515 438-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Kedjestyrare kpl.
Chain guide compl.




—N—

45-49,52

#H Husqvarna

Bakgaffel
Rear fork

18



Quantity/Antal

ig.| Part Number ipti Replac-
" DZtaI'r:Ju mmer 125 240 250 390 gesl(.:npt‘lon ed by No
: cR [ wr | cr [ wr [ cr [wr [ on | cr | wr [wrie] or [acc [accel amx| —cramning Ersattav
32| 1515412-01 2] 2 2 21212 ]2 2 2121222 Kedjestyrarerulle
' Roller
33| 151541301 212 2 21212 2 212 ]12|2 2 2 Distanshylsa
Distance sleeve
34| 2006 37612 21212|2}t2(2j2})22|2]|2|2]|°¢2 Skruv M6x35
Screw
35| 2580 142-01 212121222 |2}2]|]2(2|2]|2]2 lNésmutter M6
ut
36| 151544101 1 1 1 1 1 1 1 1 1 1 1 1 1 Fastplat
Clamp plate
37| 1515440-01 2122|2222 2122|222 Distans
Distance
38| 2006 457—-12 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv 8x35
Screw
39| 2580 153-01 515|555 |5|5]|5|5|5]|5]|5]|65 INéstmutter M8
u
40| 2006 465-12 2121212122 ]|]2]1]2|2|2|22]¢2 Skruv M8x 70
Screw Ve
41} 151080401~ CiLn 2 2 2] 2 2 Stdétdampare kpl. m. fjadrar 017 ,lng
Suspension compl. w. springs
1510 80402 2 Stétdampare kpl. m. fiadrar
Suspension compl. w. springs
151080701 2 2 2 Stotdampare kpl. m. fiadrar
J — Suspension compl. w. springs
1510 89101 2 - 2|2 Stétddmpare kpl. m. fiadrar
Suspension compl. w. springs
42| 2006 45914 2121222222222 |2]|2 Skruv M8x40
Screw
44| 151069701 2 Stétddmpare
Suspension
451 1510 639-01 2 Gummibussning, kpl.
Rubber bushing compl.
46| 151064301 2 Plastbricka
Plastic washer
47| 151067801 2 Bricka
Washer
48| 1510698-01 2 fgéder, lang
pring long
491 151064601 2 Fjader, kort
Spring short o
531 151069901 2 Stétdampare kpl. m. figdrar ., /-‘:;;. e
Suspension compl. w. springs LKl Ry

[/

1

4




HHusqvarna

Styre
Handlebar

16

17-19,29-31

——N——
17 1929,3233 (@)

\

20




Quantity/Antal

Screw

el

ig.| Part Number ipti Replac-
Fig ,“ 125 240 250 390 Description ed by No
Detaljnummer Benamning Ersatt av
CR|WR|CR|WRJ|CR|WR|OR| CR | WR [WR/E| OR |Acc |accE| amx
1515 278-01 1 1 1 1 1 1 Gashandtag, kpl.
Throttle handie compl.
1515 281-01 1 1 1 1 1 1 Skyddslock
Protec washer
1515 282-01 1 1 1 1 1 1 Skruv
Screw
1515 283-01 1 1 1 1 1 1 Brytrulle
Plastic roller
1515 28701 1 1 1 1 1 1 Packning
Gasket
2580 118-01 1 1 1 1 1 1 INésimutter M4
u
1515 261-01 1 1 1 1 1 1 Justernippel
Nipple
1515 262-01 1 1 1 1 1 1 Skyddshylsa
Protecting sleeve
2062 329-12 21212122 2 Skruv M5x 16
Screw
1515 26601 1 1 1 1 1 1 Gummihandtag hoger
Rubber handle right
1515 27701 1 1 1 1 1 1 Gaswire, kpl.
Throttle wire
15 1587752 Gaswire, kpl.
246 on Throttle wire
1515 308-01 Frikopplingswire, kpl.
Declutching wire
15 15 30802 1 1 1 1 1 1 Frikopplingswire, kpl.
. Declutching wire
15 15 022-01 1 1 1 1 Bromswire, kpl.
—— — Brake wire
1515 022-03 1 1 Bromswire, kpl.
Brake wire
1513 083-01 1 1 1 1 1 1 Styrstang, kpl.
Handle bar
1515 26501 1 1 1 1 1 1 Gummihandtag, vanster
Rubber handle left
1515310-01 1 1 Bromshandtag kpl.
Brake handle compl.
1513 029-01 1 1 1 1 Bromshandtag kpl.
Brake handle compl.
1213 810-01 212 2 2 2 2 Ansatsskruv
Screw
2509 316-11 212 ]12)]2]|2 2 l\r\/llutter
ut
12 13 821-01 2 2 2 2 2 2 Kabelspannskruv
Cable adjusting screw
151531401 1 1 Kop| Iin%shandta kpl.
Declutching handie comp!.
1513 03201 1 1 1 Kop| Iingshandta kpl.
Declutching handle compl.
1513 055-01 1 1 1 1 1 1 Handtagsskydd, hdger
Handle protector right
1513 05601 1 1 1 1 1 1 Handtagsskydd, vanster
) Handle protector left
1519 236-01 1 1 1 1 Wireavbarare
Cable deflector
151953205 3 31|83 3 Buntband
Stripe
1515 30602 Kop Iin%swire, kpl.
Declutching wire
1515 307-01 Fiader
Spring
1515 301-01 Kop Iingshandta
Declutching handle
16 12 813-01 Gummi
Rubber
22 86 59501 2 212 2 Skruv
Screw
20 62 36811 4 4 Skruv -




H)Husqgvarna

Tank - Sadel
Tank - Saddle

2




) ! Quantity/Antal o
Fig.| Part Number Replac-
© D?atal'numrfler 125 240 250 390 v ges?rlptfon ed by No
) cr [wh | cr | wr| cr|wrn ] on] crn | wn[wrie| or aco [acce| amx| —ohamning Ersattav
1513 533-01 Sadel
Saddle
1513 54601 1 1 1 Sadel
Saddle
15 13 535-01 Sadeldverdrag i’
Saddle cover LD {y?
15 13 556-01 EENE Sadeloverdrag ”’/ﬁ
Saddle cover
151815801 1 Bakskarm, WR
Rear mudguard
1518 153-01 1 1 Bakskarm, CR
Rear mudguard
2006 37011 4 4 Skruv M6x20
Screw
2816 211-01 4 41 6 Bricka
Washer
1518 121-01 4 4 6 Gummibricka
Rubber washer
1518 137-01 2 2 Faste
Attachment
2580 14201 5 3 5 INésmutter
ut
2006 372—11 2 2 Skruv M6x25
Screw
2006 376—12 2 21 2 Skruv M6x 35
Screw
2582116-14 2 2 2 Lasmutter
Nut
1518 154-01 1 1 1 Sténkskydd
Splash guard
1519 532-05 4 41 4 Buntband
Stripe
1514 053-01 1 Bensintank, rod
Fuel tank, red
1514 05306 1 Bensintank, svart
Fuel tank, black
1514 05501 Bensintank, réd
Fuel tank, red
1514 05503 Bensintank, bl
Fuel tank, blue
1514 055-06 1 Bensintank, svart
Fuel tank, black
16 14 05601 1 1 1 Bensinkran
Fuel cock
1514 00802 1 1 1 Tanklock
Tank cap
1514 041-01 1 1 1 Stod
Support
1514 057-10 1 1 1 Bensinsiang
Fuel hose
15 14 060-01 1 1 1 Tankhallare
Tankholder
2024 388-14 1 1 1 Skruv M6x 90
Screw
1514 032-01 2 212 Gummibussning
Rubber bushing
28 16 222-01 2 21 2 Bricka
Washer
2582118-14 Lasmutter M8
Nut
1518 151-01 Bakskarm
Rear mudguard




rivuoyvalilia

Framhijul
Front wheel

CR, ACC

24




|

Quantity/Antal

ig.| P ‘ ipti Replac-
Fig. | Part Number 125 240 250 390 Description ed by No
Detaljnummer Bendmning Ersatt av
CRIWR|OR |WR]CR|WR | OR| CR | WR |WRE[ OR |Acc |acce] amx
1] 151621001 | 1 1 1 1 1] 1 Framnav, kpl. 3av.
Front hub compl.
3] 1516 211-01 1 1 1 1 1 1 Distans
Distance
41 1516 212-01 1 1 1 1 1 1 Distansring
: Distance ring
5] 2931200-39 2 2 2 2 2 2 Kullager
Ball bearing
6| 296544807 1 1 1 1 1 1 Tatring
Seal
7| 151621501 1 1 1 1 1 1 Distanshallare
Distance
8| 151621401 1 1 1 1 1 1 Medbringare
Driving washer
9] 1516 743-01 1 1 1 1 1 1 Bromsskéld, kpl.
Brake plate compl.
11| 1516 667-01 1 1 1 1 1 1 Bussning
Bushing
13| 1516 543-01 2 2 2 2 2 2 Bromsback
Brake shoe
14 | 1516 54701 2 2 2 2 2 |2 Fiader
Spring
15| 1516 548-01 1 1 1 1 1 1 Bromsexcenter
Brake cam
16 | 151674701 1 1 1 1 1 1 Havarm
Lever
17| 2816 241-01 1 1 1 1 1 1 Bricka 8,4x18
Washer
18 | 2580 153-01 2 2 2 2 2 12 Lasmutter M8
ut
19| 2006 455-12 1 1 1 1 1 1 Skruv M 8x 30
Screw
20| 2816 231-01 1 1 1 1 1 1 Bricka 8,4x16
Washer
22 | 1516 74601 1 1 1 1 1 1 Bussning
Bushing
23 | 1516 084-01 1 1 1 1 1 1 ﬁxgelmutter
u
24 | 1516 082—01 1 1 1 1 1 1 Axel
Shaft
25 1516 198-0 1 1 1 1 111 jul, kpl. exkl. gummi ' éM,.;.,& A
O }’ V\} eeI compl. excl. rubber 4 124
26 1516200—01 1 1 1 1 1 1 Fafg WM 1-21"
Rim."
27 | 1516 049-05 18 18 18 18 18 | 18 EkePL=227
Spoke
28 | 151604906 18 18 18 18 18 | 18 EkerL=244
Spoke
29 [ 1516 202-01 36 36 36 36 36 | 36 Ekermppel
Nipple
30 | 1516 141-01 1 1 1 1 1 _l?ackS .00x21’’, Barum
1516 217-01 1 Dack 3.50x21", Trelleborg
Tyre
31| 1516 028-01 1 1 1 1 1 1 Innerslang 3.00x21"’
Innertube
32 | 1516 029-01 1 1 1 1 1 1 Félgband 21"
Rimband
33 | 2824 215-08 18 18 18 18 18 |18 Pinne
Cyl. pin
34 | 151804102 1 1 1 1 1 1 Framskarm
Front mudguard
35 | 1518028-01 2 2 2 2 2 2 Stod
Support
36 | 2801 41601 4 4 4 4 4 14 Bricka 6,5x22
Washer
37 | 1518 121-01 4 4 4 4 4 4 Gummibricka
Rubber washer
38 | 2580 142—01 4 4 4 4 4 | 4 'I:lésmutter Mé
ut
39 | 2006 381—12 2 2 2 2 2 2 Skruv M 6x55
crew
40 | 2006 382—12 2 2 2 2 2 2 Skruv M 6x60
crew
41 | 2816 211-01 2 2 2 2 2 2 Bricka 6,4x14
Washer

25



HHusqvarna
Fromwhes CR, ACC




Quantity/Antal

ig. b D ipti Replac-
Fig. | Part Number 125 240 250 390 escription ed by No
Detalinummer Benamning Ersatt av
CR|WR]JCR|WR|CR|WR|OR| CR | wr |WR/E| OR [Acc [accE| aMx
42| 1516 19401 1 1 1 1 1 1 Bygel
Strop
43 | 2835217-01 1 1 1 1 1 1 Saxpinne
Split pin
44 | 1225 258-01 1 1 1 1 1 1 Bult
Bolt
Tillbehdr/Accessories

1516 087-01
1519 867-01

1519 88601

Ekersats fram
Spoke unit front

Ekernippelsats 36 st
Spoke nipple kit 36 pcs

Déckldssats Cyl pinne
%xs'lmkS}(' Cyl pi

yre lock kit Cyl pin
3x8, 40 pcs

27



HHusqvarna

Framhjul

Front wheel WR, OR

28



Quantity/Antal

Fig.| Part Number ipti Replac-
¢ , 125 240 250 390 Description edby No
Detaljnummer Benamning Ersatt av
CR|WRJCcR|WR] crR|wR|OR| cCrR | wr|wreE|OR |acc |accE]| amx
1] 1516 232-01 1 1 1 1 1 1 1 Hjul, kpl. exkl. gummi
Wheel compl. exkl. rubber
2| 1516 20001 1 1 1 1 1 1 1 Ealg 1,60-21"
: im
3| 1516049-05 18 18 18 | 18 18 18 | 18 Eker L = 227
: Spoke
41 1516 049-06 18 18 18 | 18 18 |1 18 | 18 EkerL = 244
. Spoke
5| 1516 202-01 36 36 36 | 36 36 | 36 | 36 Ekernippel
Nipple
6| 1516 231-01 1 1 1 1 1 1 1 Framnav, kpl.
Front hub compl.
8| 1516 228-01 1 1 1 1 1 1 1 Distans
Distance
9| 1516212-01 1 1 1 1 1 1 1 Distansring
. Distance ring
10| 2931200-39 2 2 2 2 2122 Kullager
Ball bearing
11| 1516 215-01 1 1 1 1 1 1 1 Distanshallare
Distance
12| 151621401 1 1 1 1 1 1 1 Medbringare
Driving washer
13| 1516 790-01 1 1 1 1 1 1 1 Bromsskold, kpl.
Brake plate
15| 2062 360-11 1 1 1 1 1 1 1 Skruv M6x6
’ Screw
16! 151666701 1 1 1 1 1 1 1 Bussning
Bushing
17| 1516 788-01 2 2 2 2 2 2 2 Bromsback
Brake plate
18| 1516 547-01 2 2 2 2 21 2 2 géder
pring
19| 151678201 1 1 1 1 1 1 1 Bromsexcenter
Brake cam
20| 1516 801-01 1 1 1 1 1 1 1 Tatning
Seal
21| 151674702 1 1 1 1 1 1 1 Havarm
Lever
221 2816 241-01 1 1 1 1 1 1 1 Bricka 8,4x18
Washer
23| 258015301 1 1 1 1 1 1 1 INésmutter M8
ut
24| 1516 23401 1 1 1 1 1 1 1 Axel
Shaft
25| 1516 238-01 1 1 1 1 1 1 1 Mutter
Nut
261 151623901 1 1 1 1 1 1 1 Hylsa
Sleeve
27| 2006 493-12 1 1 1 1 1 1 1 Skruv M10x25
Screw
28| 258017101 1 1 1 1 1 1 1 INésmutter M10
ut
291 1516 141-01 1 1 1 1 1 1 1 ?éick 3,00-21'", Barum
yre
30| 1516 028-01 1 1 1 1 1 1 1 Innerslang 3,00-21""
Innertube
31| 1516 029-01 1 1 1 1 1 1 1 Félgband 21"’
Rim band
32| 282421508 18 18 18| 18 18| 18| 18 Pinne
Cyl. pin
34| 151804101 1 1 1 1 1 1 1 Framskarm
Front mudguard
351 1518 028-01 2 2 2 2 2| 2| 2 Stod
Support
36| 2801416-01 4 4 4 4 41 41| 4 Bricka 6,5x22
Washer
37| 1518 121-01 4 4 4| 4 4 4| 4 Gummibricka
Rubber washer
38| 2580 142-01 4 4 4| 4 41 4| 4 rL\jésmutter M6
ut
39} 2006 381-12 2 2 2 2 21 2 2 Skruv M6x55
Screw
40| 2006 382-12 2 2 2 2 2| 2 2 Skruv M6x60
Screw
41| 2816 211-01 2 2 2 2 2 2 2 Bricka 6,4x14
Washer
42| 1516 19401 1 1 1 1 1 1 1 Bygel
Strop

29



B Husgvarna
::::nmt'al:eel WR, OR




Quantity/Antal .
i Numb 7 D t Replac-
Fig.| Part lum er 128 540 250 350 ess:np .IOﬂ ed by No
Detaljnummer Benamning Ersatt av
cR|wR| crR |[wWR] cR|WR | OR| CR | wR |WR/E| OR | Acc |AccE| amx
43| 2835217-01 1 1 1 1 1 1 Saxpinne 2x12
Splitpin
44| 122525801 1 1 1 1 1 1 Bult
Bolt

Tillbehor/Accessories

1516 087-01
1519 867-01

1519 88601

Ekersats fram
Spoke unit front

Ekernippelsats 36 st
Spoke nippel kit 36 pcs

Décklassats Cyl pinne
_C|3_x8,|40l;s,tk cyl

re lock kit Cyl pin
3);(8, 40 pcs

31



H Husqvarna

Bakhjul
Rear wheel CR

6

A e,
12-22,24-35

1
14-16, 35

32




Fig.| Part Number Quantity/Antal Description Replac-
: 125 240 250 390 . edby No
Detalinummer Benédmning Ersatt av
CR|WR| CR | WR| CR|[WR | OR ] cr | wh |WR/E| OR |ACC [ACCE| AMX
1] 151988401 1 1 1 1 Hijul, kpl. exkl. gummi
) Wheel compl. excl. rubber
2| 1516 748-01 1 1 1 1 Félg 2,50x17""
Rim
3| 151621801 18 18 18 18 Eker L = 181
. Spoke
41 1516218-02 18 18 18 18 EkerL = 196
Spoke
51 1516 219-01 36 36 36 36 Ekernippel
Spoke nipple )
6| 1519883-01 | 1 1 1 1 Baknav kpl. utan kedjedrev X‘ LC Ry
Rear hub compl.
7| 1516 759-01 _?éck 5,50x17", Trelleborg
yre
1516 763-01 1 1Qéck 140/90-17", Barum
yre
1516 77501 1 1 1 Dack 4,50x17'', Trelleborg
Tyre
8| 1516508-01 1 1 1 Innerslang 4,00x 18"’
Innertube
1516 77001 1 Innerslang 17"’
Innertube
9| 1516761-01 1 1 1 Falgband 17"’
) Rimband
1516 77101 1 Faigband 17"’
Rimband
11| 1516 772-01 2 2 2 2 Décklas, kpl.
Tyre lock
12| 1516 751-01 1 1 1 1 Navhyisa, kpl.
| 7616 528 -0t Hub sleeve
13|/ 1516 665-01 1 1 1 1 Bromsskald, kpl.
[ Brake plate compl.
14| 2062 360-11 1 1 1 1 Skruv MCS 6x6
Screw
15| 1516 667-01 1 1 1 1 Bussning
Bushing
17| 1516 543-01 2 2 2 2 Bromsback
. Brake shoe
18| 1516 547-01 2 2 2 2 Fjader, bromsback
Spring
19| 1516 548-01 1 1 1 1 Bromsexcenter
Brake cam
20| 1516723-01 1 1 1 1 Havarm
Lever
21| 2816 241-01 1 1 1 1 Bricka 8,4x18
Washer
22| 258015301 7 7 7 7 lNésmutter M8
ut
231 1516 75501 1 1 1 1 Kedjekrans 53 T
24| 2006 455—12 6 6 6 6 Skruv M8x30
Screw
26| 1516 752-01 1 1 1 1 Distanshyisa
Distance sleeve
27 | 293120039 2 2 2 2 Kullager
Ball bearing
28| 296544807 2 2 2 2 Tatring
Seal
29| 1516 725-01 1 1 1 1 Lagerhylsa
Bearing sleeve
30| 151672801 1 1 1 1 Bakaxel
. Shaft
31| 1216 549-01 1 1 1 1 Tatningsring
Seal
32| 1516611-01 1 1 1 1 Tétningshéllare
Seal case
33| 1516598-01 1 1 1 1 Mutter
Nut
34| 1516 753-01 1 1 1 1 Distans, vanster
Distance
351 1516 605-01 1 1 1 1 - | Bussning
Bushing
Tillbehdr/Accessories
151990101 Ekersats
Spoke Unit
1519 902-01 Nippelsats 36 st
Nipple kit 36 pcs




H)Husgvarna

Bakhjul

Rear wheel WR, OR, ACC

13
11,14,21

6
,—__/\ﬁ
11-21, 23-31

34 -




Quantity/Antal

Fig.] Part Number ioti Replac-
? Detalinummer 125 240 250 390 ;)es'clzrlpt'lon edby No
: or |wr | crR [ wr | crn[wa | or| ch | wh [wrie| or | acc |acoe] amx| —cnemning Ersattav
1] 1519907-01 1 1 1 1 1 1 1 1 1 Hijul, kpl. exkl. gummi
Wheel compl. excl. rubber
2| 1516 748-01 1 1 1 1 1 1 1 1 1 Eé;ilg 2,50x17"
im
3| 151621801 18 18 18 | 18 1818 | 18 | 18 | 18 Eker 181
Spoke
4| 151621802 18 18 18 | 18 18118 | 18 | 18 | 18 Eker 196
Spoke
5] 1516 219-01 36 36 36 | 36 3636|3636 |36 Ekernippel
Spoke nipple
6| 1519906-01 1 1 1 1 1 1 1 1 1 Baknav, kpl.
Rear hub compl.
7] 1516763-01 1 1 1 1 1 1 1 1 1 _l?éck 140/90-17"' Barum
yre
8| 1516 770-01 1 1 1 1 1 1 1 1 1 Innerslang 17’/
Innertyre
9] 1516771-01 1 1 1 1 1 1 1 1 1 Falgband 17"
Rim band
10| 282421508 18 18 18 | 18 18|18 |18 | 18 | 18 Pinne 3x8
Cyl pin
12| 1516 792-01 1 1 1 1 1 1 1 1 1 Navhylsa
Hub sleeve
13| 1516 790-01 1 1 1 1 1 1 1 1 1 Bromsskold, kpl.
Brake plate compl.
14| 1516 667-01 1 1 1 1 1 1 1 1 1 Bussning
Bushing
15| 1516 788-01 2 2 2|2 21212 2 2 Bromsback, kp!.
Brake plate
16| 1516 547-01 2 2 2| 2 212 ]2 2 2 géd_er
pring
17| 1516 782-01 1 1 1 1 1 1 1 1 1 Bromsexcenter
Brake cam
18| 1516 801-01 1 1 1 1 1 1 1 1 1 Tétning
Seal
19| 1516 513-01 1 1 1 1 1 1 1 1 1 Havarm
Lever
20| 2816 241-01 1 1 1 1 1 1 1 1 1 Bricka 8,4'x18
Washer
21 2062 360-11 1 1 1 1 1 1 1 1 1 Skruv M6x6
Screw
22| 151675501 1 1 1 1 1 1 1 1 1 Kedjekrans z = 53
Sprocket
23| 2006 455-12 6 6 6 | 6 6| 6|6 |6 |6 Skruv M8x30
Screw ‘
24| 2580 153-01 7 7 717 717 |7 7 7 ’L\lésmutte‘r M8
ut
25| 1516 752-01 1 1 1 1 1 1 1 1 1 Distanshylsa .
Distance sleeve. .
26 | 2931 200-38 2 2 212 2|1 2|2 2 2 Kullager oot
Ball bearing
27| 296544807 1 1 1 1 1 1 1 1 1 Tatring -
) Seal -
28| 1516 800-01 1 1 1 1 1 1 1 1 1 Bakaxel, kpl.
) - Shaft
29| 1516 793-01 1 1 1 1 1 1 1 1 1 Distans
Distance
30| 151653601 1 1 1 1 11 1 1 1 Distansring
Distance ring
31| 1516 598-01 1 1 1 1 1 1 1 1 1 Mutter
Nut
32| 2006 493-12 1 1 1 1 1 1 1 1 1 Skruv M10x25
Screw
33| 2580171-01 1 1 1 1 1 1 1 1 1 Lasmutter M10
Nut :
Tillbehor/Accessories
1519 901-01 Ekersats
. Spoke Unit
1519 90201 Nippelsats 36 st
Nipple kit 36 pcs
1519 88601 Dackldssats Cyl pinne
3x8, 40 st
Tyre lock kit Cyl pin
3x8,40 pcs

35



®Husqgvarna

Cylinder - Vevparti
Cylinder - Crankshaft

45-46 57-58

50
3 43-44,5152,62-63-64




v

Fig.| Part Number Quantity/Antal Description Replac-
Detaljnummer 125 240 250 390 Benimni ed by No
: cR [ wr | cr |wr] crR|wr | or| crR | wa [wre| or |ACC JacCE| amx| —Chamning Ersattav
1] 1611 767-01 1 1 Cylinder, kpl.
Cylinder compl.
3| 161176501 1 1 Cylinderfoder v
Cylinder liner
4] 1611 511-01 1 1 Avgasstos, kpl.
Exhaust manifold
5] 1611 512-01 1 1 Packning
Gasket
6 2024 370-12 4 1414 4|44 4144444124 Skruv M6x20
Screw
71 161151401 1 1 Packning
. B Gasket
8] 16 10357-01 1 1 2121212 |2 2 2121212 |2 Ventilhallare
Valve holder
9] 161035901 21214144414 4 141414 ]4]|4 Ventil
Valve
10| 16 10377-01 2 (214 4|4 414|444 ]a]4]a4 Ventilstod
Valve support
11| 2296 285-11 414|888 |81}s8 8 8181|888 Skruv M4 x6
Screw
12 161177001 1 1 Anslutningsror
Inlet manifold
131 1611 513-01 1 1 Packning
Gasket
14 | 2024 372-12 212 Skruv M6x25
Screw
151 2888 180-01 2121414414/ 4 9199999 Fiaderbricka
Washer
16| 16 11 769-01 1 1 Cylinderlock
Cylinder head
17| 2546118-14 4 | 4 Mutter
Nut
18 | 201845912 212|222 |21}2 2 2121241212 Skruv M8x40
Screw
19| 1611 568-01 1 1 . Packning
Gasket
20| 1611 764-01 4 4 4 | 4 Dampstav
amping rod
21| 1611 790-01 1 1 1 Cylinder, kpl.
Cylinder compl.
22| 1611 829-01 1 1 1 1 Cylinder, kpl.
Cylinder compl.
16 11 750-01 1 1 Cylinder, kpl.
Cylinder compi.
23 | 1611 651-01 1 1 1 Cylinderfoder
Cylinder liner
16 11 651-02 1 1 Cylinderfoder
Cylinder liner
24 1 1611 790-02 1 1 Cylinder, kpl.
Cylinder compl.
251 1610 730-01 1 1 1 1 1 Avgasstos, kpl.
Exhaust manifold
16 10 891-01 1 1 1 1 1 1 Avgasstos, kpl.
Exhaust manifold
26 | 16 10 894-01 1 1 1 1 1 1 Packning
Gasket
16 10 912—01 1 1 1 1 1 Packning
_ Gasket
27 | 161155601 . : 1 1 1 1 1 Dampelement
. Damping element
28 | 1610 362-01 1 1 1 111 1 1 1 1 1 1 Packning
Gasket
29 | 1610 396-01 1 1 1 1 1 1 1 1 1 1 1 Packning
Gasket
30 | 2024 374-55 4 1 4] 4] 44 4 141414 )44 Skruv M4x6
Screw M4x6
31| 1611724-01 111 1 1 1 Cylinderlock
Cylinder head
1611 751-01 1 1 1 1 1 1 Cylinderlock
Cylinder head
32| 2546 120-14 4 4 14| 4| 4 4 1 414|444 Nutter
ut
33| 16 11 648-01 1 1 1 1 1 1 1 1 1 Packning
Gasket
16 11 763-01 1 1 Packning
Gasket
341 16 11 742-01 1 1 111 1 1 111 1 1 1 Anslutningsror
Iniet manitold
35| 1611 743-01 1 1 1 1 1 1 Ventilhus, kpl. ,’
Valve housing, compl.




B Husqgvarna

Cylinder - Vevparti
Cylinder - Crankshaft

8-11,15,28-30,34-36

=

.. 38




v

Fig.| Part Number Quantity/Antal Description Replac-
Detaljnummer 125 240 250 390 Benamni ed by No
: cR |wrR]cr|wr|crR|wr|oOR| CcrR | wr |wreE| or |Acc |acce| amx enamning Ersattav
36 | 1611 569-01 1 1 1 1 1 1 Ventilhus
) Valve housing
37 | 161036101 1 1 1 1 1 1 Packning
Gasket
38 | 2024 371-12 5 5 5 5 5 5 Skruv M6x 22
Screw
39 | 1610 381-01 1 1 Vevparti, kpl.
Crank shaft, compl.
16 11 723-01 1 1 1 Vevparti, kpl.
Crank shaft, compl.
16 11 741-02 1 1 Vevparti, kpl.
Crank shaft, compt.
40 | 16 10 653-01 1 1 Vevaxel, hoger
Crank shaft, right
16 11 81501 1 1 Vevaxel, hoger
Crank shaft, right
16 10 851-01 1 1 1 Vevaxel, hdger
Crank shaft, right
41 | 16 10 65401 1 1 Vevaxel, vanster
Crank shaft, left
1611 543-01 1 1 1 1 1 Vevaxel, vanster
Crank shaft, left
42 | 1611 533-01 1 1 Nallager
Needle bearing
16 10 926-01 1 1 1 1 1 Nallager
Needle bearing
43 | 2900 560-01 212122222122 |2 |2 2|2 Woodruffkil
Woodruif key
44 1 1610 376-01 1 1 1 Kolv, kpl. (cyl. 2 69,50)
Piston compl. -
16 10 376-02 Kolv, kpl. (cyl. 2 69,75)
Piston, compl.
16 10 37603 Kolv, kpl. (cyl. @ 70,00)
Piston, compl.
16 10 37604 Kolv, kpl. (cyl. @ 70,25)
Piston, compl.
16 10 37605 1 1 Kolv, kpl. {cyl. 2 68,75)
. Piston, compl.
16 10 378-01 111 Kolv, kpl. (cyl. 8 55,00)
Piston, compl.
16 10 37802 Kolv, kpl. (cyl. @ 55,25} -
Piston, compl.
16 10 378-03 Kolv, kpl. (cyl. 8 55,50)
Piston, compl. ‘
16 11 408-04 1 1 1 1 101 Kolv, kpl. (cyl. @ 83,00)
Piston, compl.
16 11 408-05 Kalv, kpl. (cyl. @ 83,50)
Piston, compl.
16 11 408-06 Kolv, kpl. (cyl. @ 84,00).
451 1610671-01 1 1 Kolvring (cyl.  55,00)
Piston ring
161067102 Kolvring (cyl. & 55,25) .
Piston ring
16 10 671-03 Kolvring (cyt. @ 55,50)
Piston ring
16 10 831-01 1 1 1 Kolvring (cyl.  69,50)
Piston ring
16 10 83102 Kolvring (cyl. 2 69,75)
Piston ring
16 10 83103 Kolvring (cyl. @ 70,00)
Piston ring
1610 831-04 Kolvring (cyl. @ 70,25)
Piston ring
16 10 831-05 1 1 Kolvring (cyl.  68,75) +
Piston ring
16 10 878-04 1 1 1 1 1 1 Kolvring (cyl. & 83,00)
Piston ring
16 10 878-05 Kolvring (cyl. & 83,50)
Piston ring
1610 87806 Kolvring (cyl. @ 84,00)
Piston ring
46| 1611 738-01 2|l 2122|2222 ]|2|2]2 I(_:é_srling
irclip
16 11 739-01 21 2 Lésring
Circlip
47| 161067401 212 Distansring
Distance ring
1610 971-01 2121222 Distansring
Distance ring
48| 161153401 1 1 Nallager
Needle bearing
16 10 933-01 1 1 1 1 1 Nallager
Needle bearing
49| 161067601 1] 1 Distansring
Distance ring
16 10 921-01 L T I O I I Distansring
Distance ring




B Husgvarna

Cylinder - Vevparti
Cylinder - Crankshaft

33 '
“'<,5 - 0 35

8-11,15,28-30,34-36

45 44
45-46 57-58

50

3 43-44,51+52,62-6364

¢ 40



g

Fig.; Part Number 175 Quantity/Antal 350 Description Réa Iaﬁ‘-
. a ed by No
Detalinummer - Or | cR | wR [wrE| oR Bendmning Ersattav
50 | 1611 599-02 1 1 1 Vevparti kpl.
Crank shaft compl.
16 11 73501 Vevparti kpl.
Crank shaft compl.
51| 1610851-01 Vevaxel, hoger
Crank shaft, right
1611 815-01 1 1 1 Vevaxel, hoger
Crank shaft, right
52| 161149401 Vevaxel, vanster
Crank shaft, left
16 11 543-01 1 1 1 Vevaxel, vanster
Crank shaft, left
53| 161092201 2 2 2 Distansring
Distance ring
54| 1610 933-01 1 1 1 Néllager
Needie bearing
55| 161092101 1 1 1 Distansring
Distance ring
56| 16 11 55901 2 2 2 Dampband kpl.
Damping belt compl.
57 | 2901 265-01 1 1 1 1 1 Woodruffkil
Woodruff key
Tillbehor/Accessories
1519 83001 t ] 1|1 1 Renoveringssats, flaps
Overhaul kit, reed-valves
1519 249-01 1 1 1 1 Dorn fér koiv

Drift for piston




B Husqvarna

Avgasror
Exhaust tube

X«mw&; - Sﬁ;_&,@

AS Aum—%@‘:yﬁ
. 2 _29

39 5,29-30,35-36,39




Quantity/Antal

ig.{ Part Number ipti Replac-
Fig i | 125 | 240 250 390 ges?”pt.'on ed by No
: cr [wr | cr [wr | ch [ wr [ or | cr | wr [wre] or |Acc |acce]amx| —onamning Ersatt av
1] 1514 3140t 1 1 Avgasroér
Exhaust pipe
2| 1514316-01 1 1 Ig'uddémpare kpl.
ilencer compl.
3| 1514 888-01 1 1 Bakstycke
Cover
41 1514 889-01 1 1 Absorbent
Absorber
51 234040012 2121 3 3 3 Skruv
Screw
7| 151489001 1 1 Klamma
: Clamp
8| 1514661-01 212 2 21212 ]2 2122 |2 2 ]2 Bricka
Washer
9| 2006 46412 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M8x65
Screw
10| 258211814 1 1 2 21212 |2 22121222 Nuner M8
ut
11| 151462401 1 1 1 1 1 1 1 1 1 1 1 1 1 Klamma
Clamp
12| 1514 641-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Gummiskydd
Rubber protection
13| 2006 372—i1 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x25
Screw
14| 258211614 212 2 212|212 2121212 {2]|2 t\,\/jlu;rter M6
u
15| 2816 211-01 2|2 2 2122|222 )2]2 2|2 Bricka 6,4x14
Washer
16| 1514 849-01 1 1 Lank
Link
17 | 1514 038-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Fjader
Spring
18| 2006 37612 1 1 1 1 1 1 1 1 1 1 1 1 1 Skruv M6x35
Screw
21| 151424101 1 1 1 Avgasrér
Exhaust pipe
1514 28001 1 1 Avgasrér
Exhaust pipe
22| 151424401 1 1 1 1 1 1 1 1 Ljuddampare kpl. D V‘L
gilencercompl. /M'LS’C 40’
24 | 151424201 1 1 1 1 1 1 1 1 Gavel, kpl.
Gable compl.
25| 1514 200-01 1 1 1 1 1 1 1 1 Gnistsil
Spark arrestor
26 | 1514 999-01 1 1 1 1 1 1 1 1 Bakstycke
End gable
27 | 1514 248-01 1 1 1 1 1 1 1 1 Absorbent
Absorber
28| 1519 864-01 2212 16|]2|6|6|216]6|6]|6/]6 Fjader
pring
29 | 1514 662-01 2 212 |2 2 22 |2|2 2 2 Gummielement
Rubber element
30| 1514663-01 1 1 1 1 1 1 1 1 1 1 1 Hylsa
Sleeve
31| 1514 893-01 1 1 1 1 1 1 1 1 1 1 1 Lank
Link o
32| 1514 590-01 1 1 1 1 1 1 1 1 1 1 1 Vibrationsdampare' - -
Vibration damper
33| 151424601 1 1 1 1 1 Avgasror
Exhaust pipe
1514 277-01 1 Avgasror
Exhaust pipe
34| 1514278-01 1 1 1 Ljuddadmpare kpl. O Jvw
. gilencer, compl. 39 ! y»( ‘
35| 151429101 1 1 1 | Gavel
A | AS1R3-01 ~ Cover - Boel Godle
36| 1514916-02 1 1 1 " Absorbent
Absorber
37| 1514295-01 1 1 [ 1 Gummianslutning
Rubber connection
38| 1514 305-01 2 2 2 Klamma
Clamp

43



o rusgvarna

125 cc

Vevhushalva, hoger
Crankcase, right

44,



Fig.| Part Number Quantity/Antal Description Reolac-
) 125 240 250 390 . edbyNo
Detaljinummer Bendmning Ersatt av
CRIWRJCR|WRJ|CR | WR|OR| CR|WR|[wre| or |acc |[accel amx .
1| 16 19 816-01 111 ) Vevhushalva hoger
. Crankcase halve right
16 11 57201 101 kay ¢ Vevhushalvor par
N m——— : Crankcasehalves pain
2| 2932520-21 1 1 Kullager
Ball bearing
3| 161067901 1 1 Flans
Flange
4| 161068101 1 1 Tatring
Seal
5| 12 25 360-01 2 12 Packning
Gasket
6| 2062328-12 4 1 4 Skruv
Screw
7| 2888 170-01 4 1 4 Fjaderbricka
Washer
8| 2931180-04 1 1 Kullager
Ball bearing
91 2931240-04 1 1 Kullager
Ball bearing
10| 16 10938-01 1 1 Flans
Flange
11| 296544401 1 1 Tétring
Seal
13 ] 212132852 4 | 4 Skruv
Screw
14 1 16 11 54601 4 ] 4 Dragbult, cylinder
Cylinder stud
151 1610 774-01 1 1 Frikopplingsaxel
Declutching shaft
16| 161117101 1 1 Hévarm
Lever
17 1 2965173-16 1 1 Tatring
Seal |
18 | 2816 190-01 11 Bricka e
Washer
19 | 1225077-01 1 1 Stoppskruv
crew
20| 2580 153-01 1 1 INésmutter M8
ut
21 | 2838 465-01 1 1 Pinne
Pin
22 | 161253701 1 1 Magnetplng
Magneto plug
23] 122502501 |. 1 1 Packning
Gasket
24| 1610777-01 2 1|2 Flansbussning
Flange sleeve
25| 16 11 516-01 1 1 Flansbussning
: Flange sleeve
26 | 2024 385-12 9 (9 ; Skruv M6x75
Screw
27 | 2816 201-01 9|9 Bricka
. Washer
28 | 1610647-01 1 1 Magnetkapa
Magneto cover
29 | 2024 378-12 4 14 Skruv M6 x40
Screw
30| 161162301 - | 1 1 . Packning
| Gasket
31 | 16 11 560-01 1 1 Kapa
Cover
32 | 2024 380-12 1 1 ' ' Skruv M6 x50
crew
33 | 2024 376-12 212 i Skruv M6x35
_ crew
34| 16 11 562-01 1 1 Vevhuspackning
Gasket
35| 1614 728-01 1 1 . Genomféring
Grommet
36 | 1612472-01 1 1 Distansring
) pacer
37 | 1612471-04 1 1 Kedjedrevz = 13
Sprocket
38 | 2820 020-01 1 1 Spérring
. Circlip
39 | 1519373-08 1 1 Kedja5/8x1/4 110
Chain




125 cc

Vevhushalva, héger
Crankcase, right

B Husqvarna

(o




N

Quantity/Antal -
Fig.| Part Number 5% y 355 Des‘(.:rlptllon eRc? ‘;?\J_o
Detaljnummer o Tom on [ on Tom o Benamning Ersatt av
40 | 1519 374-01 1 Kedjelds
Master link
Tillbehdr/Accessories
Kedjedrev
Front sprocket
16 12 471-01 1 1 z=10
16 12 471-02 1 1 z=11
161247103 1 1 z=12
16 12 471-05 1 1 z=14
16 12 471-06 1 1 z=15
16 12 47107 1 1 z=16
16 12 47108 1 1 z=17
16 19 80301 1 1 Packningssats
Gasket set




wrusvallia

Vevhushalva, héger

Crankcase, right 240, 250, 390 CcC

48




zZ z 2z Z z

Quantity/Antal

ig.| Part Number ipti Replac-
Fig r 125 240 250 390 Description eq by No
Detalinummer Bendmning Ersattav
cR|IwWR|crR |wR| crR|wWR|OR{ crR | WwR|WRE| OR |acc |acce| amx
1] 1619812-01 1 1 1 1 1 1 1 1 1 Vevhushalva, héger &A}'/_{
Crankcase halve? right B(/
1611 788-01 1 1 1 1 1 1 1 1 1 Vevhushalvor par
Crankcase halves pair
2| 2932524-21 1 1 1 1 1 1 1 1 1 Kullager SKF 3205/C3
Ball bearing
3| 161081001 1 1 1 1 1 1 1 1 1 Flans
Flange
4| 296544401 1 1 1 1 1 1 1 1 1 Tatring
Seal
5| 12253580t 212121212 2]2]|2]2 Packning
Gasket
6| 2062328-12 4 | 4| 4| 4|44 4} 4|4 Skruv M5x 14
crew
7| 288817001 4 1 44| 4| 414|444 Bricka
180 Washer
8| 2931€60-04 1 1 1 1 1 1 1 1 1 Kullager SKF 6302/C3
Ball bearing
9| 293126559 1 1 1 1 1 1 1 1 1 Kullager SKF 6205RS/C3
Ball bearing
10| 1611 778-01 1 1 1 1 1 1 1 1 1 Fidns
Flange
11| 2121328-52 4 1 41 4| 4|41 44|44 Skruv M5x 14
Screw
127 16 10774-01 1 1 1 1 1 1 1 1 1 Frikopplingsaxel
Declutching shaft
13] 161117101 1 1 1 1 1 1 1 1 1 Havarm
Lever
14| 1225077-01 1 1 1 1 1 1 1 1 1 Stoppskruv
Stop screw
15| 2965173-16 1 1 1 1 1 1 1 1 1 Tatring
Seal
16| 2816 19001 t 1 1 1 1 1 1 1 1 Bricka 5,3x12
Washer
17| 2580 153-01 1 1 1 1 1 1 1 1 1 r\r\/jlutter M8
ut
18| 2838 46501 1 1 1 1 1 1 1 1 1 Réffelpinne
Dowelpin
19| 16 12537-01 1 1 1 1 1 1 1 1 1 Magnetplulgg
Magneto plug
20| 122502501 1 1 1 1 1 1 1 1 1 Packning
. Gasket
21| 1610777-01 4 | 4| 4|4 4] 4] 44|14 Flansbussning
Flange sleeve
22| 281620101 8(8}18|8|8{8| 8] 8] 8 Bricka 6,4x12
Washer
23| 2024 385-12 8 8|1 8|8|8|8([8]|8]8 Skruv M6x75
Screw
24| 1611 581-0t 1 1 1 1 1 1 1 1 1 Packning
Gasket
25( 1611 571-01 1 1 1 1 1 1 1 1 1 Magnetkéapa
. Magneto cover
26| 2024372-12 4 |1 41 4|4 4)14|4] 4|4 Skruv M6x25 ~
Screw )
27| 161162101 1 1 1 1 1 1 1 1 1 Packning
Gasket
28| 1611 441-01 1 1 1 1 1 1 1 1 1 Kapa
Cover
29| 202437612 3(3]13}13}|3|]3((3]|]3]3 Skruv M6x35
Screw
30| 1612353-01 T 1111 11111 Distansring
Distance ring
31| 282002501 1 1 1 1 1 1 1 1 1 Sparring
Circlip
32| 1519373-08 1 1 1 1 Bﬂvkedja 5/8'"'x1/4"" 110
ain
1519 373-10 1 1 1 1 1 Drivkedja 5/8"'x1/4'" 114
- Chain
33| 1519374-01 1 1 1 1 1 1 1 1 1 Kedjelds 5/8x1/4
Master link
34 | 1612693-02 Kedjedrevz = 11
Sprocket
16 12 693-03 1 1 Kedjedrevz = 12
Sprocket
16 12 693-04 1 1 1 1 1 1 1 Kedjedrevz =13
Sprocket
16 12 69305 Kedjedrevz = 14
Sprocket »
16 12 693-06 Kedjedrevz = 15
Sprocket 3

49



H)Husqgvarna
Crankease. ngnt 240, 250, 390 cc




Quantity/Antal

Fig.| Part Number - R _
9 . 125 240 250 390 Description | P
Detalinummer Bendmning Ersattay
cR|wr|crR | wWR| cR |WR|OR] cR [ wR [wrE| oR |Acc |acce| amx
35| 161472801 1 1 1 1 1 1 1 1 1 Kabelgenomféring
Grommet
36 | 16 11 422-01 4 1414 (4|4 Dragbult, cylinder
Cylinder stud
16 11 451-01 4 14|14 |4 Dragbult, cylinder

Cylinder stud

51



HHusqvarna

Vevhushalva, hoger

Crankcase, right ACC

2
S
19-20,45 3’12




NI

Quantity/Antal

ig. | Part Number ipti Replac-
e DZtaI'nummer 125 240 250 390 g es.<.:r|pt'| on eg y No
! ch [wh | cR | wR| crR |wn | or | cr | wh [wre] oR |Ace |acce] amx| CChemning Ersattav
1] 161981401 1 1 Vevhushalva, hoger
Crankcase halve right
16 11 718-01 1 1 Vevhus kpl.
Crankcase compl.
2| 293252401 1 1 Kullager
Ball bearing
3] 1610810-01 1 1 Flans
Flange
4 296544401 1 1 Tatring
Seal
5] 122535801 1 1 Packning
Gasket
6| 2062328-12 41 4 Skruv M5x 14
Screw
7| 2888 170-01 4 {4 Fidderbricka
Washer
8| 282657101 21 2 Cyl. pinne
Dowel pin
9| 161267501 1 1 Frikopplingsaxel
Declutching shaft
10| 16 12676-01 1 1 Havarm
Lever
11| 2816 201-01 12 | 12 Bricka 6,4x12
: Washer
12| 2580 142-01 2 2 k}ésmutter M6
ut
13| 1612613-01 1 1 Havarm
Lever
14 1519 374-01 1 1 Kedjelas
Master link
15| 16 11 451-01 4 4 Dragbult cylinder
Cylinder stud. -
16| 2816 19001 1 1 Bricka 5,3x12
. Washer
17| 122507701 1 1 Stoppskruv
Screw
18| 2965173-16 1 1 Tatring
Seal
19| 1610 777-01 2|2 Flansbussning
Flange sleeve
20| 161174701 1 1 Fldnsbussning
Flange sleeve
217 1611 760-01 1 1 Packning
Gasket
221 161261501 1 1 Fjader
Spring
23| 202438312 51| 5 Skruv M6x65
Screw
24| 1614 728-01 1 1 Genomforing
Grommet
25| 161064701 1 1 Magnetkapa
Magneto cover
26 | 202437812 4 | 4 Skruv M6x40
Screw
27 | 1611 623-01 1 1 Packning
Gasket
28| 1611619-01 1 1 Lock
Cover
29| 2931 240-01 1 1 Kullager
Ball bearing
30| 161093801 1 1 Flans
. Flange
31| 296544401 1 1 Tétring
Seal
32| 122536001 1 1 Packning
Gasket
33| 2121328-52 4] 4 Skruv M5x 14
Screw
34| 1612517-01 1 1 Nallager
Needle bearing
35| 1611 761-01 1 1 Packning
Gasket
36 | 2024 385-12 1 1 Skruv M6x75
Screw
37| 2024 372-12 2 2 Skruv M6x 25
Screw
38| 1519373-06 1 1 Drivkedja 5/8''x1/4’ 106
Chain

53



H Husgvarna

Vevhushalva, héger

Crankcase, right ACC

19-20,45

54




Quantity/Antal

ig.{ Part Number ipti Replac-
" Detalinummer 125 240 250 390 ;)es.(.:npt.lon ‘edby No
! chR |wn|cr | wr] cr|wn| or] crn] wn[wae] or |Ace laccel amx| Conamning Ersatt av
39 | 1612472-01 1 1 Distansring
Distance ring
40 | 161247103 1 1 Kedjedrev
Sprocket
41 | 2820 020-01 1 1 Spérring
Circlip
42 | 16 11 620-01 1 1 Kedjedrevskapa
Cover, sprocket
43 | 2024 383-12 1 1 Skruv M6x65
Screw
44 | 2024 392-12 1 1 Skruv M6x 110
Screw

55



HHusqvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter

125 cc

—
10,12,57

56




Quantity/Antal

Fig. | Part Number D ipti Replac-
| Detaimummer | 125290 T 20 5% Deseripton SebeRo
ca |wr|cr |wr]| cr|wR|{oOR| oR | wR|WR/E| OR | ACC |ACCE| AMX g Ersattav
1] 161981701 1 1 \(/;evh‘l(Jshalvre]x, Iv'émistfer
rankcase halve left
16 11 572-01 lé\pfwyﬂd ?d-q, Vevhushalvor par
Crankcase halves pais
2| 1611 566-01 1 1 Stodbricka
Support washer
3| 2006 331-59 41 4 Skruv M5x20
Screw
4| 2932520-21 1 1 Kullager SKF 3205/C3
Ball bearing
51 2965443-14 1 1 Tatring
Seal
6| 2931265-57 1 1 Kullager SKF 6205 NR/C3
Ball bearing
71 2931220-57 1 1 Kullager SKF 6303 NR/C3
‘ Ball bearing
8| 1611 465-01 2|2 Bussning
Bushing
9 [ 122535601 1 1 Bussning
Bushing
10| 16 10777-01 2|2 Flansbussning
Flange sleeve
11| 16 10776-01 1 1 Styrhylsa
Steering sleeve
12| 1611 516-01 1 1 Flansbussning
Flange sleeve
13| 161152701 1 1 Styrhylsa
Steering sleeve
14| 16 11 48601 1 1 Vevhuskapa, vanster
Transmission cover
15| 1225 434-01 1 1 Axel
Shaft
16 | 122543501 1 1 Medbringarskiva
Driving disc
17.| 1225 437-01 1 1 Returfjader
Spring
18 | 1225 436-01 1 1 Spérring
Circlip
19| 2820 020-01 1 1 Sparring
Circlip
20 | 1225438-01 1 1 Medbringarehjul
Driving wheel
21| 1225439-01, 1 1 Fiader
Spring
22 | 1225 440-01 1 1 Lyfthake
Pawl
23 | 2026 37044 2 |2 Skruv
Screw
24 | 1225 442-01 1 1 Packning
Gasket
25 | 12 25443-01 1 1 Stodbricka
Support washer
26 | 122544601 1 1 Buffert
Buffer
27 | 1610 78601 1 1 Lock
Cap
28 | 5012 782-01 1 1 Packning
} Gasket
29 | 2062 364-11 1 1 Skruv M6x10
. -f Screw
30| 1610823-01 1 1 Packning
Gasket
© 31| 16 12680-01 1 1 Kickstartpedal, kpl.
x - Kick starter pedal compl.
33| 161267901 | 1 | 1 | Ot Kickstartpedal
Kick starter pedal
34 | 1225702-01 1 1 Pedalgummi
Pedal rubber
35| 202436812 1 1 Skruv M6x 16
Screw
36 | 2801 416-01 1 1 Bricka 6,5x22
Washer
37 | 2024 455-12 1 1 Skruv M8x30
' Screw
38| 2970 135-01 1 1 O-ring 13,3x2,4
O-ring
39| 16 1153501 1 1 Vaxelmekanism, kpl.
Gear links compl.

57



B Husqvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter

125 cc

—
10,12,57

58




Quantity/Antal

i Numb ipti Replac-
Fig. | Part Number 125 240 250 390 Description ed by No
Detaljnummer Benamning Ersatt av
crR [wr | cr|whR| crR|wR | OR] CR | WR|wrE| OR [Acc |acce| amx
40| 1611 474-01 1 1 Bussning
Bushing
41 | 1225077-01 1 1 Stoppskruv
Screw
42 | 2965 289-07 1 1 Tatring
Seal
43 | 16 12504-02 1 Fotvaxelpedal
Shiftlever -
44 | 1612813-01 1 Pedalgummi
Pedal rubber
45| 2024 370-12 1 1 Skruv M6x20
Screw
46 | 1610 792-01 1 1 Packning
Gasket
47 | 282657101 2 |2 Cyl. pinne
Dowel pin
48 | 2024 376-12 717 Skruv M6x35
Screw
49| 1225621-10 Slang/m 4,8x8
Hose/m
50 | 1612 683-01 1 Fotvéxeipedal
Shift lever
53 | 1612 686—01 1 Skruv
Screw
54 | 1612687-01 1 Fiader
Spring
55| 16 12 688-01 1 Pedalgummi
Pedal rubber
56 | 1612 344-01 1 1 Medbringareskiva kpl.

Driving disc compt.

59



B Husgvarna

Vevhushalva, vanster - Kickstart
Crankcase, left - Kick-starter

240, 250, 390 cc

60




g6144 1004 Ghoine Ha 79 L

Fig.| Part Number Quantity/Antal Description Replac-
Detaljnummer 125 240 250 390 Benimni edby No
: chR |[wr]cr | wr| cr |wn|on| cr| wn|wre] or [ace lacce] amx | —Cnamning Ersattav
11 1619 813-01 1 1 1 1 1 1 1 1 1 Vevhushalva, vanster .
6 1178801 LL"U) , \(/Dra?]kc?]s? halve left & ML,)
1 ilq,w.,',.ﬁ Lo (] evhushalvor par
OV' L Crankcase halves pair
2| 1610779-01 1 1 1 1 1 1 1 1 1 Stddbricka
Support washer
3| 2006 331-59 4 141414 | 4|44 4]4 Skruv M5x20
Screw
4| 2932524-21 1 1 1 1 1 1 1 1 1 Kullager SKF 3205/C3
Ball bearing
5| 296554914 1 1 1 1 1 1 1 1 1 Tatring
Seal
6| 2931265-57 1 1 1 1 1 1 1 1 1 Kullager SKF 6205 NR/C3
Ball bearing
71 2931220-57 1 1 1 1 1 1 1 1 1 Kullager SKF 6305 NR/C3
Ball bearing
8| 161146501 21212 |2 |2|2f2|2]2 Bussning
Bushing
91 122535601 1 1 1 1 1 1 1 1 1 : Bussning
Bushing
10| 1610777-01 - 41414 (4|4 |4|a|4]2a4 Flansbussning
Flange sleeve
11| 16 10 776-01 2121222222 ]2 Styrhylsa
Steering sleeve
141 16 11 486-01 1 1 1 1 1 1 1 1 1 Vevhusképa, vanster
Transmission cover
15 1225 434-01 : 1 1 1 1 1 1 1 1 1 Axel
Shaft
16 | 1225 435-01 1 1 1 1 1 1 1 1 1 Medbringarskiva
Driving disc
17 | 1225437-01 1 1 1 1 1 1 1 1 1 Returfjader
Spring
18| 1225436-01 N N T T T A T O T O T T IO Sparring
Circlip
19 | 2820 020-01 1 1 1 1 1 1 1 1 1 Spérring
Circlip
20 | 1225438-01 1 1 1 1 1 1 1 1 1 Medbringarehijul
Driving wheel
21| 122543901 1 1 1 1 1 1 1 1 1 Fiader
pring
22 | 1225 440-01 1 1 1 1 1 1 1 1 1 Lyfthake
Pawl
23| 2026 370-44 21212222222 . Skruv
Screw
24 | 1225 44201 1 1 1 1 1 1 1 1 1 Packning
Gasket
25| 1225443-01 1 1 1 1 1 1 1 1 1 Stodbricka
- | Support washer
26 | 1225 446-01 1 1 1 1 1 1 1 1 1 Buffert
Buffer
27 | 1610786-01 1 1 1 1 1 1 1 1 1 Lock
Cap
28 | 5012782-01 1 1 1 1 1 1 1 1 1 Packning
Gasket
29 | 2062 364-11 1 1 1 1 1 1 1 1 1 Skruv M6x10 ,
Screw
30| 1610823-01 1 1 1 1 1 1 1 1 1 Packning
. Gasket
311 16 12 680-01 1 1 1 1 1 1 1 1 1 Kickstartpedal, kpl. .
Kick starter pedal compl.
33| 1612679-01 1 1 1 1 1 1 1 1 1 Kickstartpedal
Kick starter pedal
34 | 1225702-01 1 1 1 1 1 1 1 1 1 Pedalgummi
Pedal rubber
35| 2024 368-12 1 1 1 1 1 1 1 1 1 Skruv M6x 16
crew
36 | 280141601 1 1 1 1 1 1 1 1 1 Bricka 6,5x 22
Washer
37 | 2024 455-12 1 1 1 1 1 1 1 1 1 Skruv M8x 30
Screw
381 2970 135-01 1 1 1 1 1 1 1 1 1 0O-ring 13,3x2,4
-ring
39| 1611 535-01 1 1 1 1 1 1 1 1 ] Véxelmekanism, kpl.
: Gear links compl.
40| 1611 474-Q1 1 1 1 1 1 1 1 1 1 Bussning
Bushing
41| 1225077-01 LA N T T A Y T I O A B A Stoppskruv
Screw




H Husgvarna

Vevhushalva, vinster - Kickstart
Crankcase, left - Kick-starter

240, 250, 390 cc




Quantity/Antal

ig.| Part Number ipti Replac-
Fig. | Part Numbe 125 240 250 390 Description ed by No
Detaljinummer Benamning Ersatt av
cR|wa]crR|wR|crR|wr|[OR]| crR | wh|wrE| OR |Acc |acce| amx
42| 296528907 NN RN BN Tatring
Seal
43| 161250402 Fotvéxelpedal
Shift lever
44| 161281301 Pedalgummi
Pedal rubber
45| 2024 370-12 Skruv M6x20
Screw
46 | 1610 792-01 Packning
Gasket
47 | 282657101 Cyl. pinne
Dowel pin
48 | 2024 376-12 Skruv M6x35
Screw
49 | 122562110 Slang/m 4,8x8
Hose/m
50| 16 1268301 Fotvéxelpedal
Shift lever
53| 161268601 Skruv
Screw
54| 1612687-01 Fjader
pring
55| 16 12 68801 Pedalgummi
Pedal rubber
56 | 1612 344-01 Medbringareskiva kpl.

Driving disc compl.




H)Husqgvarna

Vevhushalva, vinster - Kickstart
Crankcase, left - Kick-starter ACC

1
10-11,14




Quantity/Antal

ig.| Part Number ioti Replac-
" Detaljnummer 125 240 250 390 ges?rlpt’on ed by No
: R | wr | cR | wn | cn | wa | on | cr | wr [WR/E] OR |Acc [acce| amx] o oG Ersattav
111619 815-01 1 1 Vevhushalva, vanster
Crankcase halve left
2| 16 11 515-01 1 1 Stddbricka
Support washer
3 | 2006 331-59 4 4 Skruv M5x20
Screw
4 | 296554914 1 1 Tatring
Seal
5| 2932 524-21 1 1 Kullager SKF 3205/C3
Ball bearing
6| 1612517-01 1 1 Néllager
Needle bearing
71282657101 212 Cyl. pinne
Dowel pin
8| 1611527-01 1] Styrhylsa
Steering sleeve
9| 1610776-01 1 1 Styrhylsa
Steering sleeve
10 | 161077701 2 |2 Flansbussning
Flange sleeve
11 | 161174701 1 1 Fidnsbussning
Flange sleeve
12 | 2062 36611 1 1 Skruv M6x12
Screw
13 | 2801 416-01 1 1 Bricka 6,5x22
Washer
15 | 2024 380-12 2 12 Skruv M6x50
Screw
16 | 28 16 201-01 11 |11 Bricka 6,4x12
Washer
17 | 16 1161601 1 1 Transmissionskapa
Transmission cover
18 | 161251601 1 1 Axiallager
Bearing
19 | 1612517-01 1 1 Nallager
Needle bearing
20 | 161252101 1 1 Axel
Shaft
21 | 2998 94245 4 |4 Skruv M6x12-10,9
Screw
22 | 161262701 1 1 Mellanhjul
Support gear
23 | 1612 520-01 1 1 Nalkrans
Needle bearing
24 | 1612 523-01 1 1 Bricka
Washer
25 | 28 20020-01 1 1 Sparring
Circlip
26 | 16 1252901 1 1 Stoppklack
Pawl
27 | 2063 36801 2|2 Skruv
Screw
28 | 16 12 53001 1 1 Bussning, kickaxel
Bushing
29 | 161267301 1 1 Kickaxel
Kick shaft
30 | 297123004 1 1 O-ring
O-ring
31 | 1612 628-01 1 1 Kickdrev
Kick gear
32 | 1612519-01 1 1 Nalkrans
Needle bearing
33 | 16 12 524-01 1 1 Bricka
Washer
34 | 161253301 1 1 Medbringarehjul
Driving wheel
35| 161253401 1 1 Fijader
Spring
36 | 161267401 1 1 Distanshylsa
Distance sleeve
37 | 16 12536-01 1 1 Returfjader
Spring
38 | 28 80485-01 1 1 Fiddrande rorpinne
Spring action pin
39 | 1612585-01 1 1 Kickstartpedal kpl.
: Kick starter pedal compl.
411 122570101 1 1 Kickstartpedal
Kick starter-pedal

e

65



HHusqvarna

Vevhushalva, vénster - Kickstart
Crankcase, left - Kick-starter ACC

1
10-11,14

66




Quantity/Antal

Fig.| Part Number Description Replac-
° Detaljnummer 890 Beném‘:\ing ed by No
or | cr | wn OR Ersaitav
42| 1225702-01 Pedalgummi
Pedal rubber
43| 1225 480-01 Distanshylsa
Distance sleeve
44 1225 151-01 Spérrfiader
Spring
45| 2930 220-05 Stalkula
Steel ball
46 | 2006 455—11 Skruv M8x30
Screw
47 | 2006 457-12 Skruv M8x35
Screw
48 | 2804 351-01 Fidderbricka
Washer
48| 2508318-12 Mutter M8
Nut
50| 122544601 Buffert
Buffer
51| 5011538-03 Tanklock
Cap
52| 5012782-01 Tanklockspackning
Gasket
53| 2062 36411 Skruv M6x 10
Screw
54| 1610 823-01 Packning
Gasket
56| 1612537-01 Magnetplu?g
Magneto plug
56 | 122502501 Packning
Gasket
57 | 296517501 Tatring
Seal
58 | 1612610-01 Bromsback
Brake shoe
591 161261101 Bromsaxel
Brake shaft
60 [ 206228912 Skruv M4x10
Screw
61| 1612612-01 Bromshavarm
Brake lever
63 | 2580 142-01 INésmutter M6
ut
64 1611 762-01 Packning
Gasket
65| 2024 382—-12 Skruv M6x60

Screw




B Husqvarna

Vixellada - Transmission - Koppling
Gearbox - Transmission - Clutch

125 cc

68




Quantity/Antal

Fig.| Part Number ipti Replac-
© Detaljnummer 125 240 250 390 geS?npt‘lon ed by No
: cr | wa | or | wa | cr | wn | or | cr [ wa |wre] or [ace Jacce] amx| —oomning Ersattav
1| 161117401 1 Drivhjul CRz = 18
Driving %ar CR
16 11 182-01 1 DrivhjulWR z = 20
Driving gear WR
2| 161117501 1 1 Mutter
Nut
31 1611 160-01 1 1 Tryckstang
Push rod
41 161117001 1 1 Axelhylsa
Shaft sieeve
51 1611166-01 1 1 Axiallager
Axial bearing
6| 1611 167-01 2 |2 Axialbricka
Axial washer
7| 2226 370-06 1 1 Skruv TSS6x20-10,9
Screw
8| 2509 316-02 1 1 Mutter M6 *
Nut
91 1611 150-01 1 1 Stodplatta
Support plate
10| 1611 152-01 6 6 Dampelement
Damping element
11| 1611 151-01 6 | 6 Distansring
Distance ring
12| 1611 148-01 1 Kugghjul CRz =70
Cog wheel CR
16 11 179-01 1 Kugghjul WR z = 68
Cog wheel WR
13| 16 11 149-01 1 1 Kopplingskorg
Clutch ring
14| 212336802 6 | 6 Skruv 6x16
Screw
15| 1611 15601 1 1 Kopplingscentrum
Clutch hub
16| 1611 157-01 6 | 6 Lamell m beldgg
Disc w lining
17| 1611 158-01 515 Lamell
Disc
18| 16 11 168-01 1 1 Tryckskiva
Pressure plate
19| 161117702 515 Fiader
Spring
20| 1611 169-01 5|5 Distanshylsa
Distance sleeve
21| 2816 222-01 5156 Bricka 6,7x16x1,5
Washer
22 | 2006 378-57 515 Skruv M6x40 .
Screw
23| 2820 025-01 4 1 4 Spérring SgA25
Circlip
24| 1611 155-01 212 Bricka
Washer
25| 161115401 1 1 Nallager
Needle bearing
26| 161115301 1 1 Innerring
) Internal ring
27 | 161247701 | 1 Huvudaxel CRz = 15
Clutch shaft CR
16 12 508-01 1 Huvudaxel WRz = 14
Clutch shaft WR
281 161240401 1 1 Kugghjul 4:an z = 23
Gear wheel 4th
29 | 1612 418-01 1 1 Lagerhylsa
Sleeve 4th
30| 1612421-01 313 Bricka
Washer 4th—6th
31| 161240501 1 1 Kugghjul 5:an, 6:an z = 25, 27
Gear wheel 5th, 6th
32| 1612 842-01 2|2 Bricka
> Washer 3rd
33| 1612 403-01 1 Kugghijul 3;:anz =21 CR
Gear wheel 3rdz = 21 CR
16 12 497-01 1 Kugghjul 3:anz =20 WR
Gear wheel 3rdz = 20 WR
34| 1612 480-01 1 1 Lagerhylsa
Sleeve 3rd, 2nd
35| 1612 481-01 1 1 Distansring
. Spacer

6¢



H) Husgvarna

Viixellada - Transmission - Koppling
Gearbox - Transmission - Clutch 1 25 CC

36 35 34

70




Part Number

Quantity/Antal

Fig. Description Replac-
’ Detaljnummer 390 Beném?wing ed by No
or | ca | wr OR Ersattav
36| 161259601 Kugghjul 2:anz = 18 CR
Gear wheel2ndz = 18 CR
16 12 49601 Kugghjul 2:an z = 17 WR
Gear wheel 2nd z = 17 WR
37| 1612897-01 Viéxelforare 3—4:an
Gear striker
38| 161242401 Ledrulle
Guide roller
39| 1612484-01 Axel
Shaft
40| 2820010-01 Spérring SgA10
Circlip
41| 1612485-01 Bricka
Washer
42| 161248901 Spérrarm
Ratchet arm
43| 1612 493-01 Distansarm
Distance arm
441 1612 494-01 Fjader
Spring
45| 1612 486-01 Kulissruile kpl.
Linkroller compl.
46| 2024 366-39 Skruv M6x 12
Screw
47 | 1612 488-01 Spaérrhijul
Ratchet wheel
49| 299517501 Bricka 15x24 x1
Washer
50| 1612593-01 Fiader
Spring
51| 1612455-01 Spérrhylsa
Ratchet sleeve
52 1612 870-01 Stegmatare
Stepfeeder
53| 1612 895-01 Medbringarhake
: Pawl
54| 16 12 600-01 Vaxlingsaxel
Gear shaft
55| 161259401 Fiader
Spring
56 | 282001501 Sparring SgA15
Circlip
57| 1612843-01 Axel
Shaft
58| 1612 848-01 Vaxelférare 2—-6:an
Gear striker
59| 161289601 Vaxelférare 1—5:an
Gear striker
60| 1612 482-01 Kugghjul start CR
Gear wheel start CR
16 12 50101 Kugghijul start WR
Gear wheel start WR
61| 1225713-01 Bussning
Sleeve
63| 1612 406-01 Kugghjul 1:an z = 31 CR
Gear wheel 1stz =31 CR
16 12 442-01 Kugghjul 1:an z = 33 WR
Gear wheel 1st z = 33 WR
64| 161241501 Lagerhyisa
Sleeve 1st
65| 299525001 Bricka 17,02x23x 1
- Washer 1st
66 | 1612 409-01 Kugghjul 4:an z = 24
Gear wheel 4th
67 | 1612470-01 Hjélpaxel
Sprocket shaft
68| 1612 410-01 Kugghjul 5:an z = 22
Gear wheel 5th
69| 1612411-01 Kugghjul 6:an z = 21
Gear wheel 6th
70| 1612 408-01 Kugghjul 3:an z = 26
Gear wheel 3rd
71| 1612 597-01 Kugghjut2:anz =28CR .
Gear wheel 2nd z = 28 CR
16 12 453-01 Kugghjul 2:an z = 29 WR
Gear wheel 2nd z = 29 WR
72| 1612 416-01 Lagerhylsa

Sleeve 2nd




H) Husqvarna

Vaxellada - Transmission - Koppling

Gearbox - Transmission - Clutch 240, 250, 390 CcC

-




Quantity/Antal

ig.| Part Number : escripti Replac-
i
: cR|wr | crR|wr|cr{wn|orl cr| wnlwre| or [acc [acce] amx 9 Ersattav
11 1611 138-01 1 1 1 1 1 Drivhjulz = 29
Driving gear
16 11 178-01 1 1 1 1 Drivhjul z = 30
Driving gear
2| 16 11101-01 1 1 1 1 1 1 1 1 1 Mutter
Nut
3| 1611 148-01 1 1 1 1 1 Kugghjul z = 70
Gear wheel
1611 179-01 1 1 1 1 Kugghjul z = 68
Gear wheel
41 1611 149-01 1 1 1 1 1 1 1 1 1 Kopplingskorg
Clutch ring
5| 16 11 150-01 1 1 1 1 1 1 1 1 1 Stddplatta
Support piate
6 1611151-01 6 6 6| 6 6 6 6| 6| 6 Distans
Distance
7| 2123368-02 6 6 6| 6 6 6| 6| 6|6 Skruv M6x 16
Screw
8 1611 152-01 6 6 6| 6 6 6| 66| 6 Dampelement
Damping element
9| 2509316-02 6 6 6| 6 6 6 61| 6 6 f\NAutter
ut
10| 1611 153-01 ST T T T I T O Y T O O B Innerring’ -
Internal ring
11| 1611 154-01 1 1 1 1 1 1 1 1 1 Nallager
Needle bearing
12| 16 11 155-01 2 2 212 2 2 212 ]2 Bricka
Washer
13| 16 11 156-01 1 1 1 1 1 1 1 1 1 Kopplingscentrum
Clutch hub
141 16 11 15701 6 6 6 | 6 6 6 6 | 6 6 Lamell m. beldgg
Disc w. lining
15| 1611 158-01 5 515]|5 5 5 515 5 Lamell
Disc
161 1611 177-01 5 51515 Kopplingsfjader
Clutch spring
16 11 177-02 5 5 5 5 5 Kopplingsfjader
N Clutch spring
17 | 28 20 02501 4 41414 4 4 4| 4| 4 Sparring
Circlip
18| 2006 378-57 5 5]15]|5 5 5 515 5 Skruv M6x40
Screw
19| 2816 222-01 5 5 515 5 5 5151]5 Bricka
Washer
20| 161116901 5 5 5 5 5 5 5 5 5 Distanshylsa
Distance sleeve
21| 1611 160-01 1 1 1 1 1 1 1 1 1 Tryckstang
Push rod
22| 1611 170-01 1 1 1 1 1 1 1 1 1 Axelhylsa
Shaft sleeve
23| 161116601 1 1 1 1 1 1 1 1 1 Axiallager
Axial bearing
241 1611167-01 1 1 1 1 1 1 1 1 1 Axialbricka
Axial washer
25| 1611 168-01 1 1 1 1 1 1 1 1 1 Tryckskiva
Pressure plate
26| 2226 37006 1 1 1 1 1 1 1 1 1 Skruv TSS6x20
N Screw
27 | 2509 316-02 1 1 1 1 1 1 1 1 1 l\r\/}uttter M6
u
28 | 1612 690-01 1 1 1 1 1 1 1 Huvudaxelz = 14
T - Clutch shaft
1612 69101 1 1 Huvudaxelz = 15
- Clutch shaft
29| 16 12 350-01 1 111 1 1 1 1 1 1 Hjalpaxel
N R I I R R Sprocket shaft
30| 16 12843-01 1 1 1 1 1 1 1 1 1 Axel
Shaft
31| 161248401 1 1 1 1 1 1 1 1 1 Axel
Shaft
32| 282001001 1 1 1 1 1 1 1 |1 1 Spérring
Circlip
33| 1612 485-01 1 1 1 1 1 1 1 1 1 Bricka
Washer
34| 161289601 1 1 1 1 1 1 1 1 1 Véxelforare kpl. 1-5
T~ e Gear striker
35| 1612 897-01 1 1 1 1 1 1 1 1 1 Véxelforare kpl. 3—4
e Gear striker

73



H)Husgvarna

Viéxellada - Transmission - Koppling

Gearbox - Transmission - Clutch 240, 250, 390 cC




2 Z21Z2 Zi\Z2 Z Z

' Quantity/Antal N
Fig.| Part Number Replac-
9 -thal,nummer 125 240 250 390 g escription ed by No
: cR [wR | cR |wr| chR |wR | or | cr | wa [wr/E] OR | acc Jacce] amx | CCnamning Ersattav
36| 1612 848-01 1 1 1 1 1 1 1 Véxelforare kpl. 6-2
e Gear striker
37| 1612 424-01 3|1 3| 3|3]|3 31 3 Ledrulle
Guide roller
381 1612 486-01 1 1 1 1 1 1 1 Kulissrulle kpl.
Linkroller compl.
39( 1612 488-01 1 1 1 1 1 1 1 Spdrrhjul
Ratchet wheel
40| 2024 366-39 1 1 1 1 1 1 1 Skruv M6x 12
crew
N| 41| 1612351-01 1 I Kugghjul 2:an z = 17
- Gear wheel
N 16 12 35201 1 1 Kugghjul 2:anz = 18
T o Gear wheel
N[ 42| 161170301 1 1 Kugghjul 3:an z = 21
-] Gear wheel
N 16 12 34901 1 1 1 1 1 Kugghjul 3:an z = 20
Gear wheel
N| 43| 1611837-01 1 1 1 1 1 1 1 Kugghijul 4:an z = 23
' e Gear wheel
N| 44| 1612 355-01 1 1 1 Kugghijul 4:an z = 23
Gear wheel
N 161170501 1 1 1 1 Kugghjul 5:an, 6:an, z = 25, 27
. - Gear wheel
45| 1611711-01 1 1 Kugghjul 1:an z = 31
-1 - ) " Gear wheel
16 12 34601 1 1 1 1 1 Kugghjul 1:an z = 33
- Gear wheel
46| 161234701 1 1 1 1.1 1 Kugghjul 2:an z = 29
Gear wheel
16 12 354-01 1 1 Kugghijul 2:an z = 28
R Gear wheel
47| 1611713-01 — 1 1 Kugghjul 3:anz = 26
) Gear wheel
16 12 348-01 1 1 1 1 1 Kugghijul 3:an z = 26
Gear wheel
48] 161171401 1 1 1 1 1 1 1 Kugghjul 4:an z = 24
I E o Gear wheel
N| 49| 1611715-01 1 1 1 1 T 1 Kugghjul 5:an z = 22
o Gear wheel
N| 50| 1611716-01 1 1 101 Kugghijul 6:an z = 20
T T Gear wheel
N 1612 357-01 1 1 1 Kugghijul 6:an
. Gear wheel
51| 1612 480-01 1 1 1 1 1 1 1 Lagerhyisa
leeve
52| 16:12538-01 1 1 1 1 1 1 1 Lagerhylsa
: ) leeve
53| 1612 415-01 1 1 1 1 1 1 1 Lagerhylsa
Sleeve
55| 16 12 842-01 1 1 1 1 1 1 1 Stodbricka
Washer
56| 1611 717-01 414144 )| 4] 4] 4 Stddbricka
Washer
57 | 2995 250-01 1 1 1 1 1 1 1 Stodbricka
Washer *
61| 1612 481-01 1 1 1 1 1 1 1 Distansring
Spacer . -
63| 1612 489-01 L T I Y Y IS T IR T Spérrarm
Ratchet arm
64| 1612 493-01 1 1 1 1 1 1 1 Distansarm
Distance arm
65| 161249401 1 1 1 1 1 1 1 Fiader v
: pring
66| 16 12600-01 1 1 1 1 1 1 1 Véxlingsaxel
. Gear shaft
67 { 282001501 2 212122 2| 2 Spérring
- Circlip
68| 299517501 3 313|338 3 3 Bricka
) Washer
69| 161259301 1 1 1 1 1 1 1 Fiader
L pring
70 | 16 12 895-01 LI T O I O T O T O Medbringare
Pawl -
71| 1612 870-01 1 1 1 1 1 1 1 Stegmatare
Stepfeeder
72 | 161245501 1 1 1 1 1 1 1 Spérrhylsa
_Ratchet sleeve
73| 161259401 1 1 1 1 1 1 1 Fidder
v . pring




BHusgvarna

Véxellada - Transmission - Koppling
Gearbox - Transmission - Clutch

240, 250,390 cc

76

N



Part Number Quantity/Antal Description Replac-
Detaljnummer 250 390 Bendamnin edby No
: wR | OR | CR | WR OR g Ersattav

16 12 501-01 1 1 1 1 1 Kugghijul z = 21

Gear wheel
16 12 698-01 Kugghjul z = 23

Gear wheel
1225713-01 1 1 1 1 1 Bussning

Bushing




H Husgvarna

Véxelldda - Transmission - Koppling
Gearbox - Transmission - Clutch ACC

19 30 31

26
19 27 28

N
50-52,54-55




Quantity/Antal

Fig. | Part Number D ipti Replac-
N Detaljnummer 125 240 250 390 B:r?;::\ti'sn edby No
ch |wr|cr | wn| crR|wr | or] or | wn|wre] or [acc [acce] amx 9 Ersatt av
1] 1612577-01 1 1 Hjélpaxel
Auxialry shaft
2| 1612579-01 2 |2 Nallager
Needle bearing
3| 16 12546-01 212 Frihjul
Freewheel
4| 161257801 1 1 Kugghijul
Gearwheel
51| 161258101 2|2 Nallager
Needle bearing
6| 16 12547-01 1 1 Frihjul
Freewheel
7| 16 12580-01 1 1 Kugghijul
Gearwheel
8| 1612583-01 1 1 Rullager
. Roller bearing
9| 1612548-01 1 1 Frihjul
Freewheel
10| 1612 582-0t 1 1 Kugghjul
Gearwheel
11| 161252701 1 1 Bricka
Washer
12| 161258401 1 1 Distansring .
Distance ring *
13 | 2900 580-01 1 1 Woodruffkil .
Key
14 | 16 12 63001 1 1 Huvudaxel
Mainshaft
16 | 161272701 1 1 Kopplingstrumma
Clutch drum
18| 16 12554-01 6 | 6 Kopplingsfjader 12 kp rod
Clutchspring red
19 | 2881 550-02 9|9 Fjadrande rorpinne 5x14
Spring action pin
20 | 16 12 55501 9 9 Tapp
Peg
21| 2880 200-02 919 Fiadrande rorpinne 2x 14
Spring action pin
22| 161266001 1 1 Axel 2:an kpl.
Shaft 2:nd compl.
24| 1612 564-01 2|2 Bussning
Bushing
25| 1612 552-01 6 6 Kopplingsback
Clutchshoe
26 | 16 12 666—01 1 1 Axel 3:an kpl.
Shaft 3:rd compl.
28| 1612 565-01 2 | 2 Bussning
Bushing
29| 161267101 1 1 Kugghijul 4:an kpl.
Gearwheel 4:th compl.
31| 1612 566-01 2 2 Bussning
Bushing
32| 161255402 3|3 Kopplingsfjader 8 kp gron
Clutchspring green
33| 1612571-01 1 1 Kugghjul
Gearwheel
34 | 1612572-01 3|8 Kil
Key
35| 2820040-02 1 1 Spérring
Circlip
36 | 16 12573-01 1 1 Kugghjul 2:an
Gearwheel
37 | 2820 030-02 1 1 Sparring
Circlip
38 | 161284201 1 1 Bricka
Washer
39 | 28 20 020-01 1 1 Sparring
Circlip
40 | 161263101 1 1 Kugghjul 1:an
Gearwheel
41 | 161257501 1 1 Inkopplingsfjader
Spring
42 | 1612 528-01 1 1 Bricka
Washer
43 | 2820017-02 1 1 Spérring
Circlip
44 1 1612 526-01 1 1 Bricka
Washer

79



wnusgvarna

Véxellada - Transmission - Koppling
Gearbox - Transmission - Clutch

ACC

19 30 31

19 27 28

"
50-52,54-55

80




Quantity/Antal

Fig.| Part Number ipti Replac-
'9 Daetar:um;er 125 240 250 390 EE: escription edby No
: cr | wn | cr | wr| ch [ wr ] or | cr [ wa [wrie] or |acc |acce] amx] Conamning Ersattav
45| 1612632-01 1 1 Nélkrans
Needle bearing
46| 161251801 2| 2 Nallager
Needle bearing
471 1612 545-01 1 1 Frihjul
Freewheel
49| 161272901 . 1 1 Kopplingstrumma
Clutch drum
50 288020002 313 Fjadrande rérpinne 1,5x14
Spring action pin
51| 1612695-01 , 3|3 Tapp
Peg
52 | 1612656-01 1 1 Kopplingsnayv
. Clutch hub
53| 1611 101-01 . 1 1 Mutter
Nut
54 | 161255601 3 3 Kopplingsfiader 41 kp
Clutch spring
55| 16 1265701 3|3 Kopplingsback
Clutchshoe
56| 161261701 3] 3 Kopplingsback
Clutchshoe
58| 161265501 ) 1 1 Kopplingsnav kp!.
Clutch hub compl.

Tillbehdr/Accessories

18| 1612 553-01 If??(plingsfjéder huvudaxel
p

Clutch spring main shaft
541 161255602 Kolpplingsfjéder 1:an 48 kp
u

%Iutch spring 1:st yellow




HHusgvarna

Svédnghjulsmagnet
Flywheel magneto

82




Quantity/Antal

Kill button

ig. 1 Part Numb iti Replac-
Fig. | Part Number 125 240 250 350 Description ed by No
Detalinummer Benédmning Ersattav
CRIwWR|crR | wR| crR|WR|OR| cr | wr |wRE| or |Acc |accE| aMx
1~| 16 14 759-01 1 Svénghjulsmagnet, kpl.
Seee Flywheel magneto compl.
2| 161471401 1 1 1 1 1 1 1 1 1 1 1 1 1 Tandspole, kpl.
Ignition coil
3| 1614 635-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Tandstiftsansl.
Spark plug protector
41 1614769-01 1 1 1 1 1 1 1 1 1 1 1 Tandstift Bosch W4C
Spark plu
16 14 76902 1 1 Tandstift Bosch W3C
Spark plug
5| 1610768-01 1 1 1 1 1 1 1 1 1 1 1 1 1 lr\\lﬂuttter
u
6 2062291-11 3(3]3 3 3 3|3 Skruv M4x12
Screw
7| 281616501 313183 3 3 3|3 Bricka 4,3x8
Washer
8| 2006 368-01 2212122222222 ]|2]2 Skruv M6x16
Screw
91 2580 142-01 21212222222 |2|2!|2]|2 lNésmutter Mé
’ ‘Nut
10| 281620101 212121222 |2)2|2|2|2]2]2 Bricka 6,4x 12
Washer
11| 1614 715-01 1 1 1 1 1 Fastplatta
’ Mounting plate
18| 2062 331-12 3 3 3 3|3 Skruv M5x20
Screw
19 | 16 14 740-01 1 1 1 Svénghjulsmagnet, kpl.
<t [ Flywheel magneto compl.
16 14 751-02 1 1 Svénghjulsmagnet, kpi.
Flywheel magneto compl.
16 14 751-01 1 Svénghjulsmagnet, kpl.
Flywheel magneto compl.
20 | 1614 743-01 1 1 1 1 1 1 Svénghjulsmagnet, kpl. -
! Flywheel magneto compl.
21 ] 2062329-12 3 3 3 (3313 “Skruv M5x16
. Screw
22 | 1517 281-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Kortsiutningsknapp, kpl.

83



Lyridoyvdilia

Férgasare
Carburettor 125 cc

1

'2-37,40-44°

84




Fig.

Part Number
Detaljinummer

Quantity/Antal

125

240

390

CR

CR

CR

OR | CR [ WR

WR/E| OR

Description
Benamning

Replac-
ed by No
Ersatt av

11

12

14

15

16

17

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

39

16 13 442-01
16 13 128-01
16 13916-01
16 13 90801
16 13 126-01
16 13 247-01
16 13 59701
16 13 237-01
16 13 244-01
16 13 484-01
16 13 449-01
16 13 451-01
16 13 45001
1128072-05
16 13 464-01
16 13 459-01
15 13 458-01
16 13 45701
16 13 465-01
16 13 45301
16 13 986-01
16 13 987-01
16 13 41701
16 13 33001
16 13 99301
16 13 537-01
1613 215-01
16 13 238-01
16 13 979-01
16 13 506-01
16 13 509-01

16 13 505-01

16 13 989-01

16 13 494-01
16 13 59601
16 13 24801
16 13 990-01
16 13 538-01

16 13 226-01

Férgasare, kpl.
Carburettor compl.

Skyddshylsa
Protector sleeve
Stéllskruv
Tension screw
Mutter

Nut

Skruv

Screw

Forgasarelock
Carburettor cover

Trottelfjader
Throttle spring
Wirelds

Wire lock
Hallare
Needle holder
Trottel
Throttle
Flédareknapp
Tickler button
Fjader

Spring

Bricka
Washer
Slang/m 8x4
Hose/m
Gummiskydd
Rubber cap.

Starthylsa
Start sleeve
Fiader
Spring

Kolv

Piston
O-ring
O-ring
Luftskruv
Air screw

Stéllskruv
Adjusting screw
Fiader
Spring
Nal
Needle
Fjader
Spring
Stift

Peg
Flottor
Float
Spridare
Atomizer

Nalmunstycke 2,76
Needle jet.

Blandarror
Mixer tube

Huvudmunstycke 170
Main jet.

Silhylsa

Strainer sleeve
Tomgangsmunstycke 35
ldling jet

Packning

Gasket

Flottérhus
Float chamber

Nal

Needle
O-ring
O-ring
Fidderbygel
Spring strop
Klamma
Clamp

Muff
Muff




(HHusqgvarna

125 cc

Forgasare
Carburettor

1

37,40-44

2..

86



Quantity/Antal

o) e | o S
: CR or | cr | wr g Ersattav
40| 206232511 2 Skruv
Screw
41 2804 301-01 2 Bricka
Washer
42| 1613 483-01 1 Choke reglage
Choke lever
43| 1613 463-01 2 Muttter
u
Tillbehdr/Accessories
28 N&Imunstycken
Needle jets
16 13 48501 2,70
16 13 240-01 2,73
16 13 241-01 2,80
30 Huvudmunstycken
Main jets
16 13 232-01 145
16 13 239-01 150
16 13 23401 155
16 13 235-01 160
16 13 23601 165
16 13 50601 170
16 13 507-01 175
32 Tomgéangsmunstycken
ldling jets
16 13 510-01 30
16 13 981-01 40
1613 216-01 45




B Husgvarna

Forgasare

Carburettor 240, 250, 390 CcC

1
7 2-3741-46"°
16
15,44-46

!




Quantity/Antal

Fig.| Part Number Description Replac-
’ Detaljnummer 250 390 B:ném’ilin gd by No
wr | or | cr | wr OR 9 Ersattav
1] 1613532-01 1 1 1 1 1 Férgasare kpl.
Carburettor comp!.
2] 1613128-01 1 1 1 1 1 Skyddshyisa
Protector sleeve
3| 1613916-01 1 1 1 1 1 Stallskruv
Tension screw
41 16 13 908-01 1 1 1 1 1 Mutter
Nut
6 16 13570-01 1 1 1 1 1 Férgasarelock
Carburettor cover
7| 1613 571-01 1 1 1 1 1 Trottelfjader
Throttle spring
8 | 1613 584-01 1 1 1 1 1 Wirelds
Wire lock
9| 1613 583-01 1 1 1 1 1 Hallare
Needle holder
10 | 16 13 575-01 1 1 1 1 1 Trottel ¢.A2,0
Throttle
11 | 2200430-17 4 | 4 4 | 4 4 Skruv M5x 16
Screw
12 | 2804 301-01 4 14144 4 Bricka
Washer
13 | 16 1356901 2 121122 2 Haliare
Holder
14 | 1613 448-20 21212 (2 2 Slang/m 6x4
Hose/m
15 | 16 13 590-01 1 1 1 1 1 Gummiskydd
Rubber cap.
16 | 16 13 589-01 1 1 1 1 1 Startventil, kpl.
Start valve, compl.
17 | 1613 594-01 1 1 1 1 1 Fidder
pring
18 | 161359501 1 1 1 1 1 Chokereglage
Chake tever
19| 16 13572-01 1 1 1 1 1 Fiader
pring
20 | 1613 573-01 1 1 1 1 1 Luftskruv
Air screw
21 ] 1613 588-01 1 1 1 1 1 Stéllskruv
Adjusting screw
22 1 1613 587-01 1 1 1 1 1 Fjader
pring
23 | 16 13565-01 1 1 1 1 1 Nalventil, kpl.
Needle valve, compl.
24 | 161358501 212112 )2 2 gottc')rstopp
ap
25| 1613 566-01 1 1 1 1 1 Stift
Peg
26 | 1613 578-01 2121122 2 Flottor
Float
28 | 161355401 1 1 1 1 1 Nalmunstycke N.JR2
Needle jet
291 16 1358001 T 1111 )1 1 Mellanskruv
Distance screw
30 | 16 13560-01 T 111 1 Huvudmunstycke M.J 430
Main jet
31| 1613 586-01 1 1 1 1 1 Skvalpplat
Baffle plate
32 { 1613 546-01 1 1 1 1 1 Tomgangsmunstycke P.J 45
Idling jet
33 | 1613 543-01 1 1 1 1 1 Packning
Gasket
34 | 1613574-01 1 1 1 1 1 Flottdrhus
Float chamber
35| 161357901 1 1 1 1 1 Nal
Needie
36 | 16 1358101 1 1 1 1 1 Bottenskruv
Screw drain
37 | 16 13 58201 1 1 1 1 1 Packning
Gasket
38 | 161353501 1 1 1 1 1 Klamma
Clamp
40 | 1613 533-01 101 {1 |1 1 Anslutning, kpl.
Connection, compl.
41 | 1613 564-01 1 1 1 1 1 Flottdrarm
Floar lever
42 | 1613 567-01 2 ]2 2 ]2 2 Bricka
Washer

KarT e taet e e

RO Y S



B Husqgvarna

Forgasare

Carburettor 240, 250, 390 CcC

1
16
15,44-46

!




Quantity/Antal

ig.| Part Number ipti Replac-
" DZtal':ummer 125 390 ger??npt'lon ed by No
: CR | WR oR | cR | wa OR enamning Ersattav
43( 161356801 1 1 1 1 Luftmunstycke A:J2,0
Air jet
47| 2024 453-02 21 2] 2 2 Skruv M8x25
Screw
48| 2816 231-01 2|1 2] 2 2 Bricka 8,4x 16
Washer
Tillbehor/Accessories
10 Trottlar
Throttles
16 13576-01 C.A25
16 13577-01 CA30
28 Nalmunstycke
Needle jets
16 13 549-01 JQ-4
16 13 55001 N.J Q-5
16 13 55101 N.J Q-6
16 13 552-01 N.J Q-8
16 13 55301 N.JR-0
16 13 55501 N.JR-4
30 Huvudmunstycke
Main jets
16 13 556-01 M.J 390
16 13 55701 M.J 400
16 13 558-01 M.J 410
1613 559-01 _M.J420
16 13 56101 J440
16 13 562—01 M.J 450
16 13 563-01 M.J 460
32 Tomgangsmunstycken
Idling jets
16 13 544-01 P.J §5
16 13 54501 P.J 40
16 13 54701 P.J 50
16 13 54801 P.J.55




HHusqgvarna

Luftfilter
Air filter

92




Quantity/Antal

Fig. | Part Number inti Replac-
- Detaljnummer 125 240 250 390 ges?rlpt.lon edby No
] cR [wr | cr | wr| cr | wr | or | cr | wr |wre] or Jacc Jacce| avx| o amning Ersatt av
1] 151497901 1 1 1 1 1 1 1 1 1 1 1 1 1 Luftfiterbehallare
Air filter box
2| 151499101 1 1 1 1 1 1 1 1 1 1 1 1 1 Lock
Cover
3| 1514201-01 4 1 4 4 4144 4 4 1 4414 14/|2 2 Klamma
Cilamp
4| 280123301 8 8 8 8 8 | 8 8 8 8|88 4 4 Bricka 4,3x12
Washer
5] 2062 291-11 4 1 4 4 41 4| 4 4 4 1 4| 4| 4 2 2 Skruv M4x 12
Screw
6| 2580118-01 4 | 4 4 41 4| 4 4 4 1 4|4 |4]2 2 l'\\lAuttterM4x12
u
71 1518137-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Faste
Attachment
8! 2816211-01 2| 2 2 212 |2 2 2 212 |2 2 2 Bricka 6,4x14
Washer
9| 2006 371-12 2 2 2 2121} 2 2 2 212 |2 2 2 Skruv M6x22
Screw
10| 2580 14201 2 2 2 212 |2 2 2 212 |2 2 2 I\,\/jlutter M6
ut
11] 151812101 1 1 1 1 1 1 1 1 1 1 1 1 1 Gummibricka
Rubber washer
12| 1514 981-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Luftfilter, kpl.
' Air filter compl.
14| 1514 983-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Luftfilter
Air filter
15| 2801 416-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Bricka 6,5x22
Washer
16 [ 151934201 1 1 1 L A 1 1 111 |1 1 1 Bussning
Bushing
17| 1514 301-01 1 1 Anslutning
Connection
1514 98401 1 1 1 1 1 1 1 1 1 1 1 Anslutning
Connection
18| 16 13 539-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Klamma
Clamp
20 | 1514 985-01 1 1 1 1 1 1 1 1 1 1 1 1 1 Bygel, kFI.
Filter holder
21| 151498601 1 1 1 1 1 1 1 1 1 1 1 1 1 Il_-éinlb, kpl.
in
22| 1519472-01 1 1 1 1 1 Sidopanel
Side panel
15 19 49901 1 1 1 1 1 1 Sidopanel
Side panel
23 | 151947401 1 1 1 1 1 1 1 1 1 1 1 1 1 Distans
Distance
24 | 151947501 1 1 1 1 1 1 1 1 1 1 1 1 1 Bussning
Bushing

93



B Husqgvarna

Elektrisk utrustning
Electric equipment

94




Quantity/Antal

Fig. | Part Number ipti Replac-
N Detaljnummer 125 240 250 390 ges?rlpt.lon ed by No
: cR | wr | cr | wr | or | wr | oR | cr | wr [wr/e] or |acc acce| amx| o amne Ersattav
11 1517 307-01 1 1 1 1 1 1 1 Strélkastare
Head lamp
2 | 1517 342-01 1 1 1 1 1 1 1 Glodlampa 12V-36/36W
Electric bulb.
3| 1517 339-01 2 2 2 2 |2 2 12 Plastbricka
Washer
4 | 1517 340-01 2 2 2 2 |2 2 12 Bricka
' Washer
5 | 2580 153-01 4 4 4 4 |4 4 | 4 r\,\/llutter M8
ut
6 | 1514 590-01 2 2 2 2 |2 2 2 Vibrationselement
Damping element
7 | 1517 30001 2 2 2 2 |2 2 2 Lamphallare
Rubber holder
8 | 1517 30401 2 2 2 2 |2 2 2 Lampféste
Lamp attachment
9| 2006 374-12 4 4 4 4 |4 4 | 4 Skruv M6x 30
Screw
10 | 2581 146-01 7 7 7 7|17 7 I\'\/llutter M6
ut
11 | 2816 211-01 8 8 8 8 | 8 8 |8 Bricka 6,4x14
Washer
12 | 1517 311-01 1 1 1 1 1 1 1 Baklykta
Rear lamp
13 | 1517 328-01 1 1 1 1 Bromsljuskontakt
Brake contact
14 | 1517 308-01 1 1 1 1 Signalhorn
Signal horn
15| 1517 313-01 1 1 1 1 Bromsljuskontakt
Brake contact
16 | 1517 292-01 1 1 1 1 Omkopplare
Switcher
17 | 1614 757-01 1 1 1 1 1 1 1 Spanningsregulator
Voltage regulator
18 | 2006 37612 1 1 1 1 1 1 1 Skruv M6x35
Screw
19 | 2816 211-01 2 2 2 2 12 2 |2 Bricka 6,4x14
Washer
20 | 2580 142-01 2 2 2 2 12 2 ]2 l\'\/llutter M6
ut
21 { 151987701 1 1 1 Hastighetsmaétare
Speedo-meter Km
1519 878-01 1 1 1 Hastighetsmétare
Speedo-meter Miles
22 | 1517 301-01 1 1 1 1 1 1 1 Bojlig axel
Speedo wire
23 | 1517 302-01 1 1 1 1 1 1 1 Vinkelvaxel
Angle gear
24 | 1517 325-01 1 1 1 1 1 1 1 Faste, hoger
Attachment right
25 | 1517 326-01 1 1 1 1 1 1 1 Faste, vanster
: Attachment left
26 | 5015 49501 2 2" 2 2 |2 2 |2 Gummigenomforing
Rubber attach.
27 | 2580 132-01 2 2 2 2 |2 212 l\,\/llutter M5
ut
28 | 2801 416-01 6 6 | 6 6 | 6 6 6 Bricka 6,5x22
- . Washer
29 | 2006 371-12 4 4. 4 4 | 4 4 | 4 Skruv M6 x 22
Screw
30 | 1517 36401 1 1 1 1 Wire
: Wire
31| 1517 306-01 . 1 1 1 1 |1 1|1 Awvisarbygel
o _ Wire protec.
32 | 151947905 ot 1 1 1 1 1 1 Nummerplat {vit)
o Number piate
33 | 2801 23301 2 2 2 2 |2 2 2 Bricka 4,3x12x1
Washer
34 | 1517 341-01 2 2 2 2 12 2 |2 Distans
Distance
35 | 5012 48201 2 2 2 2 |2 2 |2 Genomféring
Rubber attach.
37 | 2006 368—12 1 1 1 1 Skruv M6x 16
Screw
38| 1611 151-02 1 1 1 1 Distans
Distance

95



B Husqvarna

Elektrisk utrustning
Electric equipment

——
10-11,21-29,31

96 -




Fig.| Part Number Quantity/Antal Description Replac-
, 125 240 250 390 . ed by No
Detaljnummer Bendmning Ersatt av
CR[WR | CR|WR| CR|WR | OR{ CR | WR [WR/E|] OR {ACC |ACCE| AMX
Hast. méataresats kpl. MILES
39| 151731201 Speedo-meter kit compl. MILES
Hast. mataresats kpl. KM
151731202 Speedo-meter kit compl. KM

Tillbehdr/Accessories

1519 910-01 1 1 1 1 1 1 1 Glédlampshallare BA20d
Electric bulb holder




Husqvarna
motorcycles

SUPPLEMENT TILL
RESERVDELSKATALOG

SUPPLEMENT TO

- SPARE PARTS MANUAL

1980



B Husqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:

Ball bearings:

Tatringar:

Sealing rings:

L = Langd
Length

z = Antal kuggar
Number of cogs

N = Ny reservdel
New spare part

101208396 1.5 3-80

Gangdimension x 1angd (M6 x 30)
Thread dimensions x length

Gangdimension (M8)
Thread dimension

Typ, inre @ x yttre O x tjocklek (FBB 6,4 x10x 1)
Type, inner @ x exterior @ x thickness

Typer: FBB = Fjaderbricka, dppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

LI = Lasbrickainnertandad
Lock washer, inside indent

Fabrikantens beteckning (SKF 6301)
Manufacturers description

inre @ x yttre @ x tjocklek (25 x 42 x 7)
Inner @ x exterior @ x thickness



B Husqvarna

Nya detaljer ram
New details frame




Fig| Part Number Quantity Antall pegcription Fig | Part Number Quantity Antall pescription
9. Detaljnummer | AE AEE[AXC| Benamning 9 Detaljnummer | AE [AEE|AXC| Benamning
1| 1510911-01 1 Bakgaffel kpl
Rear fork compl.
1510788-03 | 1 1 Bakgaffel kp!

‘Rear fork compl.

3| 1515441-01 1 1 1 Fastplat
Mounting plate

4 | 2006 453-12 2 | SkruvM8x 25
Screw

5] 2006 364-12 4 | Skruv M6 x10
Screw

6| 2816 211-01 4 Bricka

: Washer

71 1510918-01 2 Fastbult
Att. bolt

8| 1510 958-01 2 Bricka
Washer

9| 2006469-11 1 1 Skruv M8 x 90
Screw

10 | 1518220-01 1 1 Kedjeskydd kpl
Chain guard compl.

11 1515457-01 1 1 Distans
Spacer

12 ] 2582116-14 | 1 1 Mutter M6 -
Nut

13| 2801 416-01 51|15 |4 Bricka
Washer

14} 200636812 | 4 | 4 | 3 | SkruvM6x16
Screw

15 1510936-01 2 2 Stotdampare kpl m fjadrar
Suspension compl
with springs

15| 1510925-01 2 | Stotdampare kpl m fjadrar

Suspension compl
with springs

16| 206229111 | 2 | 2 | 2 | SkruvM4x12

Screw
17] 2801233-01 | 4 | 4 | 4 Bricka
Washer
18! 1514 201-01 2 12 |2 Klamma
Clamp
19| 2580118-01 2 12 |2 Mutter M4
Nut
20| 1519568-01 | 1 1 1 Sidopanel, vanster
Side panel, left
21 1519475-01 2 2 2 Genomféring
Grommet
22| 1519474-01 2 2 2 Distans
Spacer
23| 1519573-01 2 2 Nummer oval, vit
Number oval, white
23| 1519573-03 3 Nummer oval, gul
Number oval, yellow
24 | 1519342-01 1 1 1 Gummibricka
Rubber washer
25 1517 090-01 1 1 1 Vibrationselement
Vibration damper
26 | 1519565-01 1 1 1 Sidopanel, hoger
Side panel, right
27 | 2580142-01 1 1 1 Mutter M6
Nut
28 | 1519566-01 1 Nummerskylt
Number plate
29| 1519532-02 2 Buntband
Strap
30| 1519532-06 2 Buntband
Strap
31 1519 360-01 33 ! 2 [ Wireguide
Wire guide
32| 2816231-01 2 Bricka
Washer

1012083-96 1.5 3-80




B Husqvarna

Nya detaljer cylinder, vevparti, tindning
New details cylinder, crankshaft, ignition




Fig | Part Number Quantity Antall pescription |Fiq| Part Number |Quantity Antall pescription
‘| Detaljnummer | AE [AEE[AXC| Benamning g Detaljnummer | AE |AEEJAXC| Benamning
N 1] 1614775-01 1 1 Svénghjulsmagnet kpl
Flywheel magneto compl.
21 1614 759-01 1 Svanghjulsmagnet kpl.
Flywheel magneto compl.
10| 2062328-12 | 3 | 3 Skruv M5 x 14
Screw
1 20 24 332-55 6 Skruv M5 x 22
Screw
N N{|12| 1614168-01 1 Fastplatta
Mounting plate
13| 1610768-01 1 Mutter
/ Nut
C N|[14] 1611191-01 1 1 Mutter -
Nut
15| 1614769-01 | 1 1 1 Tandstift Bosch W4c
Sparkplug
.| 16| 1614635-01 1 Tandstifts ansl.
/ Sparkplug protector
N{|17| 1614783-01 | 1 1 Tandstifts ansl.
A Sparkplug protector
VvV N N[ 18| 161478201 [ 1 |1 Tandspole kpl.
Ignition coil
19| 1614 714-01 1 Téndspole kpl.
Ignition coil
20| 2006380-12 | 2 2 Skruv M6 x 45
Screw
21 281621101 | 2 | 2 Bricka
Washer
22| 2581146-01 | 2 | 2 Lasmutter M6
Nut
/ N|23, 1611648-01 | 1 |1 |1 | Packning
Packing
~ N[ 24| 1611 834-01 1 1 1 Cylinder kpl.
Cylinder compl.
25 1611 751-01 1 1 1 Cylinder lock
Cylinder head
¥'N| 26| 1611781-01 | 1 |1 |1 | Kolvkpl.cyl. ©86.00
Piston compl.
«’ N 1611 781-01 Koiv kpl. cyl. © 86.50
Piston compl.
v N 1611 781-03 Kolv kpl. cyl. @ 87.00
) Piston compl.
l/N 28| 1611189-01 | 1 1 1 Kolvring cyl. © 86.00
v Piston ring
“ N 1611 189-02 Kolvring cyl. © 86.50
g Piston ring
N 1611189-03 Kolvring cyl. © 87.00
Piston ring
30| 1611 738-01 2 2 2 Lasring
Circlip
N3 1611838-01 | 1 1 1 Nallager
Needle bearing
35| 1610851-01 | 1 1 1 Vevaxel, hdger
Crank shaft, right
36| 2900560-01 | 3 | 3 | 3 | Woodruffkil
T ’ Woodruff key
4/ N|38| 1611799-01 | 1 1 1 Vevaxel vanster
Crank shaft, left
W N| 39l 161180301 | 1 |1 |1 |Piugg
Plug
N| 40| 1611836-01 | 1 [ 1 |1 | Vevpartikpl.
Crank shaft compl.

1012083-96 1.5 3-80




B Husgvarna

Vevhushalva higer
Crank case right




Fig | Part Number Quantity Antall pescription Eiq | Part Number |Quantity Antall pescription
9. Detaljnummer | AE (AEE|AXC| Bendmning 9. Detaljnummer | AE [AEE[AXC| Bendmning
1 1619 819-01 1 1 1 Vevhushalva, héger 40| 1611 816-01 1 1 1 Kedjedrevskapa
Crankcase halve, right Cover, Sprocket
2| 202437812 | 4 | 4 | 4 | SkruvM6x40 4 202437212 | 2 | 2 | 2 | SkruvM6x25
Screw Screw
3| 1610647-01 1 |1 |1 | Magnetkapa 42| 2024376121 1 | 1 | 1 | SkruvM6x35
Magneto Cover Screw
4| 206232812 | 4 | 4 | 4 | SkruvM5x14 43| 1612359-01 | 1 1 1 Distans
Screw Spacer
5| 2888170-01 4 14 |4 Bricka 44| 1519374-01 | 1 1 1 Kedjelas
Washer Master link
6( 2965444-01 1 1 1 Tatring 451 151937308 | 1 1 Kedja5/8”x1/4”110
Seal Chain
71 1610810-01 | 1 |1 | 1 | Flans 45| 1519373-09 1 | Kedja5/8"x1/4”112
Flange : Chain
8| 1225358-01 | 1 1 1 Packning 46| 1612693-02 1 Kedjedrev Z =11
Gasket Sprocket
‘9 2932524-21 1 1 1 Kullager, SKF 3205/C3 - 46| 1612693-03 | 1 1 KedjedrevZ =12
Ballbearing ) Sprocket
10| 1614 728-01 1 1 1 Kabelgenomféring 47 | 2820 325-01 1 1 1 Sparring
Grommet Circlip
11| 1610777-01 212 ]2 Flansbussning
Flange sleeve
12| 1611 747-01 1 1 1 Flansbussning
Flange sleeve
141 1611 760-01 1 1 1 Packning
Gasket
151 1611 451-01 4 4 4 Dragbult, cylinder
Cylinder stud.
16| 1612 709-01 1 1 1 Spéarrplat
Ratchet indication
171 206232812 | 2 | 2 | 2 | SkruvM5x 14
Screw
18| 2965173-16 | 1 1 1 Tatring
Seal
19| 1612713-01 1 1 1 Havarm 6vre
Lever, upper
20| 2816201-01 1 1 1 Bricka
Washer
21| 2580142-01 1 1 1 Lasmutter M6
Nut
22| 1612511-01 1 1 1 Frikopplingsaxel
Declutching shaft
23| 1612 708-01 1 1 1 Havarm nedre
Lever, lower
241 1612593-01 1 1 1 Fjader
Spring
251 1612455-01 1 (1 1 Spérrhylsa
Ratchet sleeve
26| 2816201-01 1 1 1 Bricka
Washer
271 2580142-01 1 1 1 Lasmutter M6
Nut
28| 2816190-01 1 1 1 Bricka
Washer
29| 1611 708-01 2 | 2 | 2 | Styrhylsa
Steering sleeve
30| 1225077-01 1 1 1 Stoppskruv
Screw
31 2816201-01 (14 14 |14 Bricka
Washer
32] 202438312 | 7 | 7 | 7 | SkruvM6x65
' Screw
33| 2931195-04 | 1 1 1 Kullager SKF 6202/C3
Ballbearing
34| 293126559 | 1 1 1 Kullager SKF 6205/C3 RS
Ballbearing
35| 1611808-01 | 1 1 1 Packning
Gasket
36| 1611 798-01 1 1 1 Lock vaxellada
-Cover Gearbox
37| 1611 778-01 1 1 1 Fians
Flange
38| 212135152 | 4 | 4 | 4 | SkruvM5x14
Screw
39| 202437412 | 7 | 7 | 7 | SkruvM6x30
Screw
iy

1012083-96 1.5 3-80




B Husgvarna

Vevhushalva, vanster Crank case, left
Transmissionskapa Transmission cover
Kickstart Kick starter

(e
9,10 11 36-45" 3 44 %
45
(>

10



VN

‘/N

Fig | Part Number Quantity Antall pescription Fig| Part Number Quantity Antall pescription
9 Detaljinummer | AE .AEE|AXC| Benamning 9. Detaljnummer | AE [AEE|AXC| Benamning
1 1619 820-01 1 1 1 Vevhushaiva véanster 42} 2930220-05 | 1 1 1 Kula
Crankcase left Ball
21 161151501 | 1 1 1 Stodbricka 43 | 1225701-01 1 1 1 Pedal
Support washer Pedal
3| 200633159 | 4 | 4 |4 | SkruvM5x20 44 | 1225480-01 | 1 1 1 Distanshylsa
Screw Distance sleeve
41 2931265-04 | 2 | 2 | 2 | Kullager SKF 6205 C3 451 1225702-01 1 1 1 Pedalgummi
Bailbearing Pedal rubber
5| 2965549-14 | 1 1 1 Tatring 46| 2931195-04 | 1 1 1 Kullager SKF 6202 C3
Seal Ballbearing
6| 293119559 | 1 1 1 Kullager 6202 C3 RS 47 | 2062 325-11 212 |2 | SkruvM5x10
Ballbearing Screw
71 1610776-01 | 1 1 1 Styrhylsa 48 | 1611801-01 | 1 1 1 Tackplat
Steering sleeve Plate
8| 1611 527-01 1 1 1 Styrhylsa 49 | 1612 529-01 2 2 2 Stoppklack
Steering sleeve Pawl
9| 1610777-01 | 2 { 2 | 2 | Flansbussning 50 | 2062366-11 | 1 1 1 Skruv M6 x 12
Flange sleeve Screw
11| 1611 747-01 | 1 1 1 Flansbussning 51 { 2970435-03 | 1 1 1 O-ring
i Flange sleeve O-ring
12| 1225625-01 | 1 1 1 Slangnippel 52 | 1612 702-01 1 1 1 Axel
Nipple Shaft
13| 1225025-01 | 1 1 1 Packning 53| 2008942-45 | 4 | 4 | 4 | SkruvM6x12
Gasket Screw
14 ;| 2006364-11 | 1 1 1 Skruv M6x10 54 | 1612520-01 1 1 1 Nalkrans
Screw Needle bearing
15| 1611800-01 | 1 1 1 Tackplat 55 1612627-01 1 1 1 Mellanhjul
Plate Support gear
16| 2816201-01 | 0 |10 (10 | Bricka 56 | 1612842-01 1 1 1 Bricka
Washer Washer
17| 202438012 | 2 |2 | 2 | Skruv M6 x50 57 | 2820020-01 | 1 | 1 | 1 | Sparring
Screw Circlip
18 | 1611760-01 | 1 1 1 Packning 56 | 1612519-01 1 1 1 Nalkrans
Gasket Needie bearing
20| 206328711 | 3 | 3 | 3 | SkruvM4x8 59 | 1612628-01 1 1 1 Kickdrev
Screw Kick gear
21| 1611797-01 | 1 |1 |1 | Transmissions kapa 60 | 1612524-01 | 1 | 1 } 1 | Bricka
) Transmission cover Washer
22| 1611802-01 | 1 |1 |1 | Anslutningsror 61 | 1612673-01 | 1 | 1 1 1 | Kickaxel
Connection tube Kick shaft
23| 282657101 | 2 | 2 | 2 | Cylindrisk pinne 62 | 1612533-01 | 1 | 1 | 1 | Medbringarehjul
Dowel pin- Driving wheel
24| 202438212 | 8 | 8 |8 | SkruvM6x 60 63 | 1612534-01 | 1 | 1 1 | Fjader
Screw Spring
25 1 1612 537-01 1 1 1 Magnetplugg 64 | 1612674-01 1 1 1 D!stanshylsa
Magneto plug Distance sleeve
26 | 1225025-01 1 1 1 Packning 65 | 2880 485-01 1 1 1 Fjadrande rérpinne
Gasket Spring action pin
27 | 1610 823-01 1 1 1 Packning 66 | 1612 536-01 1 1 1 Returfjader
Gasket Spring
28 | 20862 364-11 1 1 1 Skruv M6 x 10 67 | 1612 585-01 1 1 1 Kickstartpedal kpl.
Screw Kickstarter pedal compl.
29 | 2231443-46 | 1 1 1 Skruv
Screw
30 | 1611187-01 1 1 1 Havarmsstod
Lever support
31 5012 782-01 1 1 1 Packning
Gasket
32 | 5011538-03 | 1 1 1 Lock
Cap
33 | 1612530-01 1 1 1 Bussning
Bushing
34| 2971230-04 | 1 1 1 O-ring
O-ring
35 | 1225446-01 1 1 1 Buffert
Buffer
36 | 2804 351-01 1 1 1 Fjaderbricka
Washer
37| 2508318-12 | 1 1 1 Mutter M8
Nut
38 | 2006457-12 | 1 1 1 Skruv M8 x 35
Screw .
40 | 2006 455-11 1 1 1 Skruv M8 x 30
Screw
411 1225151-01 1 1 1 Fjader
Spring
1012083-96 1.5 3-80




BHusqvarna

Vaxellada

Transmission

Koppling

Gear box
Transmission
Clutch

18,19,32

12




Fiq.| Part Number Quantity Antal] pescription £iq | Part Number Quantity Antall pescription
9- petalijnummer | AE JAEE[AXC| Benamning 9| petaljnummer [ AE [AEE[AXC| Benamning
N /1/ 1612 525-01 1 1 1 Bricka r\/N 42| 1612 738-01 2 2 2 Nallager

“ Washer Needle bearing
N[ 2t 1te12742-01 | 1 |1 )1 | Frihjul o] | 43| 161254701 | 2 | 2 | 2 | Frihjul
e ] Freewheel Free wheel
NL-&T 1612740-01 | 1 1 1 Kopplingstrumma N| 44| 1612707-01 | 1 1 1 Kugghjul 3:an
= . Clutch drum L Gear wheel
4 | 1612695-01 3 3 3 Tapp -/N 45| 1612737-01 2 2 2 Nallager
Peg v Needle bearing
5 | 2880265-01 3 3 3 Fjadrande rorpinne 2,5><14'Q/ 46| 1612546-01 | 3 3 3 Frihjul
Spring action pin Freewheel
6 | 1612656-01 1 1 1 Kopplingsnav N| 47| 1612700-01 | 1 1 1 Utgaende axel
Clutch/hub Output shaft
71 1612657-01 | 3 | 3 |3 | Kopplingsback a8| 1612871-01 | 1 | 1 | 1 | Kugghjul4:ankpl.
Clutch shoe Gear wheel compl.
8 | 1612556-01 3 3 3 Kopplingsfjader 41 kp 49| 1612665-01 | 1 1 1 Axel 3:an kpl.
ol Clutch spring Shaft compl.
' NI 9| 161271200 | 1 |1 |1 | Mutter 50| 1612659-01 | 1 | 1 | 1 | Axel2:ankpl.
. Nut Shaft compl.
\/N 10 ] 1612703-01 | 1 |1 |1 | Medbringarskiva
’ Driving wheel
N {11 1612 746-01 1 1 1 Kugghjul 1:an
Gear wheel
12 | 2820 020-01 1 1 1 Sparring
Circlip
13 | 1612842-01 1 1 1 Bricka
Washer
14 | 2820030-02 | 1 1 1 Sparring
Circlip
V15| 161257301 | 1 |1 |1 | Kugghjul 2:an
Gear wheel
16 | 2820040-02 | 1 1 1 Sparring
- Circlip
17| 1612571-01 1 1 1 Kugghjul 3:an
Gear wheel
18 | 1612566-01 2 2 2 Bussning
> Bushing
! 20| 1612617-01 | 3 | 3 | 3 | Kopplingsback
Clutchshoe
v 21 1612 554-01 3 | 3 | 3 | Kopplingsfjader 8 kp gron
Clutch spring green
221 1612 565-01 2 2 2 Bussning N
A Bushing
24| 1612572-01 2 2 2 Kil
Key
25! 1612552-01 | 6 | 6 | 6 | Kopplingsback
' Clutch shoe
/ V 26| 1612553-01 | 3 | 3 | 3 | Kopplingsfiader17 kp
Clutch spring
27 | 1612564-01 2 2 2 Bussning
! Bushing
20| 161255401 | 3 |3 | 3 Kopplingsfjader 12 kp rod
N | 30| 2880 265-01 9 | 9 | 9 | Fjadrande rorpinne 2,5x 14
< | Spring action pin
31 1612 555-01 9 9 9 Tapp
Peg
32| 2881550-02| 9 | 9 | 9 | Fjadrande rorpinne 5x14
Spring action pin
N| 33| 1612755-01 | 1 1 1 Kopplingstrumma
Clutch drum
/ N| 34| 161270101 | 1 1 1 Ingaende axel
: v Input shaft
35| 290058001 [ 1 |1 |1 |Kil
Key
\/N 36| 1612525-01 | 1 1 1 Bricka
Washer
/N | 37| 1612527-02| 1 |1 |1 | Bricka
Washer
N | 38| 1612747-01 | 1 1 1 Kugghjul 1:an
. Gear wheel
\/ N| 39] 1612751-01| 2 2 2 Rullager -
: / Roller bearing
\/ 40| 1612548-01 (1 |1 |t | Frihjul
Free wheel
N| #41] 1612706-01 {1 |1 |1 | Kugghjul2:an

Gear wheel

AA4A N0 O 4 £ N on




